REVISION RECORD LOG

REVISION DATE
NO. -INSERTED

L.

2.

3.

4‘ R
5.

TS/8-6-76

&

Printed mAU.SqA. -

. MODEL 644 AND 644BH S/N 9693284 & AFTER
'~ MODEL 646 AND 646BH S/N 9698983 & AFTER

COMPACT WHEEL TRACTORS
B1302°

Parts Catalog No.

Port Pubt 2500
Published Decembar 1978

v

This parts catalog replaces the previous issue, A1302,

NOTE:
~=*  which is obsolete and should be discarded.

/
£

. This'atalog lists mounting parts for Series “B* backhoa.

-

For backhoe components see Parts Catalog 1275
— covering the D-100 Backhoe.

J 1 Case

A Tenneco Company
- Service Parts Supply’

700 State Street. '
Racine, Wisconsin 53404

r

ALPHABETICAL INDEX

! L}
KOHLER ENGINE SECTIOI\:I{el
. PAGE GRID ) R PAGE
AirCleaner. ................. . 39 c12 Filter, Breather ... ... . 27
Battery ............... e 85 G12 Flywheel .. _ ... ... ... [ 3
Belt, Starter-Generator . ... ... 35 - C8 Fuel Pump ........... [P 41-43
Breather, Crankcase....... 2.2 27 B14 Fuel System ,......... * ..... 43
Camshaft ............. P 27 B14 GasketKits ........... Lo 33
Carburetor ..........~"5.... 4143 C14-D2 Governor .~.......... ... Lo 37
ConngctingRod . ..c......... 29 cz . OilPan ................ ERP 3
Crankshaft. ... ... P 29 c2 - Piston............... L 29 .
Cylinder Blocj(f ...... P ' 31 C4 Spark Plug . . ..., 89’
Cylinder Head ............... 31 C4 Starter-Generator ............ 81-83B
Electrical System ............. 85-87 G12-A4*, Stator........ .. i, 3t
Engine Block & Attaching Parts 31 - c4 Throttle Linkage ............. 37
'Exhaust System ............. 25 B12- Valves ... ... ... ... ..., - 27
P .
S .
ONAN ENGINE SECTION
o PAGE GRID ‘ PAGE
Air Cleaner. ... . B AG FueIPump.........,, ........ . 9
. .BlowerHousing ........... .. 19 B6&. Fuel System * .. .. [ 39
Camshaft ..., .. e 1 A2 Governor ........... S 19
Carburetor.................. 5-7 AB-AB + = Motor- Starter ... ... .. .. 23
Crankshaft....... ... . , 1. AR il Base ........... .. 17
Electrical - Engine .. .......... R B8 Oil Pump .o ..> 00000 _ 17
‘Enging Block & Attaching Parts . 13-15 Al4-B2 Pistons & Rods .. ... .. ., s 0N
Exhaust System . .....,...... 25 * B12 Points - Breaker Contact .. -, .. 21
Filter, O ....... RS N A B4 Valves ...x. .. ... ... ... 13-15
Flywheel ... ........ ... e 11 Al2 S
/f‘}; ~ BASIC TRACTOR SECTIDN
N PAGE GRID . PAGE
Axle-Front . ...... ... e 51 > D12 Hi/d'raulic -Bucket ........ ... 63
Axle-Rear.......... . 57 E4 Lylinder-Agms .. ........_, 63-77
Backhoe Seat Assembly ... ... 113117 C2*-C6* # Cylinder - Bucket ... .. _. 63-77
Backhoe Mounting ) . Hoses, Lines, Fittings. .. .... " 83
Components ............ 111-117 B14*-Co* Valve & Control Linkage .. .. Fal
Backhoe Hydraulic - Instruments, Electrical ... ... .. 85-%1
Connections . . {......... 116 C4r Lever - Range Selector. .. - . .. 49
Backhoe Hydraulic Connections : = Lift - Implement, Hydrauhc . 79
-SERIESB ..., ..:...... 119 ca* LK-17 - Hydraulic PTO Kit =7, .. 99
Baffles & Shrouds e 35 c8 LL-9- Holding Valve . .. .. ... .
Brakes ......... ........... 53 - D14 LT-16 - Hydraulic PTO Kit . .% .. [‘g%l
Bucket & Arms .............. , B+ E2 LT-26 Three Point Hitch.. .. ... +103-108
Control - Speed, Hydraullc N 65 -~ F2 Frame, Lift Rods & Arms. . . . 103
Decals ............ e 53 AT0* Hydraulic Components ,, . .. 105
Electrical Systern ... . ........ 85-91° ., G12-A8* ' PTOCluteh ................. 43-458
Fan ... ... Ll : 45 . D4 PTO Valve - Hydraulic ........ S
Fenders .............,..... 49 D1D Seat-Operator's ............ 49
Fork Lift- LT-20and LK-20 ... * 109 - B10* Steering Wheel & Gear ....... 51
Frame, Grille & Hood ......... 47 ‘D8 Tail Lamp........ A 85-89
F-27 Hltch Adapter ........... 105 ‘Bg* ToolBox .... .............. 49
Hitch ... ... ... ... 95 A2 Transmission. .. ............. 57.
Hydraullc Tractor ..........~  59-61 EB-E10 WeightBox'................. . 95"
Caqupling - Pump Drive . . . .. . - 73 F10 Wheels - Front & Rear ........ 53
Hoses, Lines & Fittings ..... 59-61 ES-E10 Wheel Weights - Modet D-16 .. a5
Motor - Hydraulic Drive . .. .. 75 -F14 | '
Pump ... ... . ...... . 3 F10
Reservoir & Mountings .. .. 67 F4
‘Valve - Control, Tractor . . ... : 69 Fé
Valve Control Linkage ...... 65 i R2 i

* contained on microfiche 37

A2

A14-B2

GRID
JE12°
“ E12-G2
" OE12-G?
ET2

» F8
G12-A8*
D10
G4
B2*
B10*
Al4*
B6*-B8*
‘B6*
B8*
D2:D6
B4*
D16

- D12
G12-A6*
D10
E4
.A‘IQ*
" Dig
A12*

W



=y

Indexes . : -
3 P

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts.- An alphabetical index is
provided at the frant of this Catalog 1o locate the rnajor
groups ar assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

-
ustrations.

All parts are iitustrated in “Exploded Views” which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions, These numbers correspond to those in the **Refer-
ence Number' column and, are followed by the part
number, description and quantity required.

Orders b

Orders should plainly specify correct part number, full
description, guantity required, machine modei and engine
model, machine and engine serial numbers, method of
shipment and shipping address, '

Changes

When changes to the machine make it. necessary,’
revised pages for this book will be issued. The revised
Pages will be issued with the same page number as those
they replace ard the “issue” number and date will be

" advariced.

It is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received.
Failure to do'so will lead to confusion and defeat th
purpose of the boal§ ) . .

2

ENGINE MODEL, SERIAL
AND SPECIFICATION
NUMBER 646 AND 646BH

) . : Y ERE i
’ , TRACTOR MODEL AND ENGINE MODEL, SSSIAL
.o . inti : ’ IAL NUMBER - AND SPECIFICATI
JIndented Description SER p . NUMBER 644 AND 644BH

Indented parts in.the descriptive list are a part of the preceding assembly or sub-assembly.
The quantity shown in the "Number Required” column is the number of parts used on a machine except where parts are
indented in descriptive list. In this case ‘the quantity shown is the number required for the preceding assembly or sub-

©

assembly. e - = ‘ -
. - TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
. , . - K-321-A C 20183 ENGINE
REF.{  PART No. DESCRIPTION . REQ'D Spec. No. 60258D
f A 55150 ' CYLINDERASSY -rearsteering.......... ... ... 1 ) ‘ {used prior to 5/N §731697)
28 A 56208 - SOCKET ASSY -rearcylinder .. ... ........... - ... ... " 1 —
29 A 55958 PLUG - adjusting, socket assy . . ... ..o v e ot 1 - K-321-A C 22770
30 A BBgRY SEAT -socketball . . ....oon oo 2 D 644BH
31 A 56210 = TSPRING-socket ... ... L Lo, 1 , G4AN - Spec. No, 60294D
32 A 56209 SEAT -socketspring. ... ... . iuuiu 1 ; *WHEEL LOADER - {used 8/N 9731697 to S/N 97{14750)_
33 G 45175 CLAMP ASSY -socketassy . .............. .o 1 : : = : ‘
i 1122 11332 = o BOLT 3;1/.; x 3-1/4“ NF hex. ..o 1 - K-321-AS C 24786 ENGINE
- cotter, B e e e . 1 D
35 A 55889 STUD - ball, 'socket & cylinder . ... ................... I 2 Spec. No. PF %032: ter)
36 13- 410 BOLT - 174" x B/8"N.C.ohex. ... ... oo 4 {used S/N 9744750 and after
37 92- 4 LOCKWASHER - 1/4" SAE. .. . . ...... ... .. DR 4. -. ; 3, :
P . E 646 AND 646BH - . CCKA-MS C 21669 ENGINE
‘ “ WHEEL LOADER Spec. 2803J and 3566J

direction of forward travel,

-

3

»

=% Terms "Right Hand" and ““Left Hand"* "

“Right-Hand" and *“Left Hand"

o

sides of this machine are determined by standing at the rear of the unit and faci'ng in the

.

-

SERIAL NUMBERS

When using this catalog, notice the reference to
sarial numbers of various components noted he_re ancl
listed in the “description’ copy. By refe_mng_to
correct serial numbers, proper parts identification
will be assured,




. &
4 CASE MODEL 644, 646, 644BH and B46BH COMPACT WHEEL LOADERS 5
s {
f
CARBURETOR, AIR FILTER AND MANIFOLD — 646 and 646BH
REF. PART NO. , . DESCRIPTION _ REQ'D
- © € 2255i AIR CLLEANER ASSEMBLY .. ... e 1
‘ 1 L 129- 505 NUT -wing 1/4” ..., .. ..... e PURPI
2 ¢ 22426 TUBE - breather .............. e et .o
3 C 22425 ~_+"COVER -aircleaner................. [ 1
- 4 C 22424 © ELEMENT -aircleaner. .. ..o vve e e eeeneeeenns e 1
5 C 22423 BASE -aircleaner ............... PRET e, e 1
6 A 28077 “Q” RING-1-7/16" 1D, ....... e e e e 1
7 c 19170 CLAMP ASSEMBLY - air cleaner . ......... ... unn. e 1
8 NSS .CLAMP - agir cleaner . . 73" . . .. e n e e e e m e, 1
9 92- 3 LOCKWASHER - #10. . . . ... ettt e e e e 1
10 129. w0 NUT - #10NF square. . .. ..ttt s e et et ee e eeeann 1
. 1 174. 222 SCREW - #10 x 2-1/4"" NF rd, hd. machine ............. SR 1
12 C 22428 LOCKWASHER -star  .........0....c.ccuuenun... e A
13 c 22427 HOSE - breather ........................... P
15 cC 22418 " CARBURETOR - engine {repairs, page 7) .............. PR 1
16 C 20630 BRACKET - hoKe .. ov it r v et e e e e e e e 1
17 C 20374 ° CLIP . throttlecable..................‘ ........ e 1
. 18 C 22420 " MANIFOLD - engine, intake. « . .« o v vv f e e e e 1
’ @ . 19 C 20584 ° GASKET - carburetor mtg.. . .. .. e e e 1
- : “ 20 .92 4 LOCKWASHER - carbureor mtg. . . o oo v v v v e e s, . -2
21 . 113- 5 BOLT - carburetor mta. it ittt e e e e .2
22 C 20632 =~ GASKET - manifold, intake. . ...:...... e 1
23 C 10678 ELBOW .. ... . e 2
24 13- 832 BOLT -manifold mig, . ... ...ttt e et 2
25 C 22430 NIPPLE -pipe....7 ..o n .. e e e 1
26 92 ;) LOCKWASHER - manifold mtg. . . . . . e .. 2
27 C 21498 HOSE «airintake . . o ov vt e s e e e e e e e e e 1
28 c 21976 SLEEVE -airintake .......... o........... SPINPR [ 1
29 . C 22581 PRE.CLEANER - air cleaner (optmnal}. e e e e . 1
30 217- 15 ELBOW - carburetor outlet . ,....... R, [ v 1
31 - C 22432 HOSE -vacuum................. [, 1
- 32 c 2243 HOSE - VaCULIT 5 v v vt et e e e e e et e e 1
33 C 2247 VENT ASSEMBLY - Carburetor & . . ... .o v ovsvsseannnnnrnnn. .. 1
C 25260 DIAPHRAGM -vent .. .......... e e 1
34 c 22471 HOSE -drain. .. .....v.ooviennn.., e 1
35 C 22422 CLAMP-hose........... e e e .2
- ReN . :
J
a ~ d’ -
L . ' “Printed in US.A. . ~ September 1979




L

.;Bif

-
wm
.

.

7

Printed in U.S.l_‘\.

March 1976

e
| ' - ‘ : |
T e o e e e !
- . CASE MODEL 844, 646, 644BH and 6463-!;! COMPACT WHEEE LOADEi:IS 7 -\‘
. \ t
/’_ )
Cc22418 CARBURETOH 646 and 6463H -
' ' ‘REF. PART NO. . DESCRIPTION _ : REQ'D
. 1 189- a7 SCREW -bowl COVEr. . . .0ttt ettt it r e Veeeae 3
. 2 NSS SCREW - choke fly #4 x 3/16" (SeeKitshelow) . ................ oo 2
3 C 20691 FLY ~hoke . ..ttt i e i e i i i e i - 1
4 NSS COVER ASSEMBLY - carburetor (order C22418 carburetor} ........... 1,
5 C 20683 SHAFT ASSEMBLY - CHOKE o vttt e e 1
8 C 20694 PIN-float. . ....00.ooeeniinnn .., e P Ceens 1
_— 7 NSS GASKET - hody to bowl! ({See Klts below). . ......... . e 1
’ 8 NSS GASKET - float, valve seat {See Kits below) . . . . . et e 1
8 NSS GASKET -nozzle pPlUg . v v v vttt vt et i e ittt i v et et st annnnanas 1
9 NSS NEEDLE AND SEAT ASSEMBLY (SeeKitsbelow) . ................ A
10. C - 22467 PLUG  MOZZIe .+ ot ii s it i e 1
1 c . 2012 PIN-cHOKe STOp. + + + + oo v v e e D e e e 1
12 C 20700 FLOAT ASSEMBLY - carburetor . ... ...l 1
13 NSS LEVER - idler stop (not needed, use governor idle adjust) . . e e 1
B - 14 NSS NEEDLE - idler adjust (See Kits below) . . ............ ; ........... 1
15 C . 20439 . SPRING -idleradjust . .. ............| et e 1
16 NSS SPRING- throttle stop adjust {not needed use governor idle adjust) ... ... 1
) 17 * NSS SCREW - throttle stop (not needed, use governor idle adjust) ........... 1
9 18 NSS SCREW - throttle fly #4 x 1/4" (See Kits b&low}. ... .. T . 2
. 19 C 20705 FLY -throttle .. .. ... it et i i ienn e e i e o1
20 NSS SHAFT ASSEMBLY - throttle (See Kits below)............. Ceeeaa 1
’ a] C 22468 NUT-nozale .. ...ttt it iinae e P T |
22 NSS NOZZLE ASSEMBLY - (See Kitsbelow) . ......... e A
23 NSS GASKET - nozzle {See Kitsbelow) . .. ..... oo v e e i ne ey 1
24 NSS BODY ASSEMBLY - carburetor {order C22418 carburetor). . ... . RER 1
25 C 20709 BUSHING - throttie shaft - . . .vvvrnnnnnnns. . b oeye b et e 2
26 - NSS NUT - throttle stop {not needed, use governor idle ad;ust) P |
27 NSS SCREW - throttie stop {not needed, use governor 'dl.e adjust) . . ......... o
C~ 22482 KIT - repair, carburetor {includes items 2, 7, 8, 9, 14,18,20.22,23), ... .. 1
c 20890 . . KIT - gasket, carburetor {includesitems 7,8, 23) .. . ... .. v iunn. 1
. j - ’
e '
- % N
R i
. ’: .
’ /
= . . ;
o hd K
. ; N b



.. REF. PART NO.
) 1 C 20653
é 2 C 20740
3 .C . 20440
- 4T, ¢ 20448
= 57 .,C 20434
s 6 C ° 20437
' 7 C 20428
B . C 20738
9 c- 20739
10 c 20433
. 1 C 20645
’ 12 C 20247
13 13 110
14 C 20735
15 C 20647
16 222- 1014
17 C 20411
18 214- 102
19 * ¢ 20650
20 C 20651
21 193- 1000
22 C 22429
. 23 c 22417
' 24 c 22275
. 25 c 22279
T \\ '—
\“-\

" Printed in U.S.A,

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

]
“

FUEL PUMP ASSEMBLY - 646 and 646BH

DESCRIPTION »

PUMP - fLiel, vacuum

BASE-fuelpump ........iiveinninnn... e
SPRING -digphragm. . v o v v et ot cm e ie e e s et e st ananenes

-PLATE - spring

"GASKET - base fuel pUMP. vttt vttt e e

* DIAPHRAGM -fuel pump. . ... vt ie e e e e e eine b

© VALVE PLATE ASSEMBLY .\ ovve e e e e eeeeeeans
GASKET - cover, fuel pump. ... .. ..
COVER -fuelpump.......... S ¥
SCREW - cover,
PLATE - mechanical fuel pump hole cover. . .. . .. e
LOCKWASHER -1/4" ., ... .............. e Me s

GASKET‘- plate, fuel pump hole cover
TUBE - vacuum fine .

CAP - fuel pump . ..
CLAMP -hose. . ... .
BRACKET - fuel pump mtg.

SCREW - #10 x 5/8"

NUT - #10 n.f, hex. .

mm
=
(]
'
5
=3
x
~
o
[= 8
3
o
@
s

s

=

.....................................

7'“

/

---------------------
................

fuelpump.......... L. Ceese i

..........

.........................

.....................................

....................................

................................
....................................
....................................
................................
.............................
....................................

....................................

March 197?5



~ . ‘ - '
10 d CASE MODEL 644, 848, 644BH and 646BH COMPACT WHEEL LOADERS o n
oo “ : ' PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT — 646 and 646BH
/
- ) REF. PART NO. :9 DESCRIPTION ) . REQ'D
: 1 C 20223 .RING - center pin,camshaft _.............. C i e iaee s 1
2 C 22280 CUP-governor ............cccoevmvnnnn ettt 1
’ 3 211- . 14  BALL-fly, governor. . .. .ot et e i e 5
© 4 c 20317 FLYWHEEL - engine {includesringgear) .. .................... 1
5 C 20308 GEAR -ring, flywheel . ., .. e e 1
6 C 22261 GEAR - timing, camshaft (includes items 27 and 28B) ... ........... 1
7 C 20220 ' WASHER - thrust, Cam gear . . v v oo v v e e s e ee e e e e earnenns 1
8 126-- 2 KEY - woodruff, cam and crankshaft gear mig, . .. .. .. e 2
g8 ¢ 20327 - CAMSHAFT - engine (includes C 20233 Pin). . .. voovanennnnn. .. "1
) 10 € 20233 PIN -camshaftcenter . . .......... ... .0 inmu.n. 1
1 - G 22687 PISTON AND PIN'ASSEMBLY - standard ... .. . 2
‘ 13! C 22588 PISTON AND PIN ASSEMBLY - (.00 oversize). . . ......... e 2
" c . 22689 PISTON AND PIN ASSEMBLY - (010" oversize). - ..o vrvn v nnnns 2
1 C 22590 PISTON AND PIN ASSEMBLY - (020" oversize). . ... cv v v ve v ens . . 2!
T 1 C 22591 PISTON AND PIN ASSEMBLY - (030" oversize). . . . v oo v eennnn.. T~ 2
1 Cc 22692 PISTON AND PIN ASSEMBLY -{.040" oversize). . . . . b er e e ‘2
gy 12 C 20372 PIN-piston . ..o viemmnniiiien e, B 2
e AP . 13 c 20380 RETAINER - pistonpin ............. it es e 4
- 14 C 20381 CONNECTING ROD ASSEMBLY .......... P, e e 2
15 C 2043 BUSHING -pistenpin ............. e et e e 2
16, C 20402 - BOLT -connectingrod . ... vv v e i e v inmnnnns e ' 4
) 17 C 20382 RING SET - piston (standard). . . . . ...\ u.s e Yee. L2
17,7 C . 20383 RING SET - piston (005" oversize). . . « v 2 i e o ve et ee e e sne osan 2
17 "G 20384 RING SET - piston (010" oversize), . . .. e e LA 2
17 C 20386 RENG SET - piston {.020” oversize}, . . .. oo unen.. e e 2
, 17 c 20394 RING SET - piston {.030" oversize). ....... e . 2
T 17 C' 20400 RING SET - piston {.040" oversize). .. ....... R e 2
18 C 20403 BEARING - connectingrod {standard). .. ......... N 4
18 C 20408 BEARING - connecting rod (,002'* undersize) . ....... e e 4
, 18 C 20409 BEARING - connecting rod {010 undersize) . . ., . ... .. .ccu.un.. 4
- - 18 c 20410 BEARING - connecting rod (020" undersize) . . ... ........0uuuqn. q
' 18 C 20480 BEARING - connecting rod {.030” undersize) . .. ............ s 4
" 18. c 20482 WASHER -flywheel mta. .. ... ... . ittt it ee e, 1
' 20 126- 13 KEY - flywheel mtg.. . ... .. e e e e meaes e, 1
21 C 18291 BOLT - fiywheel mtg.special.................‘ ..... et e 1
22 R 13338 RETAINER - crankshaftgear . . . . ... cuin st e e e e s e 1
’ 23 cC 20219 WASHER - retaining, crankshaft gear’. . . ... ............covun.. 1
o7 . 24 - C 22695 -  CRANKSHAFT -engine ....... e P 1
1 L 25 92- 7 « LOCKWASHER -7/168" flywheel mtg.. .. .. ......... .00 enr. 1
- / % — C 22262 GEAR -crankshaft, . . ... ... it e e e, i
- ‘ 27 C 22283 SPACER - flyball. .. ... oot e i i, e t
e = 28 C 22264 PLATE - flyBall. . o ..ottt et ittt e e e aaeeaen 1
’ R
Printed in US.A, | - huly 1976

)



[ ]

12

-

« REF. PAF\;Il NO.
1 C . 20489
-9 41-" 26
3 ¢ 22322
4 C - .22618
B c 20267
"8 -C 20511
7 C 20612
8. C 20513
9 c 202N
10 C 20272
11 c 22265
12 92. .5
13 -C 20820
14 - € 20528
15 C 20523
16 C 20534
17 C 20533
18 C 22603 -
@
19 C 20480 .
20 C 20491
21 C 20492
22 ¢ 20493 "
23 .C 20536
24 C 20504
25 C 20540
26 C 20841
27 C 20248
28 C 20499
29 C 20501
30 C 20503
31 C 22819
31 C 22620

Printed in U.S.A‘.

Y

.~ 4

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

5

v

[ —

ENGINE BLOCK AND ATTACHING PARTS — 646 and 646BH

 DESCRIPTION

1
';BLOCK ASSEMBLY - eylinder, standard bore
' PLUG -‘camshaftexpansion .. . ........ ..o,
SCREW - bearing plate, rear . . . .
BEARING - crankshaft, standard (undersize see below)
WASHER - thrust,.crankshaftbearing. . . . ...... .., ...
, KIT - gasket, bearingplate . .. ... ovi e nnn .

. PLATE - bearing (excludes bearing)

"BEARING - camshaft, front or rear
SEAL - bearing plate. . . , !
PIN - main bearing stop

-----

..................

........................

..........................

SCREW - #8 x 3/4" rd. hd. sheet metal . . . . . .

LOCKWASHER - rear bearing plate
TUBE - oil, crankcase
INSERT ~valve seat, intake {oversize see page 15)
INSERT - valve seat, exhaust (oversize see page 15)
GUIDE -valve,intake . . ./. v v o v it i e te e
GUIDE - valve, exhaust . .. . ..o o L Cee e
BLOCK ASSEMBLY - short {includes: cylinder and crankease,
all bearings, crankshaft, camshaft, governor gear-case, rods,
pistons, rings, valves/oil pump, breather tube, camshaft gear
and crankshaft gear)
CAF - breather tube
TUBE -breather. - v oy v e ot i s et s i e e tnn s e s an s nanes
BAFFLE - breather tube . ... .. e J S
fSEAL - o-ring, breather, tube -, . . . .. ..., ... R
CLAMP - breather.cap. . . . . e et et a e e e
SCREEN - breather. . . = ... ... e RIS e
BOLT - 3/16" x 1-1/4" n.c. hex. ., , -

BOLT -5/16"” x 1-3/4" nc. hex.. . .. i v i i e snns .

GASKET -cylinderhead . . .. ... ... ... e e

...................

.......

HEAD -cylinder LH. .ttt et '

HEAD -eylinder R H.. ..o oot e i e e e ma
BEARING - crarikshaft, (.002 undersize) .. . ... v,
BEARING - crankshatt, (010 undersize) ... .. ... ... e e

N
"
LR
T
—
J_ “
= o
: € g,

...........................

................................

.13

4
U

- .REQD

.....
-----
.....
PP
-----
.....
« .ok

------

—

.

.....

-
[
+
~

e

+

—r — -
NN - RN OM = = = -

July 1978 - .



CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS - 16

J ‘ ENGINE BLOCK AND ATTACHING PARTS — 646 and 646BH
REF. PART NO. ’ DESCRIPTION . . REQ'D
- 31 C 22621 . BEARING - crankshaft (020 undersize) ... ....... 0. 2
3 c 22622 BEARING - crankshaft [.030 undersize) ... ...... . cciceceeeenn. 2
32 c 20494 L Y o N T 2
33 C 20495 GASKET -cover, valve & .. i i i ittt it sttt et essnannnenas e 2
N C 20498 SEAL-wvalveintake . ... .. ..o i, P 2
35 13- 436 BOLT - VAIVE COVEN . & o v s et vt e s e n e eeeeaenansianeeennns 2 7 '
36 C 20247 ' WASHER - valve COVEN, COPPEN « « « vt vt v e m sttt oennnngananns 2
37 C 20517 ROTATOR -valve . o oot ittt e it e in e A 4
38 c 20293 SPRING -valve . . . . i it ittt i it e i e e 4
39 C 20294 LOCK -valve and spring . . . . v v e vttt inun v nasssmesrannnnsss 8
40 c 20276 TAPPET -valve, standard. . /.. .. v it ittt et i e cevn s senanenn 4
;40 c 20470 TAPPET - valve, .001" oversize. . ... ..., ettt e 2 .
f 40 Cc 20471 TAPPET - valve, 002" oversize. . . ......... e m e e -2 -
{40 c 20277 TAPPET -valve, 005" oversize. . .. ... .. ..ot uriinnnnnnnnnnnnn 4
1 C 20521 AVALVE - INTAKE. « o o vv v v e cv amimrener e snsheeennnnnnens 2
42 C 20522 VALVE -exhaust. ............ et et e .12
43 C 20524 . INSERT - valve seat, exhaust (002" oversize) . ... .. e meaae e 2
43 . 205256 INSERT - valve seat, exhaust {.005" oversize) . .. .............. .. 2
43 C 20526 INSERT - valve seat, exhaust (010" oversize) . ... ................ 2
43 c 20827 INSERT - valve seat, exhaust {025 oversize) ... ..... ... e, .. 2
44 . C 20529 . INSERT - valve seat, intake (002" oversize) . . ... .. .o avnennn. 2
4 c 20530 INSERT - valve seat, intake [.DDB" oversize) .. . ... ..o n IRREERS 2
44 c 20531 . INSERT - valve seat, intake (D107 oversize) .. ........ ...l . tvan 2
44 Cc 20532 INSERT - valve seat, intake {.025" oversize} . ... ... ...... ., e 2
c 20655 KiT - gasket, complete @ngine. - - . . - o« vy venrenannnaesaonenn L. 1
¢ 20754 KIT - gasket, carbon remioval {includes: valve cover gaskets,
cylinder head gaskets, intake manifold gaskets and
exhaustgaskets .. .......... e e e T 1
c 20755 KIT -‘averhaul, engine. {standard) includes: valves, vaive spring '
and retainers, ring set, oil filter, breather tube, points, -
plugs, condenser, crankshaft retainer ring and gasket kit . .. .. PO 1
,
. p
4
» A} 2\‘1‘\
A} *
Printed in W.S.A, g - ' ! July 1976




ey

CASE MODEL 644, 646, 6448H and 646BH COMPACT WHEEL LOADERS -

17
OIlL BASE, OIL PUMP AND GEAR COVER — 5493nd 646BH -
»

_REF. PART NO. DESCRIPTION REQ'D
(| Cc 22357 COVER ASSEMBLY -gear . ... ... uv vt envnans e e " 1
2 c 20310 SEAL - oif, governor shaft . . . .. .. A 1
3 C 20544 BEARING - governor shaft, upper. ... .. [ 2
4 C 22353 SHAFT AND ARM ASSEMBLY -governor. . .. ..... PP 1
5 c 20307 . YOKE - governor shaft o, .. ... .. PR e e 1
6 182- 84 SCREW-32x3/8",panhead. . ... ... ... . ... et 2
7 Cc 20309 PIN - STOPR, GOVEINOrN CUD .+« & o i ittt it s e na i i e men s 1
8 Cc 20544 BEARING - gavernof shaft/ fower . .. ... oot 1
9 211- - BEARING - ball, governorshaft .. ... ..o ..o o o 11—

10 Cc 20312 SEAL - QRBMCAVEN. & o o i e vt e e 1
1" - C 20552 GASKET -gearcover . .. ........... e e e e e — 1
12 C 20314 PIN - gear COVET . . o ot e e e e ettt e " 1
13 Cc 22366 WIRE -tead, anlindicator, . . .. oo ot 1
14 92.. 6 LOCKWASHER - 01l base mtg. . . .. e e 4
15 13- 528 BOLT -5/16 % 1-3/4" nC. hexe. o o0t e e e oo e R 4
i6 13- . B36 BOLT - B/16x 2-1/4" nc.hexo, o oo oo e e e e e 1
17 92- 5 LOCKWASHER - 5/18 . . . . . e e e e . 5
18 C 22362 BASE - o1l e e e 1
19 C 205565 GASKET -oilbase . . .. .......... T P 1
20 C 20557 BOLT -albasetoblock . ., .. .. ..o . e 4
21 C 20331 WASHER - copper . . S e .. 2
22 5 221- . 14 PLUG - ol drain 1727 . ., .. e e e e e 1
23 C 20563 TUBE - oil filler (used with vacuum fuel pump} . . .. ... ... .o v.. 1
24 C 20553 CAP-oilfiller . ... ... .. ... . D 1
25 C 20554 | GASKET - cl>i'| €. « et e e e 1
26 C 20564 GASKET -tube, ol filler: . . 0 . L o e e e 1
27 . .13 410 BOLT -od fillertube mitg. .. ... ... ...... e 2
28 13- 516 BOLT -5/18x 1"t hex. . ottt e e v v e 2
© 29 ~C ‘20670 INTAXE - oil pump (mcludes cup, screen and pipe) ... .. ... ... ... 1
30 C 20323 OIL PUMP ASSEMBLY (internal components NSS) . . ... ... .....% .. 1
.3 C -20325 S KIT-gasketorlpump . ..o oo L e e . 1
32 c 22364 BOLT -0l pump mtg ... st e i i e s e 2
33 14- 612 BOLT-3/8 " nc. hex, ol by-pass .. ....... e 1
34’ C .20320 SPRING - Ol BY-PASS . . . oottt e e e e 1
35 C . 20322 VALVE - 01 BY-PaSS o o vt e T a e e et e T
36 C 20574 WASHER - Qil by-pass. . ..o vv e ven o nn. e 1
37 C 25042 FILTER -0l ... .0 oo e 1
g - Cc 20577 GASKET -0l fIlter. . i o e e e e 1
39 o 20568 SWITCH -orlindwcatan L oo o0 a ooy e e e 1
40 C' 20565 " ADAPTER - oil filter {used on eatiy models) . .. ... e 1
41, C 20330 GASKET - adapter i ... ... ... e s 1
42 92 4 LOCKWASHER -1 4" . e e e e e e i e e e e e 2
L
o ! L3
Printed in U.S.A. July 1978

-




- 18, . : ' B .
. o ’ . FASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 19
. g . ‘ s o
. . GOVERNOR AND BLOWER HOUSING — 646 and 646BH
= REF. PART NO. ~ DESCRIPTION - . : REQ'D
N . 1 129- 665 NUT -lock, governor throttle . . ... oL oo i 1
2 C -20569 BALL JOINT -governor throttle rod . . o v v s v e v v e e m e e v i en e e 1
-~ 3 193- 1000 NUT -balljoint.........0........o.. e e e e 1
4 C 20572 ROD - governor throttle ., . . . . . . . e e e e 1
5. C . 20873 CLIP -rod, governor throttle . ... .. ... ... ... ... 1
6 c 22404 ARM -governor, . . . ... e e e e 1
; . -7 195. 14 WASHER - .. ot et e 2
8 C 20374 CLIP-throtflecable. . oo v oo i e et e et e e e 1
9 c 20370 BRACKET - governor control. . . . vt v v ettt iiae e e e i
-10 26- . 118 NUT -bafflemtg.. . .. ... o i e i e 4
0 C 20821 STUD -eylinderar baffle ... ... ..o it in e 4 g
12 - C 20620 »TUBE -drain, o filter ... . e e e e 1
13 C 22401 ' PLUG - blower housing. . . . ... . [ 1
14 C 20371 COSPRING - governor tdle . J . .. e e e e e e 1
15 C 20376 SPRING -gavernior . ... ..o v ..., e e e e e PR 1
16 C 22388  BAFFLE.-cybnderRH............... e P 1 .
17 C - 20372 SWIVEL -governorarm. .. ... . ...t e e b 1
' ., 18 195 14 WASHER - B0 . . i it e e e e e e e s 1
= 18 - 136 2 ‘PIN - cotter. . .. ... O 1 -
20 - 169, 74 SCREW - #B x 5/16" .. .. .. S A L
21 C 20375 SPACER -governor bracket. . .. . .. e 1
22 - 121 3 BOLT - locking /4 x 1727 n.c heX. «..ovonn oo, F e 2 0"
~ 23 C 22414 SCREW -governoridle #6 % 1"rd. hd. .. .o oL i 1 -7
24 C 22387 HOUSING - blower. . . ... e e e e e 1
, 25 ™ C 22275 SCHEW - #6x 3/8" .. ... ......... I e 1
26 C 20626 CLIP - 0SB . o ottt i e e e e e e e 1
27 C 20625 GROMMET - rubbBer . . . . v et e et et e e a s 1
28 C 20580 BAFFLE -cyiinder L.H. ..ot e i

) ® |

[

Printed in U.S.A, ' : : . July 1978




.
~ 20 .
v
P
o
i -
\_\ 4
o
.
o
. f
b

AN . ) . : . »
. N CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 21 )
IGNITION AND CHARGING SYSTEM — 646 and 646BH :
REF-  PARTNO. DESCRIPTION o REQD ~
1 C’ 20591 ROTOR -alternator . ... v.vvve e nenennn,. e, 1 S
"2 C- 20592 REGULATOR, RECTIFIER ASSEMBLY . . ... ...... B 1 g
3 C 20593 SCREW - rotor mounting. . . . . . R et e 6 (A
4 92- 4 LOCKWASHER ............... e e e e e -1
B 173- - 219 SCREW - stator mounting . . . . .. PR 3
6 -82- 3 LOCKWASHER -stator mtg. . .- ... . e e .. 3
7 c 223917 STATOR ASSEMBLY (includesitem 8}, . ... .. .................. 1 -
8 C 20596 CONNEGCTOR -socket .. .......... [ i 1
9 C 22380 CLAMP - ol . i i e e e e T e e 1
10 26. 104 NUT-1/4"hex. .............. e e e e e s e e e, 1
11 C 20604 CONNECTOR - plug, regulator. . .. .. e e e e e 1.
12 13- 414 SEREW - 1/4 x 7/8" regulator, rectifier, mta, . . . ..... .. ... ... ..... 3
13 c 22378 LOCKWASHER - 1/4” . . o e e i e 1
14 Cc 22369 . SCREW -lock, #10 x B/167 hex. .. ... .. .o ittt e 1
15 C 22381 BRACKET - €oil mtg. - .. o vt e i iie e e e, e 1
16 C 24306 CABLE -spark plug 177 L e i e e e 1
17 c 24307 CABLE -spark plug 107 L L e e e e 1 )
18 C 20349 COIL -I@NItION L. ottt e e e e e 1
19 C 20344 BRACKET -cablesparkplug . .. .. ...t \.\ .............. 1
20 C 22368 WIRE - coil to breaker contacts, . ... ............. el
21 . C 24308 P AR PLUG . . e e e e e e e e 2
22 c 20514 BOX ASSEMBLY - breaker contact {includes items 23, 24, 25.& 26} . . . . .. 1
" 23 C 20318 COVER -breaker box . . ... .. o it i it e e e ae e
24 c 20321 o GASKET - breakerbox . . ... ...... e e e 1
25 C 20484 = POINT SET - breaker contacts . ... ... ooviinun .. P e 1
26 cC 20343 CONDENSER - breaker Contacts, . v ¢« v v v v et vt an e s nen e 1
27 C ' 20332 CAM - poInt Gap adjust . o v o o o e e e 1
28 C 20605 GASKET -breaker box mtg. - . ... ver v v vnns., e o1
29 C 22296 PLUNGER -breaker box . . . .. . v i i it e e i e e ce e e .1
30 C 22297 GUIDE - plunger . . . ... e i et e e, e, 1
31 C 20515 . STRAP. point set to terminal block . ....... e e, 177
32 C, 6 205186 BLOCK AND TERMINAL ASSEMBLY . ... ... PR et e 1
33 C 20548 SCREW - #8x 1/4" . . .. e e, e e h e e 3
34 165- 43 SCREW - 1/4 x 3/4" breaker boxmtg. . . ... ... .. e 2
35 13- 410 BOLT - 1/4 x 5/8" hex. head . . .......... i 1
o
L}
Printed in’ US.A. July 1978



o - , CASE MODEL 644, 646, 644BH and 846BH COMPACT WHEEL LOADERS 23
3 ‘ o . . . '
STARTER MOTOR — 646 and 646BH ' '
—~— _ - L
REF. "~ PART NO. C DESCRIPTION - . REQ'D
- ' , 1 13- B20 BOLT-3/8x 1-1/4" hex.head , ... ........ ..o 2
2 g2- 6 LOCKWASHER - 3/8" . ... . . e 2
3 C 22433 MOTOR - starting, 12volt. .. ..... ... [ 1
- 4 c 22460 - | COIL ASSEMBLY -field, , . ... ... ..cc. . .. 1
5 C 22458 BRUSH - positive, . ... ....... LA 2
- " 8 C 22447 ARMATURE -starter motor. .. .. ....................... 1
- 7 ©C 22459 HOLDER ASSEMBLY - brush .. . 0. ..o 1
8 C , 22443 ' SPRING -brush.". .. ... .. . ... . . ... . 4
o9 C 22444 BRUSH - negative. . . . ., e 2
10 C 22737 LEVER ASSEMBLY -clutch fork. . .., .o ven 1
11 C 22446 © CLUTCH ASSEMBLY - enyaging, starter. .., L L L 1
12 . C 22442 STOPSET -pinion. . ... o oL 1 o~
13 C 22437 SCREWSET -startermotor. .., . ........... .. .. .. 1
14 C 22435 . SPRING SET - lever . ... ...... P 1 . .
! 15 C 22445 END CAP - rear, starter (includes bearing) . . . ........ Ce e 1
16 . C 22436 BEARING -rear. . .................0... .~ s 1 e
17 C 22439 BOLT -through. . . . o v er oL L .. e e 2
18 c - 22448 WASHER SET - starter motor. . .. ... .. e e P 1
19 - C . 22438 SWITCH ASSEMBLY -solenoid . . . c. ... ... ....... .. .. 1
20 C 22440 FRAME ASSEMBLY - drive end (includes bearing) . ........... 1
21 C 22441 - BEARING -front. . ............... .. .. .. e 1
o #
li ’_.‘5',.;32:,‘\5&'
&
Printed in U.S.A. . ’ March 1975




24

\ f
A B L
“ (‘JL) . ;D ﬂ ' ¥%\\ .
OV @ b
SN 5 00
RO RO, @""i"':.f;@
- — ’ {

s
m
m

— .
DU ~~NAOOo Wiy —

P
— o 3 ah Emd ek
~N g AWK =

L OoOO@WNB W LW =

i . . *
-CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS %5
. pl .
_EXHAUST SYSTEM — 644 and 644BH
* PART NO. DE{SCRIPTION , REQ'D
c 21977 MUFFLER - exhaust (used prior to S/N 9731697} . . ... ... .. 1
C 14372 GASKET -exhaust.............. .. ... ..... .. ... . 1
61-- 510 SCREW - B/16" x 5/8" NC socket head .. ......... e 2
113- 207 BOLT-3/8" ... .............. e e et e i
1922 21 LOCKWASHER -3/8" .. .7 ........... . | e 1
195- 525 - WASHER -3/8”. ... oo 1
129- 103 NUT - 3/8% . T 1
'C 23971 MUFFLER - exhaust (used S/N 9731697 and after) ... ......... ... 1
c 23633 PIPE - exhaust {u:ed S/N 9731697 and after) ............ .. .. . . 1
113- 103 BOLT -5/16" X 1" hex . ." ... . . ... . . e 1
195- 521 WASHER - B/16" ... ... 1
192 20 LOCKWASHER - 5/16" ... ... .. ... ... ... .. ~" 1
129- 102 NUT -8/16" hex ... .0 1
NSS CLAMP - muffler (used S/N 9731697 and after) {use L47766) ... ., ... 1
111- 204 BOLT - 5/16” X 1-1/4" rd, hd. sguare neck N.C. ..... .._....... 1
192- 45 LOCKWASHER-- 5/18" .. ... ........... ... ... ... ... . 1
129- 518" 'NUT SBABT NG L 1
‘EXHAUST SYSTEM — 646 and 646BH
C ,20109 MUFFLER -exhaust . ............ ... i i 1
C 21640 PIPE -exhaust.left .. ... o e 1
C 21639 PIPE -exhaust, might:s . . ... ..o s e 1
C 182560 GASKET -exhaust. .. oo e e 2
61- 510 BOLT -5/16" x 3/4" NC sockethead . ... ...... ... ... . ... .. .. 4
192- 45 LOCKWASHER - B/16™ « - o v o et e et e e e e e e e e e g
NSS CLAMP - muffler (use L47766) .. . . - ..o o ... .. e 2
i~ 204 BOLT - 5/16" x 1-1/4*" N? rd. hd. square neck - ... ....... .. ... .. 2
129- 518 NUT-5/16" NChex --(.............. ... ... .. ... .. ... 2
L 47766 CLAMP - muffler . ... ..ol o e .2
1:29- 102 . NUT-B/8"-18hex ...0. .. . . .. . 2
A
43
" ¥
\

Printed in U.S.A. \

-

August 1980




- CASE MODEI. 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS ’ 27

'

-

CRANKCASE BREATHER — 644 and 644BH

REF. PART NO. DESCRIPTION . REQD
1. 129 foo NUT-1/4" NChex ..., e 1
2 . 92. 4 LOCKWASHER -1/4" . ... ... . .. e i 1

' 3 % ¢ KO 275220 . . STUD -valve COVEr. ... ...\ orrrrerssn e 1
4 KO 275143 COVER -valve .......... P [P 1

5 KO 231032 SEAL - breather. . . .. J e e, 1

6 KO 235048 GASKET - breather plate. . ... .. .................> e 1

7 KO 235118 FILTER -breather .. .. ..., ... ..coi'iier ..., ceeaiee 1

8 KO 235117 BAFFLE - breather. . . . . e e e 1

9 KO 235047 REED - breather. . .. .. AR A L freeeie. 1

10 KO. 235631 PLATE -breather. .. ......... ... ... cuvurrrunn.. ... 1

11. KO 275144 GASKET -valvecover. . ... ... ..o u i e

i CAMSHAFT AND VALVES — 644 and 644BH ' "

14 KO 237672 VALVE -exhaust . .........0..... ... ........ e 1

15 KO 235682 VALVE -intake .. ... ... . o 1

16 - KO 230770 INSEHT-exhaustvaIveseat..........................." ...... 1

17 . KO 235007-§ GUIDE-wvalve. .. ... ... . . PR, 2

18 KO 235011 SEAT -valve spring. . v, o oottt e, 2

19 KO 235168 | SPRING-valve ... .......... ... .., e 2

20 KO 230020 ¢ ROTATOR - valve (Furnished in pairsonly) ... .. ......... ... .... 2

21 . C - 24884 LOCK - valve retainer (includes both halves) . .. ... ... ... ... ...... 2

22 KOD235327 LIFTERASSEMBLY . ... ... i i, o2

23 NSS SCREW - tappetadjusting . . .. ..............cou 0., 1

24, _N8S LIFTER -valve . .. ... P T 1

25 ©C 25043 - AMSHAFT ASSEMBLY . .............. U . 1

26 Vo 34346 PRING -actuating . ,.................. PP 1

27 KO 275086 SPACER - camshaft, 005", .. ... ... E UAR

27 KO 275067 SPACER - camshaft, 010", . . . . . e S UAR

28 KO 235053 PIN-camshaft. ... ......... ... ... ...... .. e 1

P ' v
o
L i
W
o
//

Printed in U.S.A. S . ' July 1978

,:‘/-LQ - : ) y' ’
e




REF.

acooo-umm-bww—~

3 po MO MM BN — — 3 5 i b et w3 oma 3
gmbﬁm—aommqmmmmmmmbmm—é

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

~_PART NO.

NSS

. KO 236763

NSS
NSS

NSS
KOA237401
"KO 235811
NSS :
NSS
KOA237344
KO _ 235003
92- 6
NSS

NSS
KQA237402
KOA237403
K0A237404
KOA237405
KO 236764
KO 236765
KO 236766
: NSS

CC 23135

R . 16287
40035

W . _5063-8

Ce 25054
"H 61168

" C 18097

1957 . 541
131- 301

Printed in U.S/A.

4 -

. CRANKSHAFT, PISTON AND CONNECTING ROD — 644 and 644BH

DESCRIPTION

" RING - 2nd compression {includes expander}

CONNECTING ROD ASSEMBLY (For undersize, see item 18)

'SCREW - cap, connecting rod . . . .

PISTON ASSEMBLY - 020" oversize .. ......... e
PISTON ASSEMBLY - 030" oversize . ... ... . ... .... .. e e e
RING SET - piston .070” oversize ......... e U
RING SET - piston .020" oversize ......, S .
RING SET - piston .030" oversize ... ........... ... .. e
PIN - piston .005" oversize.™ . . oo . vu e
CONNECTING ROD ASSEMBLY - .0106” undersize. . ... ..., ......
OILSEAL -crankshaftrear ... .................. ... .. L.
BEARING -crankshaftbalt ... .. ............. . . . . .. . .
KEY - 1/4" Sq. x 374" (Pump Coupling). . . . . S ce.

CRANKSHAFT ... .. .. . . . ... ... e

HlNG-topcompression................-........'

<

RING - oil {includes expander) . .. .. ... .. . . ... .
RETAINER - piSton pin . .. .. ..o\t
PIN-piston. . ..o oo
PISTON .. ... ... ... ... e
WASHER -special ......... e e : .

ROD -conneeting ... ..., ... ...

29

Lt . September 1979



30

12
13
14
15

16
17
18
19
20
21
22
23
24
25
26
27
28
29
29
30
k)

" 32
33
34
35
36
37
38
39

. 40
41
42
43
44

" 45
46
47
48
49/
“50

Printed in U.S A,

REF.

B =R I - V% BN B

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

ENGINE BLOCK AND ATTACHING PARTS — 644 and 644BH

"PARTNO.
KO 236886
KO 270158
KO 270889
KO 237670
KO 237658
KO 237064
c 24143
KO 230170
KO 235007-S
vV 34427
c 21814
41- 18
113 209
92- 6
KO 235025
KO 235026
92- 4
13- 48
KO 235353
173 96
193- 26
C 22699
c 24495
13- 207 .
c 14399
R 16287
40035
KO 235757
KO 235070
C 24490
c 24290
C 22700
c 244391
182- 541
C 18097
KO 235818
195- 541
131- 301
C 14954
A 27385
C 24883
NSS
KO 235748
c 19473
C 14906
221- 1375 .
129 143
129- 103
193- g9 -
KO 237277
221 1138

" WASHER - tylinder head bolt

~ SPACER - cylinder head

- BASE - oil pan

DESCRIPTION

FILLER TUBE - (used prior to $/N 9731731)
BOLT - cylinder head special 3/8" x 1-1/2" NC hex.

HEAD - cylinder "
GASKET - head
GASKET - filler tube ' -

BLOCK ASSEMBLY - cylinder, short {Includes crankshaft and seals,
rings, piston, rod assembly, camshaft, valves, bearings, plate

and seals, governar gear assembly | cross shaft and gasket kit). . . .

INSERT - exhaust valvej. - -5
GUIDE - valve :

PLUG - expansion

COVER - camshaft gear (used prior to $/N 9731731}
LOCKWASHER - 1/4" piated
BOLT - 1/4" x 1/2" NC.plated : s
GASKET - oil pan ‘

PLATE - oil fill pad (used S/N 9731731 and after)
BOLT - 3/B”" x 1" NC socket head
PLUG - oil drain

BEARING - crankshaft ball
GASKET - bearing plate |
GASKET - shim, .01¢"
FILLER TUBE- lused 5/N 8731731 and after) N
PLATE - bearing {Used S/N 9744750 and after)
PLATE - bearing {used prior to S/N 8744750). . ..
DIPSTICK - oif {used S/N 9731731 and after)
SCREW ... e

FLYWHEEL - (used prior to S/N 9744780}

NUT - special Marsden 5/8"
DIPSTICK ASSEMBLY - {used prior to 5/N 8731731}
"0’ RING - dipstick (used prior to S/N 873173
FLYWHEEL ASSEMBLY- (used 5/N 8744750 and after)
RING GEAR - (used S/N 9744750 and after)
STRAP -lifung ... .. ...... . i
PIPE - o1l drain extension ; M

GASKET - plug, oildrain . .. .. .. i e e e
ELBOW -900, 1/4" .

NUT - 3/8" NC hex, jam
NUT - 3/8” NC hex ) -

LOCKWASHER. ... _....... A e

STUD -cylinder head . . . ..o v v st s s oo e e e v en e N

....................................

.............................

...................

.....................................

...................

- WASHER - special, plated 21/32 1D x 1-3/8" OD x 1/4" 4

..........................

‘NIPPLE - pipe, 1/4" x 2-1/2" . ... .. e ~

3

e B - R

& September 1979




]

ENGINE GASKET AND SEAL KIT — 644 and 644BH -

PARTNO. - DESCRIPTION

C 23858 KIT -enginegasket ... ...oounnenneen e,
KO 2358025 GASKET ~camshaftcaver . .. ... vt vn s ene e ennnn ...
KO 235353 GASKET -oilpan . ............. e e
KO 235757 GASKET - shim, bearing plate (.010")7. . ............,.
KO 235070 GASKET -shim (010"} .. ... e .
KO 220174 GASKET - breaker cover . . . . . B S
c 23860 GASKET -carburetor flange. .. . ....................
Cc 22738 GASKET - fuel pump flange. . . .o oot s oo ee e
KO 275341 GASKET - carburetorairhorn ... oo oo s e s e s,
KO - 235048 GASKET - breather plate. ... .o v v e s e sn ..
KO 275144 GASKET -valvecover! . . .. ... i
C 10372 GASKET - exhaust, . . oo it v e e,
KO 235057 GASKET -pan{notused) .. .......... . ..o,
KO 237658 GASKET -cylinderhead . ..o ot s v e s fe e e e
KO 231032 SEAL - Breathere . . o oot veee e
KO 237064 GASKET -oif fill tube {14 hp} « v v e v e e e ee e

Printed in U.S.A.

Y

e en

e T S S S S S S

July 1978




CASE MODEL 644, 646, 644BH AND B46BH COMPACT WHEEL L.OADERS 35

. . .
BAFFLES AND SHROUDS — 644 AND 644BH
- REF, PART NO. DESCRIPTION . ’ REQD
1 C 19638 DEFLECTOR - engine air (used prior to S/N 9731697} ..« ... ... .. ... .. 1
2 02- 4 LOCKWASHER - 1/4" zincplated ... .......... e e e ve. 2
v 3 13- 48 BDLT-1/4”x1/2”NChex,zincpIated.......................; ...... 2
4 KO 237677 BAFFLE -eylinderhead ............. .. ... ... .. .. ... " 1
& KO 235652 BAFFLE - carburetorsideair. ... .............. ... ... .. ... . .. 1
6 KO 235207 PULLEY - starter (used prior to S/N 9744750) . .. . . B 1
7 c 23902 BELT - drive, starter-generator (used priorto S/N 9744750} . .. ... ... ..... ... 1
8 193- 107 WASHER - 1/4" Zineplated .......... ... ... ... .. e, 4
9 KO 235054  BAFFLE - {used prior to S/N8731697) . . .......... ... ... .. " PR 1
10 175- .-438 SCREW - 1/4" x 5/8" NC truss head Phillips, zinc plated . :................ 4
11 ‘KO 235901 HOUSING - blower {used priorto S/NO731697} . . ... ... ... 1
11 c 24729 HQUSING'- blower (used S/N 9731697 to S/INQ744750Y. ... ............... -1
.11 C 24879 HOUSING - blower (used S/N 9744750 and after) . ......................... 1
12 13- 410 BOLT - 1/4" x 3/4" NC hex, zinc plated ............. e e Y |
13 92- 4 LOCKWASHER - 1/4" zincplated . ................ .. .. .. ... . " 4
14 C 22684 DEFLECTOR - engine air {used S/N 9731697 and after) ..., ... .. L 1?
15 KO 2368676 BAFFLE - cylinder {used S/N 9731697 and after) .. ... e e, 1
o BAFFLES AND SHROUDS — 646 AND 646BH
: P
1 c 18129 SHIELD -engine heat . ............ ... . .. i . 1
2 182- 625 SCREW - #10 x 3/8" NE panhd, .. ..... ... .., e e 2
3 192- " 18 LOCKWASHER - #10 .0.................. . .. e 2
4 196- 513 WASHER - #10 .. ..o 2
5 C -21547 SHIELD - heat, engine top .« -« ..o v v ... .. e P
6 187 1093  SCREW- #Bx 1/2" hex. hd. self tap. -« -« oo oo PO 2
7 C 21543  BAFFLE :'air cleaner . ........... O 1
8 182- 528  SCREW - #10x 1/2"panhead ... ... ............. .. P 5
-9 192-. 18 LOCKWASHER - #1007 ........... et S 5
10 195- 513 WASHER - #10 @ ..................... ... .. ... ..o 5
1. 129- 37 NUT - #1000 5
12 C 21638 SEAL -baffle ..o .. . e e 1
£
Printed in U.S.A. o January 1978




' ,

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 37

CHOKE THROTTLE AND GOVERNOR
REF.  PART NO. " DESCRIPTION REQ'D
C 18311 . CONTROL - throttle {644 and 644BH} . . . .. R P 1
C 21651 CONTROL - throttle (646 and 646BH) .. ... ... e 1
C 12224 = HANDLE - throttle control, black .. ...... ... ... . ... .o 1
C 18312 CONTROL -choke (644and B44BH) ... ......... ...._.... .. . .. .. .. 1
c 18271 CONTROL - choke {646 and 646BH) . . . . . . e e 1
— c 14508 HANDLE - choke control, white . ................. ... .. ... ... 1
111- 2 BOLT - 1024 x 3/4" round head,squaremeck ... ..................... .. 2
192- 18 LOCKWASHER - #10 Std. plated ... ... IR T T T T T 2
129. 17 NUT - #10-24plated ........ L e )
KQA237653 LEVER -governor . ...........ouunoooo . . P T e e e 1
W3- 17 iBOLT- /4" x 114" NChex .. ..... ..o oo, Qe 2
195- 518 WASHER - /4" plated . ......... ... .. ... 2 2
128- 409 NUT- Va7 hex oo 1
KO 235496 SPRING -governor . ...... ... ... . ... ... ... ... 1
92- 4’ LOCKWASHER - /8" plated. ... 0. ... .o \uuuee 1
c 18098 WASHER - thrust ... ... ... . . .. e -1
KO 275690 WASHER -wavy .. ... ... T T 1
’ O 43034 CLAMP -swivel, wire ... ... ... ... ... ... 1
KO, 235086 LEVER -speedcontrol .. ...... ... ... ... .. .. ... . ... ... 1
KO 235085 SPACER - speed control bracket D 1
19 KO 236084  BRACKET - high speed stop .. ...... . ... ... ... . 7ntieee 1
20 120- 37 NUT- #1082 hex ..., 2
2t 92 LOCKWASHER - 3/16" plated ... ., e e e e e, 1
o - : 3 22 A 10326 ' JOINT - ball {used prior to Engine S/N 5125238} . . . . . . . . . . . .. e 1
' . . ' ) . £ 22 c 25020 ' JOINT - ball (used Engine S/N 5125238 and after) |- - . oo v ooronnen s, 1
' : 23 KO 235277 ROD - throttle ... ... e e e 1
24 49485 RING - retaining, throttlerod  ................ ... ... ... ... ..... . 1
- 25 KO 235476 BUSHING -governorcrossshaft. ... ... ..o o oo 1
26 C 23126 SHAFT ASSEMBLY - GOVErNOr Cross ..o v vvves oo et
27 V- 34418 BEARING - rieedle governorshaft ... ...... ... .. ... ... .. .. S
28 Vo 34419 GEAR ASSEMBLY - QOVernor . :.....................o oo 1
29 KO 235125.8  SHAFT -governor stub . ..ot 1
.30 C 18098 WASHER -governor stop pin - ... ... e e 1
L3 V34418 PIN - QOVErnor stop . .. . ..o v e e e, dr e 1
32 " KOA237559 BRACKET - throttlecable . .............. e 1 "
34 KOA236919 BRACKET - chokecable . ..... e e e, 1
' 35 Vo 34429 SCREW -  #10 x 3/8" NC fillisterhead - . .. ... ...... e, e 1
3B NSS ENCLOSURE - choke and throttle cable {not required, useitem37) . ........... 1 ‘
37 c 23032 PAD - mounting, choke and throttle .. . ........ ... .. .. ... . ... ... 1
ENGINE MOUNT PLATES — 644 AND 644BH
1 c 20477 PLATE -enginemount R.H.. .. .. ... ... ... ... .. .. e e e e 1
1 C 20476 PLATE - engine mount L.H. {used prior to S/N9731697) . . . .. ... .. ... ... .. 1
1 C 23951 . PLATE - engine mount L.H. {used 5/N.9731697 and after) .. ... . L. “1
2 C 18793 MOUNT -engine .~ ... ....... R 4
3 D 229088 WASHER -snubber . .., ... ... . ... ... . .. . e e e e 9 »
4 151 210 RIVET-3/16" x 7/16" - . - . . ... .. e S 16
5 113- 207 BOLT-3/8"x 1" hex -...... e e 4
3] 192. " LOCKWASHER -3/8" .. ... .. e e e e e e e e e e e R .. B
- ' 7 113- 233 BOLT-3/8 x1-3/4" hex ..... e e e e 4
8 129 103 NUT-3/8" - TBREX v oovvee oo e 4
Printed in U.5.A, July 1978
= o




v

7 ’ ) . A
\ . . CASE MODEL 644, 646, 644BH AND 6468H COMPACT WHEEL LOADERS ' 39
& ) o . ;
- ™~ =
AIR CLEANER — 644 AND MQBEI/ . g
REF. PART NO. . DESCRIPTION. ' REQ'D -
1 KO 257895 AIRCLEANERASSEMBLY ....... ... ...... ... ... . . .. peew 1
2 KO 207423 . GASKET-cover ........... . ..l o
3 NSS BASE - air cleaner (order KO 237895) .......... ... . ... /10 1
4 NSS .| COVER - air cleaner (order KO 237895) ....... . ...... ... ... " 1
, §° A 70090 ELEMENT - aircleaner ........... ....... . e 1 .
6 KQ 275341 GASKET -airhorn .. ... .. .. e e e 1 T
-7 177- 04 SCREW - #10 x 5/16™ NF fillister head . . . . . e, .. 3 :
8 193- 6 WASHER-3/16" ........... e eem S&& 3
9 KO 237421 PRE-CLEANER ({optional} 1
10 120- 408 NUT-wing ....... ... ... .. . ... .. ..o e 1
) : FUEL SYSTEM — 646 AND 646BH
1 ¢ 18133 TANK-fuel ...
2 C 11529 CAP-fueltank ..........0 . ... ........ ... .. ... . ... . ...
3 C 11545 INSERT - fuel cap
4 C 18190 STRAP - tank mtg.
5 C 14690  CUSHION - fuel tank ,
.6 173- 215 > SCREW - 1/4 x 1-1/2" round hd. machine .
7 128- 504 NUT - 1/4” NC square o
8 C 10678 ELBOW -fueltank .. ... ... ... ... ... ... ... Pl Ty
9 214- 251 CLAMP-hose ™ . ... . :
10 C 19238 HOSE - fuel line 46"
11 C  15007. 'HCSE - fuel line 5-1/4"
12 ; D /9949 FILTER - fuel @ ..
|
& 3
. . & .
| .
| . .
- a -3 .
|
% T ¢
October 1978

Printed in U.S.A.




CASE MODEL 644, 646, 6448H AND 646BH COMPACT WHEEL LOADERS 4
. ; ' ,
CARBURETOR — 644 AND 644BH - S
REF. PARTNO. - DESCRIPTION REQ'D
C 24408 CARBURETOR ASSEMBLY .. ... . . . . . ... .. . . . .. .. . . oo
1 KO 200380 SPRING - tension, idle adjust S 1
.2 KO 237489 NEEDLE - Hi Speed adjust (used engine S/N 3020407 to S/NB125238) . .. . 1
2 KO 278373 NEEDLE - high speed adjust {used prior to engine S$/N 3020406} .. ... .. ... .. "
2 C . 24652 " NEEDLE - high speed adjust {used engine S/N 5125238 and after} . .... ... ...... 1
3 KO 200383 SPRING - fuel adjust e e, o1
4 KO 275231 . NEEDLE - idle adjust . . . .. e 1
5 " KO 200408 FLOAT -carburetor ... oo "1
6 KQ 235448 BOWL :carburetor ... ... . . - 1
7 KO 235447 NUT AND GASKET ASSEM. - carburetor bowl  .°. . . . . . I 1
8 A 72013 KIT -carburetorrepair . . .. .. ... ... . . .. . . I i
9 < NSS INLET NEEDLE AND SEAT ASSEMBLY ... .. ... .. .. . ... .. 1
10 NSS : GASKET - bowf ring e T e 1
1 NSS GASKET - bowl baffle . . . . . e e 1
12 KO 200372 GASKET -bowlscrew ... .. ... .. . .. . P 1
13 . F 19892 PIN -floathinge ... .. .. ... ... . ... . ..., .. e e 1
m—
. \ .
FUEL PUMP — 644 AND 644BH
- {Not available for Plastic Fuel Pump) i
¢ ' ‘
1 KO 236387 KIT - fuel pump (for C229871 ... ....... ... ... . .. ... .. ... .. ... 1
NSS VALVE ASSEMBLY . ... 2
NSS GASKET -valve ... .. e e e 2 .
NSS DIAPHRAGM ASSEMBLY . .. ..... . ..... ... .. ... ... ... . 1
NSS SPRING -diaphragm . ... oL 1
NSS GASKET -valve  ......... .. ... ... ... oo fe i
2 Cc 22738 GASKET - fuel pump mtg. T 1
. P
.
A
£

Printed in U.S.A,
s

July 1978



Printed in US.A.

REF.  PART NO.

.- C 24408

2 C - 23860

3 C 10678

4 214- 281

5 V 34404

6 192- 20

7 113- 103

8 T 24851

9 71- 412

10. 193- 28

11 KO 275341

13 C 24887

14 C .10657

15 C 14690

16 ‘C 18275

17 ¢ 18133

18 C 11529

19 C .11845

20 C 18190

21 173- ° 215

22 129- 504

1 C 19803

1 C 21635

2 c 17679

3 C 14728

a C 21615

5 13- 102

B 192- 20

7 195- 521

E 8 C 20003

g 132- . 310

10 C 21590

10 C ° 19862

. 11 C 19767

L . T2 n13- 207

_A9 \5) 13 195 525

P 14 131- 1181

, O 15 C 20053

: 16 C ' 14908

17 C 19867

‘ < 18 ' 23743

L, 19 C 23440

. 20 182- 528

- 21 192- 18

22 129- 37

P 23 -~ 111- 340

O—-7 2 192 2

- 25 129- 103
F]

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS *

N

3

. GASKET - carburetor flange

»
-

FUEL SYSTEM — 644 AND 644BH

DESCRIPTION
CARBURETOR - {Repairs page 41

ELBOW - fuel pump and carburetor
CLAMP-hase ............0L.. . . .«
HOSE - carburetor 6.1/ ... \..... ... ... ...
LOCKWASHER 6/16" . ..... ..
BOLT -5/16" x 1" NChex ... ... .
PUMP - fuel, 644 (Repairs page 41) L S
SCREW - 1/4" x 3/4" NC fillister head . ™™ /.. ... -
LOCKWASHER - 1/4" ... ... ... . Y . ~. S I
GASKET -.air harn . . . R -
GASKET - fuet pump mounting, all models .

ELBOW ASSEMBLY- fuel tank  -............-

- CUSHION -fuel tank ..., ........ .. .. L

"SPRING ~clutch rod

SCREW - #10 - 32 x 142"

HOSE - fuel ne (44} ... ... ... .. e,
TANK -fuel ... ... .. . .
CAP - fuel tank {includes inserty ... ... .....

INSERT -fueleap ....... ... ... ... .. . . . .. .
STRAP - fuel tank mounting ... ..., L
SCREW - 1/4 x 1-1/2" NC round head, machine, zine plated . . .
NUT -square 1/4" NC . .......... .. ... . . . . .. .

PTO CLUTCH AND LINKAGE

CLUTCH ASSEMBLY - less screen, 644 and 644BH {Repairs page 45)

CLUTCH ASSEMEBLY - 646 and 646 8H (Repairs page 45)
HANDLE - clutch engaging - ... ... .. .. .. . .. .
GRIP-clutchhandle ... ... . .. . . . . . . ..,
ARM - clutch pivot {early production)
BOLT - 5/16" x 3/4" NC hex
LOCKWASHER - 5/15"
WASHER - 5/16"

BUSHING - fliplock
PIN -cotter /8" x 1" ... . ... .. .. .. . .
ROD - clutch (644 and 644BH) .

ROD - clutch (646 and G46BH) ' )
GUIDE -clutchrod .. ........... .. ... ... e

........................

BUSHING -nylon . ..o o s
WASHER -3/8" nylon .. ....,... . . .

.............................

LOCKWASHER - #10 )
NUT - #10 - 32

NUT-3/8" ., .. PR

..............................

............
............

............

43

=2
m o
-
d

MMM_n_l_L_nN_._n_AMM_ANM_h_hA_A_A

— = A AR R - MMMMMMMM_.MT._...._.ﬂ_a_-_.._.

July 1978




CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS ) a5

CLUTCH ASSEMBLY (PTO} 646
(644 PRIOR TO /N 9744750) '

REF  PART NO. DESCRIPTION : ] REQD
NSS . CLUTCH ASSEMBLY - less screen {644 and 6448H) (use C24744) . . . v{“ ...... 1 -
C 21835 CLUTCH AGSEMBLY - (646 and B46BH) . ... ........ ..... IR 1
1 C 15721 - SCREEN- grass (644 and 644BH] ... ..... .. B e e 1
2 C 18907 HUB - clutch (644 and B44BH} . . . . . o S b 1
3 C 15718 PLATE -clutch {644 and 644BH} . ... ..., ... ... ...... P
4 164- 40 SCREW - 5/16"" x 3/4" NC flat head socket (644 and 644BH) . . . . . . [ 2
4 164- 50 SCREW - 3/8" x 3/4” NC flat head socket {646 and G46BH) S PR 2
5 193- 76 LOCKWASHER - 5/16" counter sunk ext. tooth (644 and B44BHI . . ... . .. . 2
5 193 56 LOCKWASHER - 3/8" counter surk, ext. taoth (646 and 646BH) 2
6 C 23740 KIT - disc, friction . . ... ... ... .... e 1
-7 C -.15515 WASHER -spring .. . ... .. . 6
8 C 15557 WASHER - spacer .050 S e e .. «UAR
9 ¢ 2267 PULLEY ASSEMBLY - clutch {includesdisc . ... ..o [
10 C 23245 BEARING - cam and pulley e o 3
i c 21596 WASHER ~ shim 005" . G et e UAR
1M C 1655686 WASHER - spacer .010 Cee . e e . UAR.
12 NSS - - CAM - clutch 644 and 644BH (service with (2} C 23033 cams and (1)
. o ' © 23391 arm) Prior to S/N 97184320 ... .. .. ... e o 2
12 NSS CAM - clutch 646 and 64B8H (service with (2} C 23033 cams and (1)
C 23392 arm} prior to S/N 9718960 . ... . .. P e 2 -
12 C 23033 CAM - clutch 646 and 646BH fused S/ 8718950 and after) .. . . . e 2
12 C 23033 CAM - clutch B44 and B44BH {used S/N 9718432 and after) . . ... .. ... ... .. 2
13 C 16786 SPRING -clutch . ... . ....... S 2
14 F 59014 RING - retaining .. ... .. T A 1
15 Cc 18908 SPACER - hub (644 and 6448H! 1
16 O, 2815N WASHER - 17/32'> (644 and 644BH) . e o T
17 C 18940 BOLT - 172" x 1-3/4" NC hex., L.H, thread (644 and 644BH) .. .. ... ... .. 1
18 C 23391 ARM - engaging {644 and 644BH) ... .. .. B - 1
18 C 23392 ARM - engaging (646 and 646BH} . G e e Ce e i
19 C 16616 FAN cooling (644 and 644BH) . . e e R e 1
20 113- 207 BOLT - 3/8" x 1" NC hex (644 and G44BH) ... ... ... ... .. . 4
21 192 21 - LOCKWASHER - 3/8" (644 and 644BH) .. . ce Ce 4
22 C 19196 PLATE - clutch (646 and 6468H} . . .. ..... ... ... .. ..... 1
23 cC 18263 WASHER - spacer (646 and 646BH) ... ... . . ....... e e 2
24 C " 182: BOLT - 7/16" % 7-1/4" NC hex (646 and 646BH) ... ... ... .......... 1
<\
4
: e 4 i‘
\_ i ! L
Printed in U.S.A. ‘ . ‘ September 1979




. 45A -

. T~
REF. PART NO.
C 24774
1 G 16616
2 - . C 23677
3 C 16718
4 184 - 40
5 193- 76
& C 15515
77 ¢ 22671
8 C 23740
g C 23245
10 C 15557
11 c 23033
12 C 16786
13 C 23630
14 C 23625
15 O  2815N°
16 C 24743
17 129- 125
18 C 23627
19 C 23624
20 C 23391
21 C . 15748
22 113 207
23 192- pa|
24 C 25808
¢

Printed in U.S.A.

CASE MODEL 644, 846, 644BH AND 6468H COMPACT WHEEL LOADERS 458

CLUTCH ASSEMBLY (PTO) 644

{(USED S/N 9744750

DESCRIPTION

NUT-1/2"-20NF............ . . .
WASHER - spacer

ARM - engaging. ., ,..... ... . .
SCREEN B L - T

SPACER - .200” (use to replace three 050"

-

AND AFTER)

.........................................

................................................

...............................................

....................................

BOLT-1/2"-20x 61/2"NF ..., ... . .. ... e

GUID“E-adjustmgnut...................,....................;f.:i...,

o

..........

=
m
R
o

_..,p..b—\_n._a.—a._._n_n_._nmmwm_;_.;o)lwm—n_._._a

August 1980




. CASE MODEL 644, 646, 644BH, 648BH COMPACT WHEEL LOADERS 47
46 . o : -

(

- HOOD, FRAME AND GRILLE

REF.  PART NO, " DESCRIPTION REQ'D
1 C 21864 ERAME - main 644 {also order C23010 switch and C23330 nut '
prior to $/N 9718951} (used prior to S/N 9771567} . ................... 1
1 C 23819 FRAME - main 6448H ({also order C23010
. . switch and C23330 nut prior to /N 9718951}{used prior toa 8/N 8771567} ..... 1
i C 21663' FRAME - main 646 (also order C23010 switch and C23330 nut 2 At
prior to §/N 9718432)(used prior to §/N 9771784}, . . ............. ... ... 17
i C 23820 FRAME - main 646BH {also order C23010 .
switch and 23330 nut prior to /N 9718432) {used prior to S/N 9771784) . . . . . 1
1 c 257 FRAME - main 646 {used 8/N 9771667 and after). .. ....... .. ... ........ . t
1 € 251727 ERAME - main 644 {(used S/N 9771784 andafter) ..., ... ...l 1 -
1 C 25278 F\BAME main 6488H {used $/N 9771784 and after), ... ..., 1 e .
2 ¢ 17563 PAD -foot, LH. ... . o 1 .
2 C 18024 PAD foOt, RH. ... e 1 '
3 113- 207 BOL'I:\- 3B KT NCHEX -« vo e e "8
4 192 21 LOCKWASHER -3/8" . ...........! MNe oo e R 18
5 195 104 © WASHER-3/8" ............... e e e "B
& 129- 103 - NUT-3/8"NChex - ..o i L. 12
7 C 17598 ° TRAY -battery  ........ O 1
8 C 16238 STRAP -battery hold down -« .« oo o oo oo o 1
9 13- 102 BOLT -5/16" x 3/4" NC Rex o oo e e e e i 4
10 C 19018 : PIN - axle pivot ......... .- e e e e e e e RO 1
1 187- 1045 BOLT - 3/8” NC hex head T e e e 1
12 219 17 FITTING - lube + oo oo 1
3. C 21912 GRILLE - frame (644 and 644BH) (used prior to S/N 9731697] --------- R E
13 C 21533 GRILLE - frame {646 and 646BH) {also 644 and 644BH S/N 9731597 and after) - .- 1
14 C 18201 GRILLE - insert (B4dand 644BH) - .- ... L oL SRIRIRE T o 1
14 C 19375 GRILLE - insert (846 and 64BBH} - . .« .« oo 1
15 C 21545 FANEL - headlight - -« v oo i e T T T 1 .
16 187- 1080 BOLT - 1/4 x 1/2" NC hex slotted, black .. ..... o 9
17 C 17653 NUT - /4" tinnerman - . ... .. ... .. ... " S e 9
18 13- 208 BOLT -3/8" % 3/4" NChex -« -« v cvmri it o 2
19 C 17647 * PANEL-dash- .- .. -..... ... .......] N R T R 1
20 187- 1036 BOLT - 1/4” x 1/2" NC hex self tappmg ........... S 7
21 C 21667 SUPPORT - grille, R.H. (644 and 644BH) - - - -+ . ... .. E 1
22 C 19863 SUPPORT -grille, L.H. (644 and 844BH} - - - - - - - .. .. IR T 1
22 -C 19863°  SUPPORT - grille, (646 and 646BH}  « -« v v oo vt B 2
23 111 340 BOLT - 3/8” x 3/4" NC round head, square neck - - - - - ’-_ ------------------ 8
24 . C 21538 HOOD - - e e 1
25 113- 412 BOLT - 1/2" x 1-3/4" NC hex {engine mounting} 648 and 64BBH ---------- ee 3
- 25 13-  4a1d BOLT - 1/2" x 1-1/2" NG hex {left front engine mounting} 646 and B4GBH - - ... 1
28 192- 23 LOCKWASHER - 1/2” e e et e i R T )
27 129- 105 NUT - /27 NCREX oo e e et e e e e e e e s 3.
27 131- 165 NUT - lock 1/2° NG hex jam {left front engine mount) 646 and 646BH-" ... ... .. 1
28 C 18055 PIN - latch - - - R e e e e e b
29 [ 1089\8 PIN - safety .................... e e e .. T oe e e P 2
30 196- 571 WASHER - B/16" ... .. .. ... ... IR IR e P 4
ikl | C 21638 STRIP-seal - --.-... ... P |
32 C 18733 PIN - attachment - -« oo oot e e e L e e e . 2
33 131- 1318 NUT -1ock T/2° NE jam -« oo v voemeonns e e, 2
34 182-  B28  SCREW- #10 x 1/27panhead - -« -« v vrvrrenunnr oo, w3 i
35 192: 18 LOCKWASHER - #10 ------ .. B TN ;e 3 i
36 195 513 WASHER - #10 . e e, s 3 %
a7 - 129. 37 . NUT- #10 e v e o e e e e e 3

Printed in U.S.A. ’ - - - August 1980 .




48

REF.

-
ODW~N®H AWM -

11
12
13
14
18
16
16
18
16
17

.18

19

.20

21
22
23

‘PART NO.
C 17488
C 17485
13- 424 -
192- 23
-CT 19417
C 16420
C 18217
C 15410
195. 2021
13- 122
C 14534 .
121 106
C 17152

¢ 14728
C 17456
C 17457
C 22850
C 22849
C 17491
195- 2029
C 17218
C 17066
131- 1181
113- 2587
C 21838

Printed in U.S.A.

CASE MODEL 644, 646, 644BH AND 848BH COMPACT WHEEL LOADERS
: 2

&' i
SEAT, FENDERS AND TOOL TRAY .
DESCRIPTION
SUPPORT -seat, front . .. ........ L IEEREEE
SUPPORT -seat,rear ............ ... ... ... ... ... ...
BOLT - 1/2” x 1" NC hex . e e e e
LOCKWASHER - 1/2" . ... ... ... ... ... ... ... .. T,
TRAY -tool ........... ... R
PIN - seat hinge e e e e e e B e e e
SEAT e
CUSHION -rubber .. ........... ... .. ... . . . . . ...
WASHER - 6/16" x 1-1/4"0.D.  ........... ... .. ... . ..
BOLT -5/16" x 1-1/2" NChex  ......... e e e e e
BUMPER -seat ..................... . .. e e e e e e,
BOLT -5/16" x 1/2*NChex flange ................ .. .. .. ... "
HINGE-seat  .......... . ... .. ... .. . . o
" GRIP - shift lever T
FENDER-LH. (644and646) .................... .. .. .. "
FENDER-RH (644and648) ................... .. ... ..,
- FENDER - L.H. (644BH and 646BH} ............... ... .. ... .. .
FENDER'-R'.H.{6448Hand6468H} e e
LEVER - dhift e e e e
WASHER - 7/16"" x 1-1/4" .. ...... . ... e e e e e
SPRING - shift lever ..o
, WASHER - cupped I PP IV
NUT -lock 3/8"' NChex .............. ... . ... ... ..
BOLT -3/8" x 2-1/2°NChex . ....0 vt
PAD-smp,hndm{64¢Bﬂﬁndﬁ4BBH]

49

-

el T T NN N S I

July 1978



~ o -
! - . L
{\ 50 _ CASE MODE!_ 644, 646, 644BH AND 646BH COMPACT WHEFL LOADERS 51
l "
!
s FRONT AXLE AND STEERING GEAR
REF. PART NQ. : DESCRIPTION . REQ'D
1 .C 17296 AXLE -front . ... .. ......... e, e o1
2 C 22249 SPINDLE - L.H. (also requires item 42} . . . .. ....... .. ... ..... .. e P
3 C 17398 SPINDLE - RUHD . 1
4 126- 32 KEY - 1/4" x 1-1/4" woodruff -
(644 used prior to $/N 94731682) (646 used priorto S/IN9732122) . ... ... ... .. 1
5 C 17407 ARM -upperspindle ... ... ... ..., . ... .. ... ... |
6 13- 417 BOLT -1/2" x 1-3/4" NC hex. ........ e e e e e, 4
7 192- 23 LOCKWASHER -1/2" ... . ............ . . B 4
8 195- 536 WASHER -9/16" ... .. DR |
9 Cc 17684 WASHER -thrust . ... ... 4
10° A 59939 RING -retaining . .. .. ... .. .. 1
11 C 12888 BUSHING : spindle /. ............. e 4
12 C 18248 SPACER - bearing . ...... EE S 2
13 219- 17 FITTING - lube . e T S 4
14 C 13106 COVER - lubefitting . ............ .. ... P 4
15, C 174m TIERCD ..... T 1
16 C 17402 = ROD -draglink ... ........._ ... ... ... ‘o 1
17 C 17404 BALLJOINT - RM.thread . .................. . 2
- 18 C 11501 BALL JOINT : L.H. thread . e T e e L 2
19 129- - 127 NUT -5/8" NF hex .. ... T . B -
20 192- 25 LOCKWASHER - 5/8” .. .. ....... e e e [ 4
21 129 327, NUT-5/8"NF hex L.H thread . . ... ... ... 2 .
22 C 18014 WHEEL - steering .. ... T 1 .
23 C 12975 WASHER -5/8" . ... 1 i
24 131- 1113 NUT -lock B/8" NC hex . ..o 1
25 c 16945 CAP -steeringwheel ... . .......... ... . ...., S e e e 1 }
26 C 15096  BUSHING - flanged nylon ... .. A e e 1 :
~ 27 126- 16 KEY -woodruff  #10 .. ... ... e e e 2 J
28 C 17572 SHAFT -steering  ......... T T | 1 1
29 C 17703 JOINT - universal [includes 218-57 tube fitting} .. ... .. | ................ o E ,
30 178- 860 SETSCREW - 1/4" x 3/8" .. . .. .. .. .. . ... .. ... ... e i i
31 T C 172565 BEARING - oilite  ....... ..... e e e e 1
32 C 17570 PLATE - steering- .. ...... e e I 1
33 129- - 10b NUT - 1/2" NC hex ...... S A R T S e 3
34 C 17252 GEAR - St8rING oo« oot e 1
35 Cc 24679 BEARING - thrust, universal . . . .................. e -t
36 C 17257 BEARING -thrust .. ... .. ... ... ... ... ... e e e e e e e e 1-
37 C 17550 - WASHER - 3/4" unwversal ... .... e e | .- 1
38 A 31220 RING - retaining, universal . - .. o 0 L 1
39 195- 2115 WASHER - 1/2" . ... ... ..... L e e e e e e e e e e e e, 1
a0 A 34428  RING -retaining .. ... ...... e e R | '
41, 129- 167" NUT - jam 5/8" NC hex. . ..... e e e e e " 1 o
42 T 13449 KEY -1]4" x 1/4" x 1-3/8" {644 used 5/N 9731682 and after) ) . .
(646 used S/N 9732122 and after} .. ........ J/}j ........... [ 1
,
¥
Printed in US.A. . . July 1978 h




o]
m
T

___ .
OO~ L WA -

- —
— —

12
13
14
15
18
17
18
19
20
20
21
22

—
CWE~®m O AW -

—
| & Q—y

-
48]

Printed in U.S.A.

~

CASE MODEL 644, 646, 644BH AND G646BH . COMPACT WHEEL LOADERS 53
' BRAKE ASSEMBLY
PART NO. DESCRIPTION _ ) N REQ'D'
C 18026  PEDAL-brake ................... ... ... .. . %Y 1
C 180289 BRACKET -saddle . ................ . . . e e 2
113- 206 BOLT - 3/8“ x 34 NChex - -« ovoveon i 4
131- 1181 NUT -lock 3/B” NChex . +=...... B 4
138- 92 PIN-roll 3/16" x 3/4" .......... B e 1
C 18105 LOCK -brake - ..............." B 1
C 17541 SPmNG brakelock ... oo : L
13- 5 BOLT - 1/4" x 1-1/2"NChex -+ ..o oo "
131- 1102 NUT -lock 1/4“NChex . .......... ... ... ... . .. .". U S —
C 18278 SPRING - brakereturn ... .......... .. .. . . S A 1
C 1494¢ ROD - brake {644 - used prior to S/N 9757923) (646 - used prior to S/N 9758272) - . 1
C 25041 ROD: brake (644 - used S/N 9757923 and after) {646 - used S/N 9758272
. andafter)..............,................................: ......... 1
213-. 4 CLEVIS ... e 1
141- 4 PIN-clevis ..o o 1
<+ 132- 310 PIN-cotter /8" x v .. ...... ... ... ... ... ... e i 3
C 14187 BAND - brake e e e R T, 1
C, 13926 PiN-elevis ..o o e 2
C ) 18305 ARM - BCTUATOr .. ... ... ]‘
*138- 77 PIN - roll 5/32" x 1" .. .- .. P P e 1
C 18306 BRACKET -pivot  «. oo oo e RN 1
13- 412 BOLT - 172 x 1-3/4"'NC hex (644 and 646) . . . T e 2
113- 426 BOLT - 1/2" x 2 -3/4" N.C. hex {644BH and G46BH]) . . . e e e e 2
192- 23 LOCKWASHER - 172" .« . . o e e, 9
129° 105 NUT - 1/2" NChex  -..... e [ I PN r.. 3
- [ -
\‘\ FRONT AND REAR WHEELS
C - 22307 WHEEL - rim, rear (644BH and 8468H} (used in LL-120 Hi-Flotation kit) . . . . . ... 2
C 10316 WHEEL - rim, rear (644 and 646) . . . ... . .. .. ... B 2
A 30064 BOLT -rearwheel lug .. . ........ ..... ... . e S 12
T 27814 CAP-dust........... .. .. .. e E 2
132- , 49 F’iN-cotterHB“x1-1/8“........;................................. 2
25- 1312 NUT -castle 3/4" NChex . ... 2
C 10822  .WASHER -retaining .~ ............. e e v
D 20266 BEARING ~cone . ................ ... ... .. ... . ... . 4
T 27809 SEAL - bearing ..... Ceee . e tle . 2
N 4221 NUT - wheel . ....... e 10
c 19193 HUB ASSEMBLY - frdnt wheel .. .... e e e e i
D 29267 RACE - bearing .. - . . e
C 18300 STUD - wheel * ... .. e e e T N 10
NSS HUB - wheel , ...... 5 ‘5'5 ................ e e e B 2
C 13168 WHEEL - rim, front Ceprrrre e Ty AT AP Cr i e 2
il
' ' July 1978



N - ’ ;
. .54 - o : ) . _ , _ . CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS .- 58
"BUCKET AND ARM ASSEMBLY
: REF. PART NO. DESCRIPTION o REQ'D
1 € 17311 ARMASSEMBLY - bucket It .. ................oooo oo 1
2 C 7322« ABM-bDUCKET . . .. ...\ 1
. 3 218- 20 FITTING -fube ... ... oo 4
. 47 C . 18249 LINK -bucketeylinder . ... . ... . ... . .. . . .. ... . ... . ... 2
5 C 17328 BUCKET ASSEMBLY -loader . ................... . ... .. ... ... ... 1 -
6 M 17337 ROD -arm assembly mounting ... ... ... Lo L 1
oo t -7 C 17987 COLLAR .. .......... P e e . 2
B C 21963 FPIN-eylindermounting ... L 3
9 - 188 2006 PIN-spiral 1/4” x 1" ..o 5 °
40 C 17334 PIN - bucket mounting, 3-6/16" L ... .. ... e e 2
11 C 173385 PIN -4-16/18" “. ... o R S 2 r
12 C 17336 PIN-4-3/4" ... . . ... ... . e e 1
- 13 198- 546 W WASHER-13/32" ... ... .10
14 A 33831 RING - retaining ......... e e .. e 10,
- . 15 C 18145 BUSHING -oilite ... ... . . 2
; 16 195. 533 WASHER - 1-1/16" ... oo 2
17 132 311 | PIN-cotter 5/32" x 1-1/4" . ... .. 2 .
18 C 12824 EDGE -cutting ... ... 1
- Y19 C 13106 COVER -lube fitting . .................... .. . . . . . . . ... 4
1 - ' -
o «.,; - I;' L_'\
! i ':Q‘ 2>
- t ’-——,‘ * I‘ ' +
N :\, h /2 . @ il — .
. N A | -
. - E‘_e; : - . - iJ
. . : ' - ; .
! \ ! ~ ‘
A ‘ L ~ v (
R - S s ; SRR | f’ f
u - " - \r i :\ ’; - N T
®N L P
. 2o : - .
q gz L . ” e .
&7 i ‘ !
: . , ' i A e . \ h o ~
= CoLT -
2 -~ L
by o ”J/ » N
/
) July 1978
- :
J




4

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 57

% . . -

TRANSMISSION AND FINAL DRIVE . -
{644, 644BH — USED PRIOR 7O §/N.8757922) , ) ’ .
T . (646 — USED PRIOR TO S/N 9758253)
™ (6468H — USED PRIOR TO 9758386)
"REF. PART NO . " . DESCRIPTION o REQD -
1 NSS. CASE - transmission (644BH and 846BH) (order C24846 and C24802) ... ...... 1
1 NSS CASE - transmission {644 and 648] (order C24843 and C24B02) .. ............ 1
p C 12713 BEARING - flanged . .. o v ot i e e e e . 2 -
3 C 16744  BEARING -flanged . ... .« it e e e 2 -
4 D 31945 SEAL -axle . . et e e e e "3 M
5 C 13241 BEARII‘;IG B 1= 1.
6 C 13385 BEARING -sleava -« . . oo o e e e e e e 1
7 C 13266 SEAL -shiftrod o« o oo o e e e e e 1
8 C 13211 BEARING -roller - ... . e e e 1
g C 12728 CAP-shiftrod . ... . i 1
10 221- 4 PLUG - fillerand drain 1/27. .. .. .. o i e 2
17d 22638 SHAFT - axle, short R.H (B44and 646) . .. ... ..o ... T 1
12 C 29637 SHAFT - axle, long L.H. (644 and B46) -« - - - - - v v evemvmmoneen e 1 -
13 c 13197 COVER - Transmission « - « - =« v o vmnnnnnnn., [ PR 1
14 138- 2073 PIN - roll 3/16" x 1-1/4" .. 1. .o oo N e e e o 1
15 - B° 52144 RING - FeTAINEL, GXIE -« -« v e ettt e e e e e e 2
16 126- 128 KEY - woodruff, brake idler - -« -« v ne e e coe
1/ C 13196 'GASI'(ET-1;ran5|"|1is;sicm(;m,'f,tr...................'.....I= .............. 1
18 A 50096 BREATHER - transmission  « - -« . -« .o oo SRR
19 192 o 19 LOCKWASHER - /4" it e e e e e e e e e e . 6 -
20 113- 3 BOLT - 174" x 3/4" NCRhEX  « v vzov s cmeemeatnas RN 6
21 C 12725 FORK - SIFE « v e e it e e e e e e e e 1
22 c 16330 ROD - gearshift -~ . ....... .... e e e e e e e e 1
23 C - 14168 RING -FBEAINIAG -+ = =« ¢+ = v o e e e e e e e et et e s e rme e e e 2
24 C - 14644 GEAR - clusterinput .. .n v v oo R T I I IR S AR 1
25 N 12551 GEAR - high AL O0TH o v ot e e e e e e e e e 1 ‘
26 C 12552 GEAR - 10W BE100Th | -+ -« v v o o oo e 1
27 NSS KIT - diff. case (Includes Ref. 34 & 36) - - .. -vorcni i e 1
280 C 25258  BRAKE DRUM {alsouse C25254) - - - -« - - - - - C e 1 .
29 NSS GEAR - differential pimon .- . .. PRI --------- R RI e 2
30 NSS GEAR - differential ~ ... ... o000 L e e 2
31 NSS WASHER - pinfon thrust - - - - - - - - v oo e o e i T e R 2
32 NSS PIN - differential cross* - - - - - -+ - SRR 1
33 NSS PIN - differential cross lock |« -« oo oo R R
34 28- 680 SCREW - 3/8" x 5" NF hex” ... oo e 4
35 131- 1232 NUT-10Ck 3/8" NCHEX -« v rvvmvmnn o oo e N 4
3  C 12718 WASHER .- differential - - - - - o0 e B 2
37 c 14223 WASHER - SPacer - -« -t vmeae s DR R . .... UAR
38 C 25254 GEAR - brake idler (also use C25258) - - - - - R I R |
39 C 14222 RING - retainer, brake idler - - - -« - B e e e e 1
40 113- 417 BOLT - 1/2" % 1-1/4" NC transaxle mounting) - g <@ ¢ v v v o ommr e o 6
40 166- 86 BOLUT-1/2"-13x 1-1/47 12 pt.flange ... .. vt it iiia e s 1
41 199. 23 LOCKWASHER - 1/27 © c o o ottt o i e e e e 6 .
42 C 22843 SHAFT - axle, short R.H. {6448H and 6468H) (used in LL-120 Hi-Flotation kit}. . .. 1 “
43 C 22842 , SHAFT - axle, long L.H. (644BH and 646BH) (used in LL-120 Hi-Flotation kit) . ... 1
44 C 25177  DIFFERENTIAL........... L. e 1
¢ f
Printed in U.S.A. ) ' - September 1979 ) .



57A L _ . CASE MODEL 644, 646, 644BH AND 646BH COMPACT V&L LOADERS ‘678
TRANSMISSION AND FINAL DRIVE ’ .
- ) {644 — USED S/N 9757922 AND AFTER)
T (646 — USED S/N 9758258 AND AFTER)
- {646BH ~ USED S/N 9758258 AND AFTER)
REF. PART NO. DESCRIPTION . REQXD
C 24843 CASE ASSEMBLY - (644 and 646)(used S/N 9757922 and after). ............... 1
C 24846 CASE ASSEMBLY - {644BH and 846BH){used S/N 9757922 and after)....:...... 1
1 NSS CASE - transmission (order assembly abovel . .. ... L L |
) 2 C 12713 °  BEARING-flanged ............. & S 2
3 C 24804 BEARING -flanged . ... ... ... ... . .. . ... . .. . ... 2 . . ‘
. 4 C 24803 SEAL-axle ...... ............ R 3 |
5 c 13241 BEARING -sleeve. ......... ..., e e i
6 C 13385 BEARING -sleeve ............ ......... . e f e Lo
7 C 13266 SEAL -shiftrod . ..ovooen I S SR
) a F 7232. BEARING -roller ................. __. e e e e 1
10 - 221 4 PLUG - filler and drain 1/2". . . . .. e e 2
11 - C 22638 SHAFT - axle, short R.H, (644 and 646) .. ... ... ... .. .. ... .. . .« ... .. 1
12 C 22637 SHAFT - axle, long L.H. (644 and B46) « « « -« - -« v oot eeni et 1
13 C 13197 COVER - transmission « v« oo oo oo ie - 1
14 138- 2073 PIN - roll 3/187 x 1-1/4" - - e 1
15 B 52144 RING -retainer, axle  « o - v o oo v e e e e F e 2
16 126- 128 KEY - woodruff, brake idler ™« - - oo 1
17 Cc 13196 GASKET - transmission COVEr- « « v e v oo ot oo e 1
18 A 56096 BREATHER - transmission - .« .« oo oo e 1
. 19 192- 10 LOCKWASHER -1/47 .. .. ... e, A 6
20 113 3 BOLT - 1/4" x 3/4” NChex  « v v ve e e 6
. 21 C 12725 FORK -shift - - - - . ..o e e 1
22 C 24802 HOD-Qearghift..............Z................: .............. 1
23 C 14168 "RING -retaining - - o oo a oo e 2
24 - ¢ 14644 GEAR -cluster input .-« oo IR -
25 c 12551 GEAR -highd4ltooth ...« ... .. ... e e 1
R 26 C 12552 GEAR -low B85 tooth - - -~ v v v vt . .. e . ]
) 27 . NS5 . KIT - diff. case (Includes Ref, 34 & 35) . . T - 1
28 C 25258 BRAKE DRUM (also use C26254). ... ... ... ... ... RPN . C
29 NSS . - GEAR - differential pinion "~ .- .. ... ... .. o oL IR 2
30 NSS GEAR . differental ... .. B e e e e 2
2 31 NSS WASHER - pinion thrust - . ... e, 2
n 32 NSS PIN - differential crost - -« o o o e e o 1
N 33 "NSS PIN - differential cross lock -~ <« o o o o oo e, 1
34 28- ,680 SCREW - 3/8” x 5" NF hex. DT e e e R
35 131- 1232 NUT - lock 3/8" NC hex - -+ - . . e S I 4
- . 36 C 12718 . WASHER -differential” - -« - .« oo o e 2
L ‘37 C 14223 WASHER -spacer -+ - - - -« oo Ve S UAR
38 C 252564 GEAR - brake idler (alsouse C26268) . ... . ... ... .............. e 1
39 C 14222 RING - retainer, brake idier - - -« - .o L i
40 13- 417 BOLT - 1/2” x 1-1/4" NC transaxie MOunting) - -« -« -« v vvvromenaneo.. 6
" 40 166- 86 BOLT-1/2"-13x 1-1/4” 12pt.flange ......................... e 1
41 192- 23 LOCKWASHER - 1/2 e e e e e e e e e e e 6
42 C 22843 SHAFT - axle, short R.H. {644BH and 646BH) {used in LL-120 Hi-Flotation kity,... 1
43 Cc 22842 SHAFT - axle, long L H. {644BH and 6468H) {used in'LL-120 Hi-Flotation kit) . ... 1
44 C 25177 DIFFERENTIAL .. ..ot 1
Printed in U.S.A. oot September 1979 i




5
58 ' . to. CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 59
HYDRAULIC SYSTEM 644 AND 644BH
REF. PART NO. DESCRIPTION . ) REQ'D"
. o C 18336 SUPPORT -pUMD ... ...ttt e T
| 2 114- 200 BOLT-3/8" x1"NFhex ....... e e e e e e 2
3 13- 207 BOLT -3/8" x 1" NChex ... ... ... .. ... S e 4
4 192- 21 LOCKWASHER - 3/8™ . . 6
5 C 25208 COUPLING - pump (repairs page 73) - . - - -« oooonennnen e, 1
6 NSS . PUMP - hydraulic (repairs page 73} (used before S/N 9757973) {use C25063 for service) 1
5 c 25053 PUMP - hydraulic {repairs page 73) used S/N 9767973 and after .. ................ A "
« 7 W 50635 KEY - square e e 1
8 214 4,  CLAMP.hose ... ........ . e 4 '
9 C 18797 . HOSE-pumptovalve ..., .. e 1
10 218- 5062 FITTING - hydraulic {includes 218-5007 “0"" - ringh ..., .. e e e 5
11 o 18159 TUBE - valve to motor, upper (see page 107 S/N 9771567 and after} ... .. ... R
12 c 18160 TUBE - valve to motor, lower {see page 107 S/N 9771567 and after) .. ....... .. 1 -
- -18 218- 5065 . FITTING - hydraulic {inciudes 218-5007 ""'Q" - ring) 1
14 C 21611 - TUBE -valvetotee . ... ... ._......... . e e e e e TS 1
X 15 218- 596 TEE-1-VI8" o P
16 c 21841 HOSE - heatexchangertotee . .................. L
17 C 21668 HOSE - rubber 8-1/2" .., ... ... ... ... ... . 1
\ 18 C 14245 HOSE - 3" . . 2
| 19 C  2i548 EXCHANGER -heat ... . ..... ... ... . ../ . . . . .. . . ... ... 1
‘ b 20 214 9 CLAMP -hase ... ....... ... ... g 4
‘ 21 C . 216427 TUBE - pUMP SUCHION  + v v v vvee oo e N ‘ 1
: 22 A 30095 SEAL - hydraulic motor to case - - -« . v vt i e e e .1
I 23 166- 86 SCREW -1/2" x 1-1/4”" NC flanged 12pt. . .............. B, 4
i 24 171- 247 SCREW - 5/16" x 1-1/4"" NC, flat head machine ... .. e 2
] 25 131- 351 NUT - lock 5/16" NC hex - - - - - - - - . e . 2
’ 26 C 14855 MOTOR - hydraulic drive (repairs page 76) - - -« - -« . -......... e 1
27 C 21497 VALVE - hydraulic control {repairs page 69) - ... ... ... L. 1
.28 C 21553 RESERVOIR - 0« v v v o e e e e e e e e e e e e, 1
29 218- 5353  FITTING - valve, bucket (includes 218-5008 “O°" - fings)- « « » <« + v v v v v vvvvnn .. 1
30 C 21616 TUBE - buckBt tO tEBE = = -+« = f t e e e e e e e e e e e e FF . 1
- 31 C 19438 "HOSE - rubber B 1
i . 5 . 1]
= \WI ) *
i
1)
\1 i - :
| i} .
i Fii e ' =
ik '
-
- |
[4 - \
E'
: ¢ |

- ‘ Printed in U.S.A.
. \

- ‘ . 3 ’ a . ‘
. h ' md '

: _"Septem ber 1979




B -

P
]

i s .ﬁ-ll\J
| LI N IV}:—’
£ L =
et /i r‘c i
LR -i
LA

o ‘nlm,rc
oy h
ﬁ'iL_JH

T e e e e —_— e
)

REF,

L= T3 3 I ) [N N % T N TR

OO -_00000MNMNOOOOO

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS ‘61

HYDHAULIC SYSTEM 646, 646BH

“

oo

, . . ' -

(ALSO SEE PAGE 119 FOR SERIES "“B” BACKHOE HYDRAULIC CUNNECTIONS)
PART NO,

NS5

114.
113
192-
c
c

NSS

G
.

_;
@

200
209
21
25210

25290 .

903686
5107
18284
5062
18159
18160
5065
21611
596
21662
256

14245

21548
256
19447

19447
23914
30095
86
247
351

14655

21497
215563
19438
17622

5353
21616

19438

239186
19438
23634

206
23961
25287

H 309047

217-
218

390
5008

Printed in US.A. .

DESCRIPTION

SUPPORT - pump (order item 34}
BOLT - 3/8" x 1" NF hex

COUPLING - pump (repalrs page 738) {use before S/N 9790960)
COUPLING - pump {use S/N 9790960 and after} repairs page 738
PUMP - hydraulic (repairs page 73B} (uded prior to S/N 9758236)

(order C23961, H309047, 217-390 and 218-5008) .. .. ..

KEY -square ... ...

FITTING - g0° pump out (lnciudes 218-5007 “0O" - rmg)
TUBE - pump to valve

FITTING - hydraulic (includes 218-5007 Q" - ringd ...
TUBE : valve 1o motor, upper (see page 107 5/N 8771784 and-after} - . - . ..
TUBE - valve to motor, lower (see page 107 S/N 9771784 and after} -----

FITTING - hydraulic {includes 218-5007 Q" Flﬂg} ce

"TUBE -valve totee - .. ... ... .. ... L
TEE -11-1718"" ... . ... e e e e e

TUBE - heat exchanger 1o tee {see page™19 for Series ”B" connections)-

CLAMP - hOSE .+ - o e e e e e e e e
HOSE - 3" e
EXCHANGER -heat - .... ......... Teee o i

CLAMP - hose

TUBE - ‘pump suction {646BH} used prior ta /N 9732040 . . ...

TUBE - pump suction {646BH Seties “B") {used S/N 9732040 ta S/N 9758236) -

SEAL - hydrautic motor to case . - . . . . ..
SCREW - 1/2" x 1-1/4” NC fianged 12pt. .- - e oot o

SCREW - 5/16" x 1-1/4" NC, fiat head machine
NUT - lock 6/16" NChex .- .. ... . ... ...

MOTOR - hydraulic drive (repairs page 75} ... .. T
VALVE - hydraulic control (repairs page 59) e
RESERVOIR -oil ..« .. o
HOSE -'rubber {used prior to S/N9758236) . . ..« . -« o .. ...,

SPACER - PUMP SUPPOIT vt

FITTING - valve, hucket {includes 218- 5006 "o nng“h R
TUBE - bucket valve to fd¢ .. . - . e e T
HOSE - rubber (646} (used prior to S/N 9758236] BT

HOSE - rubber (646BH Series "B") (used S$/N 9732040 to S/N 9758236). .. . . . . o
HOSE - rubber (64SBH used prior.fo §/N9732040 . . .. ... ...

r

August 1980



62

’

REF,

1 cC 17714
2 113 122
3 131- ° 173
4 218- 5066
5 C. 18175
6 218- 5351
7 c 18170
.8 C 18171
o] 218- 533
10 218 . 455
1 C ' 18164
12 C 18186
13 C 18304
14 187- 1036
15 218- 5243
16 C 18205
17 C 18169
18 C 18178
19 C 18168
20 ¢ 18174
21 C 18166
22 C 18187
23 C 18185
24 C 18158
25 218- 1254
26 218- 443
27 214- . 252
29 cC 18172
30 c 18173
31 218- 1255
32 C 18179
33 C 11527
34 C 11528

PART NO,

CASE MODEL 644, 646, 6448H AND 646BH COMPACT WHEEL LOADERS 63

HYDRAULIC SYSTEM — BUCKET CONTROL *

(USED BEFORE S/N 9771567) 644 ’ .
- (USED.BEFORE S/N 9771784) 646 and 646BH

, DESCRIPTION . REQ'D

PIN - evlinder MOUNING . ... ... 2
BOLT -5/16" x 1-1/2" NC hex T I 2
NUT -1ock 5/18™. .. ... 2
FITTING - hydraulic {includes 218-5006 “O" - ring} .. ... .. .. e 2
TUBE - valve to bucketvalve .. ............ e .
FITTING - hydraulic, bucket vaive (includes 2 18-5005 “Q"" - ringl . ... L. 2
TUBE - bucket valve ta left butkhead . ... ... ....... .. ... ... .. ... ... <1
TUBE - bucketvalve toright bulkhead. . . ..., ..............°. fe e 1
FITTING - 45°, bucketcylinder ... ........ ... ... ... . e 1
FITTING - straight, bucket cylinder . . . .. T, 1
TUBE -bucketcylinder . ... ... 0. . i 1
HOSE - bucket, cylinder ... .. T 2
CLIP-hosetube mounting . ........... . ... ... ... .. ... 4
SCREW -clipmounting. . .. .......................: e 4
TEE - bucket valve, {includes 218-5005 “0" - ring)  .%. . . . . P 1
FITTING - special 45° {includes 218-5008 “0" - ringl .. e e 1
TUBE - bucket valve to right front bulkhead .. ........ e e e 1
TUBE - bucket valve to left front bulkhead - . . .. ... ... .. ..o 1
TUBE - bucket valve torright rear bulkhead . .. ... ... ... ... ... ... .. .. .. 1
TUBE-buckettovalvetoIeftfrontbqlkhead e e
HOSE TUBE - Teft rear to [ift arm cylinder, rodend .. .................... 1
HOSE TUBE - right rear to lift arm cylinder, rodend - . . ..o oo oo oo, 4l
HOSE TUBE - right front to lift arm cylinder, footend . .¢. ... ... .. .... 1
HOSE TUBE - left frant to lift arm cylinder, footend .. .. oo ovvnen . oo, 1

SNUT - Jam O/ 18 o e e e e P 8
FITTING - liftarm eylinder . o oo o e e 4
CLAMP -hose, [arge - . . ... oo e e e e 3
HOSE TUBE - bucket gcylinder, topleft . . .. .. ... .. ... . . ..., b 1
HOSE TUBE - bucket cylinder, top right . . . . ... .. .. e e e e e 1
NUT -jam 3/4" . ......... e e e e e e e e, T4
VALVE - bucket control (repairs page 71} . .« .o oo vi o u e .. e e |
CYLINDER - lift arm (repairs page 77} ........ e e 2
CYLINDER - bucket {repairs page 77) - - - - - .« oot ie i ettt 1

o 3 -
1
- <

September 1979




I3

' o
CASE MODEL 644, 646, 6448H AND 646BH COMPACT WHEEL LOADER
HYDRAULIC SYSTEM -BUCKET CONTROL
{Used S/N 9771557 and after) 644
- {Used S/N 9771784 and after) 646.and 6468H
¢ e . e

REF. PART NO. DESCBII_’TION
1 c 17714 PIN - cylinder mounting. ... ... ooven s,
2 13- 122 BOLT -BAGY - 18x%1-1/2. . .
3 131- 173 NUT - lock 516" .. ... i
4 218- 5068 FITTING - hydraulic {includes 218-5006 Q"' ring).......
5 c . 18175~ TUBE - travel valve to bucketvalve. . . ..................
6 218- 5087 FITTING - hydraulic {(includes 218-5005 “D" ring) . ... .. ;
7 Cc 25162 ° TUBE - bucket valve to L.H. tower. . . . ....... . .......
8 C 25161 TUBE - bucket valve to RM. tower. . ........... .. ...,
9 218 833 . FITTING-45%. ... ... ... ... ... . i .. e
-410 218- 443 FITTING -hydraulic. . ... .. o0l s e e
11 ® C - 25159 TUBE -bucketeylinder ............................
12 720- 303 HOSE - bucketeylinder .......oouteiiien i,
13 c 25164 CLIP-tubemounting. . ............uo. oo,
14 187- 1036 SCREW - 1/4" - 20X 1/2"4apping . . .o oo v v e el e
15 c 25166 FITTING\.I- “tee” (includes 21850085 ';0" (1+7 | R
16 C 25187 FITTING : special 45° (includes 218-5005 “O* ring}. . ». . .
17 C 25183 | TUBE - bucket valve to R.H. tower. , G,
18 C 25157 TUBE - bucket vaive to M. tower. . .oooooe
19 c 25160 TUBE - bucket valve to R.H. tower. . ... ......0 ... ... ..
20 C . 25158 TUBE - bucket valve to L.H. tower. . .. .. ... ...........
21 C ' 25153 TUBE - liftcylinder, rodend ... .....................
22 Cc 25154 TUBE - lift cylinder, pistonend .. ... ... .. .......... .
23 720- 301 HOSE -lifteylinder ... ... ... .. .. . . ot .
24 €, 25185 TUBE - bucketeylinder R.H. ... .....................
25 -C. 25166 TUBE - bucketeylinder LH. ........................
26 218- 1022 FITTING - hydraulic. . . ... veeea it i,
27 S 214 262 CLAMP -2-5/16t03-1/8 ... ... ... e
28 C 25165 GROMET -tower............vuvunn.. e
29 C 18178 , VALVE - bucket control (repairspage 71) . ... ..........
30 . C 11527 CYLINDER - lift arm (repairspage 77}, . . .. oo v vron . ..
31 .C 128" CYLINDER - bucket {repairspage 77) .. . ... ... .......

|
-—3F ) -:ij

Printed in U.S.A.

- 63B

April 1979



A N o : : .
CASE MODEL 844, 646, 644BH AND 646BH COMPACT WHEEL LOADERS . g 65
'DIRECTION CONTROL . - -
REF. PARTNO. | ‘ - . DESCRIPTION.- . REQ'D
. C 22986  ARM-control .................. ,.% ............. R
2 c 17560 LEVER -directioncontrol. . .. ................ PR R P |
. 3 C 23514 FOLLOWER -cam ....... ... . ool oo 1
4 132 46 PIN-cotter /87" x3/4" ... .. .. e 1
r- 5 192- 20 LOCKWASHER -5/18"«. .. ... oo ., e .. 3
, B C - 19900 PEDAL - motion control .. ... o DR
7. C 17563 ROD - pedgl control ... L. ... .. A . >
i 129- .102 NUT-5/16" NChex, . ................... .. e cee e 1
T8 C 18277 SPRING -pedal return . .. ... ...._ ... ... e, i e U |
10 C - 17551 DISC-friction .......0.... .. ... .. ... . ... .. o S 1
11 C 12127 . BUSHING -nylon ........ e e L A 1
12 C 18381  WASHER -spring .............. e e .
13 . 195- B4 WASHER -5/8" ... ... ... e B e e - 3.
14 131- , 165 NUT-1/2°NChex  ............. R S, N
15 C 19902.  BRACKET - valve control {early production) . . P Ceeeaa. 1
16 C 18012 . BRACKET -guide  ....... T O
17 13- 103*  BOLT-5/16"x 1" NChex ..... S P L2
18 131- 176 NUT -lock 6/16”" NChex. ............. e v 2
19 C 19220 ROD -valvecontrol ... ... ... .. i - SR 1
20 195- 518 WASHER - /4" ............ e T e 2
21 - C 18025 BALLJOINT . ..o 1
22 129- 122 ° NUT-B/16"NFhex . ............oviueensl i o 1
23 132 320 PIN - cotter 3/32" x 3/4"" .. ..... R o2
24 | A 37247 KNOB -control fever . ............. .o . o 1 -
25 € 12093 BUSHING-fliplok . .% .o e s R .. 1
26 - C. 19376 WASHER - spacer, 3/32" ........ F o e e “UAR
27 C 19377 WASHER -spacer, 1/32 ... ... .. L UAR
28 c 19258 SWITCH - safety (see electrical pages 87 and 89) .. ... P 1
. 29 C 22915 BRACKET - valve control (late production) , . ... .. ... T 1
30 182 528 SCREW-#10~32x1/2".............. ... ... e 2
3 192- 18 LOCKWASHER - #10 .. ... ... . .. ... ... ... . . 2
32 128- =37 = NUT- #1080, . ..o 2
L4
\
N . .
Printed in U5 A. . July 1976
i b 4




c
C
C
13-
195-

121-
192-
- 195-
129-

—
COLHO~NTOLWNN -
@]

11 c
12 c
13 NSS
14 e
15 173-
16 129-
17 T
i8 C
19 187-
20 C
2 c
22 C
23 C
24~ C
26 - (¢

REF. PART NO.

21665
23922
21550
101
103
21637
-106
20
521
102
21553
25237

16796
215
504
14680
14246
1252
21548
21648
21649
21650
21638

‘ 23679

Printed in U.S.A.

HYDRAULIC RESERVOIR MOUNTING

DESCRIPTION -

SUPPORT - reservoir (644 and 644BH}{used prior ;o S/N 9731697)

. CASE MODEL 644, 646, 644BH AND 846BH COMPACT WHEEL LOADERS

L]

SUPPORT - reservoir R.H. (646 and B46BH} .« oo -« oo it i i o e e ian
SUPPORT - reservoir L.H. (646 and B4BBH) + - - - - - v o v v v vt e oo e e ns
CBOLT-5/18" x 1/2" NChex  + v - c ittt i i e e n i, [P
WASHER - 5/16” x 7/8" (646 and G46BH) ... ... . . .. .. .. ... ..., ... ...

SUPPORT - reservoir (646 and B46BH) . .. ... .. ... .. ... .. IR ..

BOLT - 5/16" x 1/2"-N.C. hex flange (646 and 646BH)

WASHER -lock 5/16" {646 and 646BH) - .. . . ... ... ... ... . .. EE

WASHER -5/167(646and B46BH] . ... . ... ...t it inennnn.

NUT - 5/16" x  #18, hex (646 and 646BH) . .. e
RESERVO!R hydraulicoil ... ... . L L e e
" CAP - reservoir withinsert .= . ... .. e e e e

INSERT - reservoir cap (use C25239 and £25240)
STRAP - reservoir mounting (1 only on 646 and 646BH)

SCREW - 1/4”, round head machine (1 only on 646 and 546BH)}
NUT - 1/4" NC hex {1 only on 648 and 646BH) .. ..... e,
CUSHION -reservair . ... .%o i i e n e O .
BRACKET - heat exchanger mounting .+ - - ..... ..o e .
SCREW - 1/4" x 1-1/2" NC fiat head Phillips .. ...........
EXCHANGER - HBBE  « « v v v v e ieeeeeeee e e P
SEAL - channe! {646 and 6468H) ..................................
" SEAL -channel {646 and BABBH) - . . ...
SEAL -channel (646 and 646BH) .. . . . . . . ... ... . e
. SEAL - strlp (646 and B4BBHY - . ., . - o e e
SUPPORT reservoir {644 and 644B8H} used S/N 973169'[ and after

Septembel 1979




68
.
s
E

~
|
Y

&
x
.
s
%3
.

CASE MODEL 644, 646, 644BH AND GA6BH COMPACT WHEEL LOADERS 69
’ el
=
HYDRAULIC CONTROL VALVE — TRACTOR
REF. PART NO. DESCRIPTION REQ'D
1 C 21487, VALVE - tradtor control . . . .. JS U P 1
- 2 NSS BODY -valve {order C 21497 valve) . - . . . ..t i it i i e i e s 1
3 NSS SPOOL - valve {order C 21487 valvel - . - . v oot i it e i e e 1
4 NSS - SPOOL - vaive {order C 21497 valve) .. . . ... it e 1
5 A 7882 SEAL - "0 rifg, SPOGL o o v e e e e e a
6 C - 17440 WASHER .. ... . e e e e 1
7 [ 18850 SPRING - dBtent « vt e e ottt ettt e et i e e ey 1
8 C 13200 SPACER, ........ e e 1
9 c 17438 DETENT -spool <. oo o i e e e 1
10 C 17438 COVER -detBnT o ot e vt i m e e e e ettt e e e et ea e 1
11 211 7 BALL -steel 1/4” . ... o e 3, -
12 C, 17444 SPRING ~detent . 7. ...ttt it 2
13 C 17443 SCREW-detent, €280 . .« v v o v i e v o e e i i me e R R 2
i4 169- 114 GO REW - COVEL . . i it e e e e e e e e e e e e e .|
15 120- 531 CAP-relisf adjust .. . . o e e Yo
16 C 17435 GASKET ~reliefadjustcap - - - . - - - - i i e e 1 ~
7 _ C 17433 SCREW - relief adfUST -« o v i e e e e e e 1 )
18 c 21505 SPRING - relief - oo i e e e e e e e e e "
19 C 188562 ° BUSHING -powerbeyond .. ... oot vttt i o aaas 1
20 218- 5007 SEAL - “O" ring, bushing ... ........ e e e e e e e 1 .
21 A 30097 SEAL -0 - ring ‘ ........................... 1
22 2271- 841 PLUG -pipe ¥/4" ... .. ... ...... e e e et e e e e 1
23 195- 521 WASHER -return .. ... ..oovnnn N 1.
24 . C 18850 SPRING -returm = -« - - oo oot e e e e e e e e 1
25 cC 18853 SPACER ........ R R et ] .
26 193- 524 SCREW - with lockwasher . .. ... oo -
27 C 18847 COVER “FEIUFIT v v vt e e me e et e e e ettt e i et 1
. 28 - C 21510 CAP-reliefadjust . ..o oo e i s 1
29 C 21507 SPRING - relief .. ... e e e e et e e e e e e d e 1
30 211~ 9 BALL - steel 5/16" .. .. .. e e AP 1
- 31 C 21508 GASKET - relief adj, cap R e e e 1
32 C 21609 SCREW - refief adjust -« 0 v o s e e e T, 1
33 c 21506 RETAINER, ballrelief ... ..o vt |
. 34 C 21522 SEAT - ball, relief . .......... [ e L. 1
35 171 247 SCREW - valve mounting 5/16" x 1-1/4" flat head machine ... ......... N 2
36 131- 351 NUT =5/168" N HEX  « v v v st vmeee tn s ae i o maaaeas e eee e annas 2 .
37 c -1885:1 KIT - detent {includes items 6,7, 8,9, 10,11, 12, 13&14). . . .. . ..., S B 1
38 C 21511 KIT - relief (includes items 11, 15, 16, 17 & 18) ... v o v o v ii i i o s o n s 1
30 C 21521 KIT - relief {includes items,28, 28,30, 31,32, 33&34) .. ... ... ot 1

Printed in US.A,

September 1979



Printed in U.8.A.

" September 1979

- - \
i . - “CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 71
70 ) ' : ' - )
' HYDRAULIC CONTROL VALVE — BUCKET
REF. PART NO. DESCRIPTION . - REQ'D
| 1 c 18179 © VALVE.-bucketcontrol . ...~ ... .. ..\ .. .. 1
2 NSS BODY -valve (order C 18179 valve} ... ... ..... .0 .. . ... .. ... .. .. |
3 NSS SPOOL - valve (nrderp WB178valvel ... .. ... 1 -
. 4 NSS SPOOL - valye {order C 18179 valvel .. ..................... ... .. . . 1
= 5 CA 2197 SEAL - 70" ring, spool. . ... oL 2
- 8 A 7982 - SEAL-“0"ring,spool. ... ... ... 2 ’
7 221- 843 PLUG - 378" . 1
- 8 C 17432 SPRING -relief (early production) ..., . . ... ... .. .. . . .. ... . 1
9 211- 9 BALL - steel 5/18” (early production} ....... ... .. ... ... . .. . . . . .. 1 ’
10° C 17433 SCREW - relief adjust {early production) . ... ... .. ... .. .. ... . ... .. . -1 i
11 C 17435 + GASKET - adjust screw {early production} ......... ... ... .. .. . .. .. 1 .
12, 129- 531 CAP - adjust screw (early production) ... .., . ... .~.... ... ... . . .. .. S
13 "160: 114 SCREW .cover . ......... e e e 4
- 14 C 17440 WASHER ..*. ... e !
i5 C ’17441 SPRING -return .. ... . ...... e e 1
16 C 13200 SPACER -detent . . ... .. .. . J
17 C 17439 DETENT -SpoOl ... ..o i 1
18 C 17438 COVER -detent ... ... ... ... ... ........ .. .. e e 1
19 211- 7 CBALL -steel VAT 2
20 C 17444 TOSPRING -detent ... 2
21 C (‘17443 : SCREW -detent ... . . L 2.
22 195.} 621 WASHER -return . .. ..o e 17
. 23 C 18850 SPRING -return ... . . e 1
24 Cc 13200 SPACER . ... ... .. ..., L e e e e e e e .. 1 r
* 25 195. 510 WASHER . ... .. e 1
.28 183- 524 + SCREW ... ........ F e 1
127 C 18847 COVER -centering  .......... T e e e 1
A ' 28 113- 17 BOLT - valve mounting 1/4" x 1-1/4 " NChex . .. ... . ... . 3
i 29 131- 1102 NUT-lock /4" NChex * .......... e 3
c 18846  * KIT - spring center {includes items 22,2324,25,26and27) ..., ... .. v
T C 18851 »  KIT - detent (ir:cludes items 14, 15,16, 17, 18,19, 20and 22) ..... .. ... .. .. 1
- BUCKET CONTROLS ' "\'
. N N b
1 C 24445  BRACKET -pivot ..... e e 1 \
2 C, 16714 BUSHING - pivot bracket . ... .. ... e 1 \
! 3 C 17596 LEVER - bucketcontrol . ... ......... P 1 ) \
: 4 . A 37247 KNOB - lever, bucketcontrol ... . ... .. ... ..., .. b e e 1 .
5, 195- 533 WASHER - 1/27 e 1
6 132- "321 Y PIN-cotter 1/8" x 1" ... ... ... ..... . .. . e e 1
7 C 17587 LINK -valve & . 1
8 C .17588 LINK -wvalve 3-3/4" . 1
9 195. 521 WASHER - /16" ... e [ 2
10 132- 320 PIN - cotter 3/32" x 3/4" . . . . . 2
1M ¢ 12932 PIN ..., N e 2
12 C 18845 RETAINER  ....... [ et e e 2. !
co \'\_
' \
\\‘
i



s
"'.I‘ 1
CASE MODEL 644, 646, 844BH AND 646BH COMPACT WHEEL LOADERS 73
i " €25053 HYDRAULIC PUMP AND COUPLING — 644
_REF. PART NO. jff DESCRIPTION - o ' REQ'D
1 C 25063 PUMP - hydraulic, . .. ......... e e e e et e e 1
2 F 53109 PIN -dowel. . . ... .. i e e e, 2
3 COVER -rear, , . .. et e Le e 1
a c 15731 "GEAR ASSEMBLY -driven . . . ..\ v o e e 1
5 C 15732 COURING Lo 2
B C 15733 BODY - PUMP . .. o et 1
7 C 16734 COVER -front ...............: e et 1
8 o 15736 SEA L -0y . .ttt e e e e, 1
9 NSS ' GEAR ASSEMBLY -drive. .. .. vt n it sttt e, 1
c 24862 SHAFT Ve ... oot e e 1
C 24863 . GEAR -drive. .. 1
C .- 24864 KEY -gear. . ... e e 1
., C 24865 RING -retaining . . v oo ot oo e e e 2
10 C 15737 PLATE -wear . .. ..ot e e e, e 1
11 C 15738 SHIELD -heat, . ........ e e
12 C 15739 GASKET . e 1
13’ C 15740 SEAL. . ... e 1
14 13- 540 BOLT. . e e e e 4
15 A 21075 ' ©OKEY - 18" x 3/ ... AP N 1
16 A 50773 CWASHER .. ..., e e e e e, 4
17 c 25208, COUPLING - PUMID L . oottt et e e et 1
18 - NSS HUB-forderitem 17). ... .. .. ... e 1
19 NSS HUB- (orderitem 17}, .. ... o 1
20 C 16036 ' SPIDER - e e e e e 1
21 83- 55 , SCREW - set B/16" x 5/16” NCsockethead . .. ............... 2.
.- - ) ' —
C19743 HYDRAULIC PUMP AND COUPLING — 644 AND 644BH
1 NS5 PUMP - hydraulic {use C25063 pump}. ... ... T I IR S PR 1
.2 C 20456 BODY -pump - . -« -oo . .. [ e e ]
3 C 20457 COVER ASSEMBLY ........ e e e 1
4 C 20460 GEAR -pump, drive . ... . e e e 1
5 C 20461 ' ‘GEAR -pump, driven . ........ e 1
& c 20462 PLATE -Wear - © o v o eeeivr e e A e e P
7 NSS SEAL AND SPACER - wear plate {See Kitbelow} .. ... .... ......... G 1
8 A 35680 RING - reta]njng. ............ e e e e e e e e e e e e e e ey . 1
9 NSS ‘ SEAL - Q" ring  (See Kithelow] -+ -« v vi it -1
10, 327; 849 PLUG - PR+ o v v e et et e e 1
11 _-D;e‘-_j.;jss“ma CPIN -dowel .. e -2
1275y NS SEAL -shaft {See Kitbelow) - . .. - - o i o 1 ‘
37 - 13 5 BOLT - 1/4" x 1-1/2" NC hex, grade B oo -« o o0 v v n oo 4 - |
14 D B8189 . WASHER - 174" oot .4 ‘
15 C ' 20456 CKEY -sguare 3/16” x 13/16" ... oot i 1
16 C 25208  COUPLING-pump (644) . ..... e e aaa e oo |
. 17 NSS HUB ‘- coupling {order item 16} .- ... .. ... ool Lo PRI . [
18 NSS HUB - coupling (order item 16 . ... .......... T I I weee ]
19 C 16036 SPIDER - - ' e e e e e e e L | |
20 83- 55 ' . SETSCREW-5/16" x.5/16" NCsoc. hd. . ... ......... 1. ..«......... 2 ’
C .24334 KIT - seal {includes items 7,9 and 12) - . . 0o cm et e e e e 1
: Printed in U.S.A. i ' , Septemnber 1979




CASE MODEL 844, 646, 844BH AND 8468H COMPACT WHEEL LOAD;HS 738
HYDRAULIC PUMP AND COUPLING — 646 AND 646BH
’ (use before S/N 9790960) *
REF: PART NO. . DESQHIPTION REQ'D
1 C 23961 PUMP - hydraulic {shown) (used 5/N 9758236 and after). .. ... ... ............ . 1
1 NSS PUMP - hydraulic {used prior to S/N 9758236) (order C23061, - -
. H309047, 217-390 and 218-5008) . .... . e e 1 s
2 c 19277 BODY ASSEMBLY (includesbasiings) - . .. ..ooureennnnnnnnn.. .. P
3 C 19278 COVER ASSEMBLY - {includes bushings & pins) {used prior to S/N 9768236) . . . 1
3 C 25101 COVER ASSEMBLY - (includes bushings & dowel pins) {shown} .
‘ . lused S/N 9768236 and after). .. ............ ... ... . 1
4 126- 12 KEY - woodruff B 1
5] c 18768 RING-smap .. ... 1
6  C 19281 SEAL -oil . L e 1
7 C™ 18764 ". SEAL-prassureload . .................... ... e r e 1 - |
8. - C 19279 PLATE -wear . ... 1
9 C. 18761 GEAR -drive ... ... .. . 1
10 C 18762 GEAR -driven ... ... ... ... P |
11 C 19280 PLATE -thrust .. ... ... .. 1
12 C 18769 . SEAL -gasket ....... ... e 1
13 195 2028 WASHER ... ......... e 4
14 . 113- 233 BOLT ............ e .. 4
15 C 28210 COUPLING - pump (646) . ... ... .. e e A -
16/ 178- 858 SCREW -set5/16" x 3/8". . . . ... . . T 2
17 NSS HUB - {order C25210) .. ....... e e 1
18 NSS HUB - {order C25210) . ... ... ... ... ... .. ... ... . .. 1 ) -
19 C 18258 SPIDER - coupling .. ........... e SR .
20 2217 B4y PLUG -pipe - . .. e e N 1
HYDRAULIC PUMP AND COUPLING - 646 AND 6468H
W '
tuse S/N 9790960 and after)
C 26287 PUMP - hydraulic, .. .............., e e e 1
1 F 9883 SPRING. . ... ..o o e P, 2
2 F 11406 SEAL -Shaft ..ottt a e 1 |
3 T H 233346 KEBY +3/18" square x 87" . .. it 1 |
4 < R 33009 COVER - front . e e 1 & :
5 NSS COVER -rear......... e e Pt i 1 |
6 S 894438 KT mseal . 1
7 NSS BODY - PUMD Lt e et ettt e e e 1
'8 . NSS GEAR -driven. ..o 1
9 NSS GEAR - drive . . e e e 1
10 211- 306 BALL - 7/327 diameter.. . ... .o e 2 ‘
11 ‘H 758699 YO RING- 116" x 3" o e e e 1 |
12 NSS PIN - dowel 518" x 1" ... ... ... .. ... Ba e r ettt 2
13 166- 30 BOLT - 5/18" - 18 x 2" 1200 Hange. . .. o v ov e einn e, ve.. 4
14 166- 32 BOLT - 5/16" - 18 x 2-1/2 12 pt. flange e e et . 4
15 C 25290 COUPLING “"PUMB .« o\ttt e e e e e S -
16 178- 858 SCREW -set 5/16”x 3/8". . ............ T, 2
17 NSS HUB - (use C25290). . ............ e e e et e e e e e, 1
18 NSS HUB :*{use £25290). . ... T, 1
19 c 18258 SPIDER - coupling. , . oottt i e e 1

b
'
1
|

Printed in U.S.A.

August 1980




?

e
3

\
\
N

o ———— e — — —

\

'a
i
=
1
]

=0
w0
1]

QOONNDA L WN -

OOZggOoU o000 00

=
%]
4]

PART NO.

14655
16516

14827
14837

14828
14829
14830
14831
24731
14832
59700
14834
60857

14836
14838

19037

NSS -

~
Printed in U.5. A

CASE MODEL 644, 646, 6448H AND G46BH COMPACT WHEEL LOADERS

HYDRAULIC DRIVE MOTOR

DESCRIPTION
OTOR - hydraulic ’ :
_ RING - retaining
SPACER - {see kit below)
SEAL - oil (see kit below)
HOUSING ASSEMBLY

..........................................

SEAL - {see kit below)
SHAFT - caupling
DRIVE LINK
PLATE - wear
ROTOR ASSEMBLY -

....................................
i
.................................

........................................

KAT - manifold (used motor code 127-7 and after)
PLATE - manifold {used prior to motor code 127-7)
MANIFOLD - (used prior to motor code 127-7)

COMMUTATQOR AND RING SET - {used prior to motor code 1270 oo

COMMUTATOR AND RING SET - {used motor code 127-7 and after}
RING - sealing (see kit below) !

.........................
.................

....................

..........................

...................................

WASHER - back up, .010" {see kit below}
KIT- 0" ring and seal
RING - sealing

..........................
........................................
..................................................

RING - retaining
SPACER - seal

............................................
..............................................

.



My i L, e e ik — e = — i — e — i — e — i —— e —

\

REF.

3

-—l—l—l"—l_l,...l.- .- v
WA SN MDD W N
3

—_
;]

PART NOQ.

'C
T
T
NSS
Cc
NS5
NSS
NSS

NSS

.
. T
. NS5

NSS
25-

T !

131-

" NSS

NSS

NSS
NSS
NSS
NSS
NSS

N5S

NS&
c

11627

24080
24081

18575

42283

42254
24084

159 |

18576
41429

11528
18573
677

54909
18486

-

-,

18572

N RN
54915
54917

18574 -

Printed in U.S.A.

o

CYLINDER — LIFT ARM

CASE MODEL 644, 645, 644BH AND 646BH COMPACT WHEEL LOADERS ’ 77

- \
DESCRIPTION REQ'D
CYLINDER - lift arm B 1
RING -vetaining .. ... ... . . |
SPACER ... ... ..., P, 1
RING - retaining  ............. ... ..... e 1
. ROD - cylinder L 1
SEAL-"0"1ing, rod " ... e 1
WIPER -rod ... 2
TOSEAL -0 RING o il 1
HEAD -eylinder . ... ... % ... ... ... .. ... ... et 1
SEAL-head . ... .. 1
TBUSHING-head ... ... . 1
PISTON -cylinder ... ... 1
WASHER - backup, piston .. .. ... ... .50t g 2
SEAL -“0"ring, piston  ................ D @e v e oo nn N et e 1
NUT -jam  ........... e e 1
BODY -cytinder . .... . . ....... e e e e 1
KIT-seal - ............. e "1
’ ¢ QYLINDER — BUCKET
CYLINDER -bucket . ......... oo S -
©OBODY -eylinder .. e "1
-« NUT -jam T e e 1
WASHER - backup, piston ... ... .. o, 2
SEAL ¢0Q" ring, pistan .., . 0. . e o e e 1
PISTON - cylinder . ... .. I R . 1
HEAD ASSEMBLY e e e, 1
BUSHING - head L P 1
HEAD - cylinder .. ... e 1
- SEAL -0 ring, rod L. 1
WASHER - backup . .. 2
SEAL -0 ring, rod ... e 1
ROD - eylinder vttt e e 1
TRIMG - retaining * -« o e e e L
SPACER .« i i e P R 1
TRING, retaining - ... o | R 1
SEAL - 0" ring, head I o
I(lT- §ea1 ......................... BRI Y I " 1
o h ki
_M i
. ) - July 1978



— .
QOO WN =

SO ONDO L WN =

i

22
23
24
25
26

" REF.

PART NS.

C
c
129-
192-
c
195
132-

19384
19025 |

122
20
17566
541
310

37247 .

12003
17585
17250
207
1181
17579
18251
17536
310
361
18154
18155
5056

5056

207
525
T 1181
19475
19479
19104

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

HYDRAULIC LIFT . -
t
’ ‘ DESCRIPTION ) REGQ'D
ROD-liftcontrol ............. EEILTUCIC IR e @ e 1
BALLJOINT - .. ... . ... e, IR e 1
NUT-5/16" NFhex. «........... .. 0 . . /1 4
LOCKWASHER -5/16™ ..................... . . Al 2
[EVER-liftcontrgl ...... n“" ............... 1
‘'WASHER -5/8"  ........ R e a
PIN - cotter 1/8" x 1" - .........~ N e 1
KNOB -liftlever . . . ... .. ... 0o ... ..l 1
BUSHING -fliplock .. ...... oo ufo o L o e T
CROSSSHAFT ASSEMBLY -« .. ... v s 1
BRACKET - clamp e e e e e e e e e e e SR I I P ER e 2
BOLT :3/8”x 1" NChex  -«-vovootuonun o 4
NUT - tock 3/8 .NChex ... ..o o il 4
BRACKET - cylinder mounting ... ... ... ... S e e e e e e e a 1
PIN - eylinder mounting, rodend - - - .......... .. ... .. .. .. " 1
PIN = cylinder mounting, footend - - .- ............ ... .. ... ... . 1
PIN - cotter ]/S" x 1" e 2
PIN - cotter HIB" X 2927 o 1
HOSE- valve to cylinder, short ... oLl RPN 1
HOSE - valve to cylinder, long I A IR 1
FITTING - valve {includes 218-5004 0" ring) 644 and 644BH .
{used prior to /N 9718424) . . e e e .2
FITTING - valve (includes 218-5004 “0O* Ring) 646 and 646BH o :
{used prior to S/N 9718930) S e e e e 2
BOLT-3/8" x 1" NChex  «vvoeoii i 2
WASHER - 3/8” ... e 2
NUT -lock 3/8" NChex -« vuneoiiiiin o 2
CYLINDER - hydraulic lift - -« ... ... .. f ......... 1
~BODY -cylinder - ... oL 1
ROD AND PISTON ASSEMBLY \J ..... 1
FOOT - Cy]inder .......................................... 1
SEAL .- ..... e e T e e e e, 1
"og" RING " . oL e e e e 1
"OTRING < - 2
KIT - SEAL, cylinder {consists of items 29,30and 31} c.c e, ST
- PIN-cotter 3/32" x 3/4" - -« i ... e e 1
WASHER - 1/8" ... o 1
CAP - 37° flare 644 and 644BH (used S/N 9718424 and after) .. .. ..., . ... . .. 2
CAP - 37° flare 646 and 646BH (used S/N 9718930 and aftey) . . . . . . . .. .. 2
FITTING - valve, tee (includes 218-5004 Q' Ring) 644 and 644BH
(used S/N 9718424 and after). .. ... ... ........ e e e -2
FITTING - valve, tee {includes 218-5004 “Q*" Ring) 6486 and 6468H
“{used S/N 9718930 and after). . . ... ... ... 2
BUSHING - nylon. .. .. B I T ‘./f1
DISC-friction ... ... ... .. ..o e e, vaee
+ Ié'
/% _ - , July 1978




—— i miim i ———

REF. PARTNO.
1 R 15106
2 A 43494
3 192- 20

© 4 A 40702
5 A- 72039
6 A . 72040
7 A 72038
8. R 15090

g . R 16161
10 A 72043

‘11 A 72048

12 R 16147
13 A 41927
14 . 129. 18
14 - 192- 17
16 R 16148
17+ A 72042
18 NSS
19 NSS
20 0 A 25447
21 A 40736

“22 A 4D736
23 ¢ A 43495
24 J128- 117,
25 A 42127 "
26 NSS
27 A 41958
29 A 44433

+ 30 NSS -

31 A 43355
32 A 72046
33 A 72047
34 ¢ 14344
35 192 116
36 A 25545
37 A 43409

*38 NSS

r

" CASE MODEL 644, 646, B44BH AND 646BH COMPACT WHEEL L OADERS . 81

t

C16852 STARTER-GENERATOR (644 AND 644BH)
- (DELCO NUMBER 1101875) .
{Use A 70202 for Service} - - -

DESCRIPTION REQD
BOLT -through .. ................... e e e e 2
FRAME ASSEMBLY - commutator end
LOCKWASHER - 5/18™ . ... . .. e 2
KIT -stud {includes items 19, 18and 19 . .. e 1
HOLDER KIT - ground brush ., . . ... .. PSS . 1
HOLDER KIT -insulated brush . ... ... .:. .. .0~ o, 1
BRUSH ASSEMBLY :

CARM -brush pressure ...l ... S 2
SPRING -brusharm ..., ......... e e e e e e et e © 2
COIL ASSEMBLY - field R.H.

STUD - armature 18rminal . . ..t it it e et s e e
BUSHING - insulated armature stud
WASHER -armaturestud | ... ... . ... i
NUT - terminal stud 12-24 hex ... ... A £,
LOCKWASHER - terminal stud #12 e e e e e e e e e

- WASHER - insulated, field stud {order A 40702)
COIL ASSEMBLY - field L H. e

STUD - field terminal (order A 40702) . . L o e
BUSHING - insulated, field stud (order A 40702}
INSULATOR - field co(l .......................................

SHOE-pole ... ........... o "
SHOE -pote . .... e e e e e e e e
ARMATURE ... ... ... 20 e
KEY - woodruff, armature . .. . ... i e e e e
SCREW - polE L e e e LAV
BCODY - starter, gerjerator {order A 70202 starter]” ... ... ... ... ...,
SCREW - 13-32 x 1/2" round head . .. ... .. . . . ...ttt .
RETAINER ASSEMBLY - ... . e et e e e e e
GASKET - bearing retainer {order Ad4433). . ... ... .. Ll
BEARING - ball drive end e e - e e e e e e e e
FRAME ASSEMBLY -driveend .. ... i i e e i s
FSPACER -pulley L e e e e
PULLEY - starter, generator drive e e e e e e e
LOCKWASHER - 11/16" plated . ... ottt ve et et
NUT - armature shaft, drive end :
BET AINER - it e i et e e e e e e e e e e
SEAL -feltforder A 44433) . ... e e e e e e e

_n._b...;_.—l_n_.[.,l_—i—lw_am-.a—l_l._lm—l_l_l-d.p.hr\)—%—i_.a

Retainer gasket and felt séal hot required.,

Service with retainer assembly (item 29).

Printed in U.S.A.

3

.

September 1979 ’




4 1
. A . . . . ) .. . - CASE MODEL 644, 546, 644BH AND 646BH COMPACT WHEEL LOADERS 83
. ! 1
A 70202 STAFI'{ER-GENERATOR {644 AND 646BH} . -
' (DELCO NUMBER 1101970) ; ;
REF. PARTNO. ) DESCRIPTION - ' - REQ'D
1 R 15108 BOLT - through (includes washer) . ............. e e 2
-2 A 72104 FRAME ASSEMBLY - cbr‘nrnutator end -+ ... B T 1
3 R 15087 RING - bearing retainer .. .. ......... . .... B 1
4 A 25481 BEARING -commutatorend ball <« -« « « v v o v e i e et e e e i
5 A 72039 HOLDER KIT -ground brush - - - -« ..o I
"6 A 72040 }:!OLDEH KIT - insulated Brush .. - . . . - e e e e e e e e e e e e e i e e 1
7 A 72038 BRUSH ASSEMBLY  « -« - vg =« v v eme e e e e e e e e, PO 2
8 R 15080 . ARM - brush pressure . - « . . a y)
9 R 18161 SPRING -brusharm - ........ ... .. ... ... ... . ... ... 00 9
100 A 72043 COIL ASSEMBLY -field RH.  ..o.vovnneen v, ., EERTR N
11 A 72048 _ STUD - armature terminal = - - . . - et e P
12 R 16147 BUSHING - insulated, armature stud - - - . . . e Pl e 1
13 'A 41927 WASHER - armature stud EE T ~ ‘J!‘ 2
.14 129 18 . NUT - terminal stud 12-24 hex T T b4
] 15 192- 17 LOCKWASHER - terminal stud #12 -« - oot P 'i 4 .
' 16 NSS WASHER - insulated, field stud (order AG0702) - - -« « v v v v v iee oo L
177 . A 72042 COIL ASSEMBLY - field LH. -« ==« v v v e eee e e Y o
18 UNSS STUD - field teminal {see Ref. 40) -+ - - ... ... ... . ... 311 1
19 1 NSS BUSHING - insulated, field stud (Order A 40702} - - ««vvveenn v, R
200 | A 25447 INSULATOR - fiehd coil « - -« - oo cvoennn . E O | 2 .
21 1 A 40736 SHOE - pofe, plain - - .. .. ... 1 .
292 ~ A 40736 SHOE -pole, notehed -« -« « - v cve v e R R I T
- 23 ¢ A 72041 ARMATURE ..\ a oo T T 1 -
24 ' 128- 111 KEY - Woodruff, armature - - - - . . - Y 1 *
\\\\‘ 25 74- 610 SCREW -pole - - - e 9
! ;\}‘4 26 | NSS * BODY -starter, generator {Qrder A 702021 -+ -« o v i e e 1
NE 27 V73 237 SCREW-10-32 x 1/2" R HA.  +ooeerrnsnn IR 3
= 28 t192- 18 LOCKWASHER - 3/16" plated (T I I I T I A AR 3
T 29, A 44432 RETAINER ASSEMBLY - D@AIING « v v v« v v memesrmanennnns P 1
* 30 NSS 'GASKET -bearing retainer (Order A 44433) ... ............. .... R R ’
31 ‘A 43356 BEARING - ball, driveend -+« ..« B R IR e
32 A 72046 JFRAME ASSEMBLY -driveend -« -+« i i s 1
33 A 79047 SPACER -pulley -+ vvvvvnn .. e P 1
34 . ¢ 14344 PULLEY - starter, generator drive - -« -« - -« v ovovt ot n it 1
35 192 26 LOCKWASHER - 11/167 plated - -« + « oo on e e et 1
. 4 36 A 25546 NUT - armature shaft, driveend - -« - oo viii 1
. 37 A 43499 RETAINER -grease - -« - -« o cv i oo, EEE. - e 1
* 38 NSS SEAL - felt {Order A 44433) ... - .. R .
39 NSS .+ SPACER -‘armature shaft, inmer - -+ - - - . L e :
40 A 40702 KIT - stud {Includes items 16, 18and 19) s - -« - ... ... .. L. 1 .
b . ' P
v *. Retainer gasket and felt seal not required.
Service with retainer assembly (item 29), '
i
. ) ‘ » ) - ’ Printed in U.S.A. ‘ . : * September 1979




CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 838
. STARTER (644)
(USED S/N 9744750 AND AFTER) k )
REF PART NO. DESCRIPTION - ’ REQ'D '
1 C 24889 STARTER ASSEMBLY .........ooiii i 1 .
2 v 34321 . BOLT:- U 2
3 \Y 34392 CAP-end ... o -1
) 4 v 34384 KIT - commutatar cap................ ... ... 1
5 NSS CAP - commutator v ..o "
6 A 34383 KIT - brush and spring. . . .. .. ... ... e e 1
7 Y 34830 KIT-brushholder. .. ... ..« . ... A e e S 1
8 V34885 KIT - hardware ... .... ... T 1
.9 Vv 34382 WASHER -armature thrust. ... ... oo 1
10 cC 24890 ARMATURE. ... ..o T 1
11 c 24891 KIT-drive..... oo T 1
12 \4 34386 SPRING -anti-drift. . ................. . . .. ... _ e 1
13 vV 34387 SPACER -gearstop...............oooion i 1
14 NSS GEAR -drive. ... 2 1
15 \% 34388 NUT -gearstop. . .........ooo i i 1
16 c 24892 COVER-dust..._... ... ... ... . ............... pereereaa 1
17" v 34391 SPACER -dusteover. . ... . .. . ... ... ... 1-
18 NSS BODY -starter ... ..o . 1 -
19 Cc 24886 BOLT - shoulder 3/8"- 20 x 1-5/16" .. .. .......... ... ... .. ... 2
20 192 21 LOCKWASHER - 3/8" .. ... ... 2
321- 1834 DECAL:- alternator electrical System _ .. .. ........ ... ......... .. 1
C 24880 _DECAL - "DO_NOT STRIKE . 1
i
T r h
- ! %
a
o
, R :
3 e R
LI A " }:, ' \ |
my bR ’
o -
'f‘t: ) - ‘;'P:‘."Z’
.*_‘ ’ . I; o "
ST %y " ) _ ) . '
3 ‘ ] Printed in U.S.A. July 1978,
i R . ’ -
3 ': -



:

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 85

. . .
- ELECTRICAL SYSTEM — 644 AND 644BH
{USED PRIOR TO S$/N 9744750)
REF. PART NO. : DESCRIPTION - REQ'D
1 c 24228 HARNESS - wire (also order C 23025 for early production) ... ..., ... . 1
2 c 17187 WIRE - ignition switch to solenoid < 1
-3 C . 14565 CABLE - battery positive (red. 10-1/2") . ... e e !
4 G 18267 = CABLE - battery ground fblack 16") .. ... L. L S
.5 223- 20 FUSE-20amp. ............ .. .. ... . .. JE 1
6' C 14853 SOLENQID - start S I 1
-7 c 24221 REGULATOR -voltage ~ ............ ... ... . '~"7 o 1
.8 C 168562 STARTER - generator 12 voit, DELCO No. 1101875 {repairs page 81} ... ..., ... 1
8 A 70202 STARTER - generator 12 volt, DELCO No, 110970 (repairs page 83} .. ........ 1
9 Cc 14537 CONNECTOR - headlamp -~ .. ......... ... .. B 1
10 C 18389 GAUGE - ammeter A T 1
114 C 22571 HEADLAMP ASSEMBLY - 12 volt {repairs page:87) .. ... .. .. ..., . ... R 2
12 C - 18197 BATTERY - 12volt  ....... PR T i
13 KO 231281 COolL - ignition 12 volt T e e 1
14 Vv 34857 COVER - breaker contacts . - ... R 1
15 c 17275 WIRE - regulator generator to solenoid (white 0 1
16 C 24301 SPARK PLUG - (includes gasket) ... L. L. L. e 1
17 A 27251 GASKET -spark plug - -+ .. .o e e 1
18 V34433 CABLE-hightensibn .. ........ S TSR 1
19 KO 230722 CONDENSER  ................ ... ... ... ...... ... " .. 1
20 C 18261 WIRE - amp. gauge 1o solenoid {orange ) - ... . ... ... .. O |
21 C 18055 WIRE - solenoid to néutral start switch {black 6"} (earty production) .. ... ... ... 1
22 NSS SWITCH - ignition (includes key) (C21595} see item 5.0 1
23 c 17763 KEY -ignition {for C21595 switch prior to S/NB718432}. . .. ... ... S
24 Cc 19055 WIRE - neutral start switch (black 21'% (early production) - .- . ......_ ... . Ca 1
25 . c 23839 KIT - switch, ignition {includes key) used prior to §/N 9718432 ... .. .. ... ... .. 1
25 C 23010 SWITCH - ignition {includes key) used S/N 9718432 and after). . . .. ..... ... . 1
26. A 25409 KEY -ignition {for C23010 switeh) . ... . ..., . ... ... . 77 1
27 € 23025  HARNESS -wire . .. ... ... . B T e
23 C 22765  SWITCH-neutralstart . ... ....... . . .. B 2
29 C 23328 WIRE - solenaid to neutral start switch (late production).’. ..t ... L L. 1
» 30 Cc 23327 WIRE - swiich to switch {late production). ... ... ... . L L 1
3 C 23448 WIRE - switch to ground {late production) . . . . . . . e e 1
32 v 34435 * BRACKET -ignition coil ........,... . '/ ;7 71"ccoeees IR T
C 19521 CLIP -wireholder ... ... .. 0 2
353- 407 PLUG -hole dash .. ... .. ... . . . . T 1
c 23744 KIT - safety switch (use 1o replace stripswitches). ... . .. L. 1
- D70115 FLOOD AND TAIL LAMP {OPTIONAL)
. {or see page 89}
1 D | 70115 LIGHT ASSEMBLY - flood and tail e e e 1
2 A 25213 RETAINER - sealed beam e 1.
3 A - 40885 LAMP - sealed beam #4409% . e P X 1
4 33686 BULB - tail #1141 | T 1
5 NSS . SHELL- light {order D70115ight assembly) ..., e e 1
6 193. 543 SCREW AND LOCKWASHER - #8-32x 3/8” N.C, ... . Ve 1
7 A.' 34046  BRACKET.-mounting ........ ... .. FE 1
8 13- 209 BOLT -3/8"x 1-1/2" N.C.hex ... ... . . A e ot
9 192- 21 LOCKWASHER - 3/8" ... .. ... .. .. .. ... .. ... e 1
10 129- 103 NUT - 3/8" N.C. hex T I S e 1
T 10923 WASHER - bearing . ......... e e e e 1.
12 192- 23 LOCKWASHER - 1/2* T T T S .- 1
13 129 105 NUT-1/2" N.C.hex. ... ...... e e e e e e e e 1
- : L '—) >- ¥ . ' . a
. _ . a Printed in US.A, : ) ’ July 1978
& - - . B ’ i ) . - - - R
- -t e




[

<POCAOCOOOPO00000000000000

PART NO.
24833

24815
24834

23028
24813
19378
14537
18389
21945
23327
23448

18113
. 23010
24509

22571
24889
34427
22765
0 231281
34435
24301
27251
34433
KO 230722
223. 30
NSS

C -23328

. C 18261

Printed in US.A.

14565.

18197

14553 -~

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

1

HARNESS » w

HARNESS wire

CONN ECTOR

CONNECTOR : I

BATTERY -1

HEADLAMP ASSEMBLY -
STARTER - bendix drive {repairs page 838]

STATOR - 15
SWITCH neu

BRACKET 00|I maounting

SPARK PLUG -

GASKET -
CABLE - high
CONDENSER

ELECTRICAL SYSTEM - 654;4
(USED $/N 9744750 AND AFTER}

' DESCRIPTION

ire

2v

amp.....
tral start

resistor (includes gasket]

spark plug
tension

WIRE - switch to switch (black)
WIRE - switch to ground (black)®

.................

.......................................

12v (repairs page 87)

FUSE - 30 amp {included in harness)

BREAKER CONTACT ASSEMBLY - ignition (repairs page 87)
WIRE - solenoid to neutral start switch (black)
WIRE - ammeter_positive to salenoid (black)

.................................................

I}

January 1978

858

- g




y |
|

REVIION RECORD 0G MODEL 644 AND 644BH S/N 9698284 & AFTER - | \
| f’
\

. RESON] AT © . MODEL 646 AND 646BH S/N 9698983 & AFTER .~

COMPACT WHEEL TRACTORS
| B1302 - .

LY . o

- 1. .

Ing

: : . , Parts Catalog No.
= "Pon Publ 2500
I Published boenmbcr 1878

+ Air Cleaner. . .. S e,
Battery .....................

Breather, Crankcase..........

"~
i gt
‘}.

L : : ' - o L. Carburstor ...l
/ TS/66 T8 . NOTE: This parts catalog replaces the previous issue, A1302, _ ~ ConnectingRod ... .... e
) - which is obsolete and should be discarded. Crankshaft............. .
: . T . ’ _ CylinderBlock...............
Thi catalog lsts mounting parts for Series "B’ backhoe. | Bection Systom .11

Engine Block & Attaching Parts

" ExhaustSystem .............

¢

’ ‘ @ - For backhoe components see Parts Catalog 1275
T T T T ucovermg the.D-100 Backhoe.

) Aer1eaner ........ e
. - Blower Housmg e PP
a Camshaft...................

. Electrical - Engine .. .. ... SN
Engine Block & Attaching Parts
Exhaust System .............

Filter, Oil ..................
Flywheel

-2

Axte-Front ... .............
Axie- Rear..... e e
Backhoe Seat Assembly ... ."
‘Backhoe Mounting
Components . _..........
Backhoe Hydraulig '
Connections ....... N
Backhoe Hydraulic Connections
" -SERIESB .............

.Brakes .. ... L.

“ BucketBArms..............
" Cofitrol - Speed, Hydraulic . ...
Decals ...... T
Electricat System ... ........ .

[ o

Fork Lift- LT-20 and [ K-20 . ...
Frame, Grile& Hood . ... .. ...
F-27 Hitch Adapter . ... .. .. ...
Hitch ......................
Hydraulic - Tractor . ..........

Coupling - Pump Drive. .. ...

J | Case

A Tenneco Company

g / Service Parts Supp}y Motor - Hydraulic Drive .. ...

Pump ............... T
Reservoir & Mountings .. ...
Valve - Control, Tractor .. . . .
Valve Control Linkage ... ...

~7)00 State Stréet
Racine, Wisconsin 53404

Belt, Starter-Generator .., ... .

t Camshaft................... .

Crankshaft......... e :

Hoses, Lines & Fittings .. ... ‘

Ree
) ALPHABETICAL INDEX i .
KOHLER ENGINE SECTION )
" PAGE GRID ) T PAGE
39 - €12 Filte{, Breather .........., - 27
85 G12: Flywheel ................... -3
35 ] FuelPump.......... e 41-43
1 27 B14 Fuel System ................ 43
27 - B4 ‘GasketKits ... ... il 33
41-43 Cl4-D2 Governof .......... FUOE - 37
. 29 - C2 Oil Pary...... e 3t
29, “Cc2 Pistod .. ...covviieiieean... .29
3 c4 Sp Plug........ e 89
+31 . Ca . rter-@enerator ............ 81-83B8
" 85-87 Giz-Aq* . ator..‘ ...................... 31
31 . ca | hrottle Linkage . ......... ... ‘ 37
% B12. °  Valves ..................... Y
ONAN ENGINE SECTION-
PAGE _ GRID =+ . PAGE
5 AB Fuel Pump .................. ; 9
BN E: B B6 Fuel System ................ 39
. N A12 Governor ....... e - 19
b7 . AB-A8. Motor - Starter .............. 23
11 Al12 QilBase ................ ... - 17
21 : B8 QilPump ............... e 17
13-15 Al4-B2 Pistons&Rods .............. - 11
25 B12 Points - Breaker Contact ... ... 21
17 B4 Valves .....0. ... .......... 13-15
" « Al12 : '
BASIC TRACTOR SECTION
PAGE GRID. . PAGE
51 D12 -  Hydraulic-Bucket .......... . 63
57 E4 Cylinder-Arms..........,. "B63.77
113-117 C2*-Ce* Cylinder - Bucket ...... . B3T77
: Hoses, Lines, Fittings. ... ... 63
111-117 B14*.C6* Valve & Control Linkage .... N
Instruments, Electrical . ... .. . 85-1
115 “C4* Lever - Range Selector, . . ... . 49
Lift - Implement, Hydraulic . ... 79 -
119 ca* LK-17 - Hydraulic PTO Kit . . ... 99
35, cs8 LL-9- Holding Valve . ..... .. .. 1497
5 . D14 LT-16 - Hydraulic PTO Kit . . . .. 97
55 ‘E2 LT-26 Three Point Hitch....... 103-105
65 F2 Frame, Lift Rods & Armis. . . . 103
93 - AT0¥ Hydraulic Components . .<. . 105
85-91 G12-A8* BTOClutch ............ ... 43-45B
45 D4 PTO Valve - Hydraulic ........ 101
49 D10 Seat-Qperator's ............ 49 -
09 °  .B1O* Steering Wheel & Gear ... . ... . 51-
Wy D8 TailLamp....ooooeeeeenn.. - 85-89
105 Bg* ToolBox ................... 49 .
95 Al2* Transmission................ 57
59-61 E8-E10 " WeightBox................. - 85
73 F10 - Wheels - Front & Rear ........ 53
59-61 ES-E10 Wheel Weights - Model D-10- . . 85
75 F14 ’ ’ )
73 F10
67 F4
69 F6
65 F2 ‘

* contained on microfiche 37

GRID
E12
E12-G2
E12~G2
E12

G12-A8*
D10

B2*
B10*
A14*

B6*-Bg*

B6*

BS*

D2-D6

B4~

D10
D12

© G12-A6%

D10

Al0*
D14
A12*




* .
y . )
fos CASE MODEL 644, 5646, 649BH AND.646BH COMPACT WHEEL LOADERS - - . 87
Co. . T S ' " .
- . ELE_CTRICAL SYSTEM HARDWARE 644 AND 644BH
“REF. PART NO. . C ~ . DESCRIPTION REQ'D . Ny
C € 14060 . NUT - back up 3/4" (used prior to S/N.9718432}% .. .. .. ... S 1 i
' cC 17921 NUT - escutcheon 3/4" {used prior to S/N 9718432). . .. 'v oo ... N |
.2, C 23330 NUT - knurled {used S/N 9718432 and after) ... ... ..... ..., |
w3 C 10836 NUT - speed type “U” * .%o ST 4
4 .187- 485 SCREW - - #10 x 5/8" self-tapping hex - - -~ . 4. .- SR Pl D
- B 7 a31- 629 .NUT-speedtype“U”-----------------q ..... R e a
' 6 187- 1047 SCREW - #8 'x 1/2" self-tapping round head, Phillips -« »+ < o o oo, 4
C: 22571 HEADLAMP ASSEMBLY  © - - v oot e e e e, JOR P P 2
7 "NSS RECEPTACLE - headlamp {order C 22571) .« .«...... L PPIPR 1
8 C 14305 BULB.headLamp T 1
e} C 14304  GASKET -headlamp -« v e v v vvnnn . e e P I
10 C 22573 - - LENS-headlamp - --.--. . S VIR S e e S S
11 113 185 BOLT - 5/16" x 1" NC hex, zinc plated, grade 8 (used prior to S/N 9744750) . ... .- . 2
12 S 192- . 20 LOCKWASHER - 5/16" zinc plated (used prior to S/N 9744750} + + + .. .. ..... .- 5
13 195- 520 ° WASHER.- 5/16" plain, zinc plated {used prior to S/N 9744750} . . . . .. g 2
14 129 102 " NUT - 5/16" NC hex zinc plated "+ ... .. e e 2
15 111 202 BOLT -5/164 x 3/4", round head, NC squareneck «« -« ... ... Breee e 1°
i6 = 111- 108 ° BOLT - 1/4” x 3/4" NC, raund head, square.neck -+ + s i v evennnnnnn. .. I |
17 129. -1Q1 ) NUT - 14 NC hex ™ - - o v e e e e i e e e e e 3
18 113 102 BOLT =5/18" x 3/4" NC, zinc plated (used prior 10 S/N 0744750} - - - v v v v v v n 1
\ 18 193 70 LOCKWASHER - #10 external tooth - . .- . . T e e e e e 2
© 200 | 120 122 NUT -5/16" NF hex - -+« .« P S . e 2
. 21 ¢ C 14599 BRACKET.- starter generator adjust {used prior to S/N 0744750} - -+ . - .« v\ ... ]
o .‘ 129- 27 NUT - #10 NF hex e e e 6
3 192- 18  LOCKWASHER - #10 e e e e e R 4 -
24 169- 13t SCREW:  #8 x 5/16" NC fillister head (used prior to S/N 9744750} « - -+ « v v« .. 3
25 13- 1 BOLT -1/4" x 1/2 NC hex, zinc plated - - <+ v v v i e ee i e .. . 2
26 187- 1844  -SCREW- #10 x 1-1/2" NF-selftap - .- ... R R R T T 1
27 C. 18788 SUPPORT - starter generator {used prior to S/N9744750) . . . .. ... ... . .... PR
28 13- 612 BOLT - 3/8” x 3/4” NC hex {used prior to S/N 9744750} . . R 2
29 - 192- 21 | LOCKWASHER - 3/8" (used ptior to S/N9O744750) - -+ =« v v v e v e e eee v 2
30 Cc 189992 SUPPORT -starter generator adjust {used prior to 5/N 9744750} <+« v v v v .. 1
31 C 17548 GROMMET - wire (used prior to S/N 8744750) - - - -+« « v vvvvennnnnn. LRI,
32 187- 130 SCREW - #10 x 5/8" self tapping -+ -+ -« - ... T 2
23 C 19246 HOLDER - SEIID SWILCH - - v e e s e e e e e e, '3
34 C 10258 STRIP-SWITCH - -« v v ven e e e e e e e e e 1
a5 o 18115 STRIP-SWITCH - PTO R T 2
36 182- 523  SCREW- #10 x 7/8” binderhead - -« vvvvun e .. 3 :
37 195- 513 WASHER - #10 - -- v ... e e e e e e e e e e e 3 .
38 C 19254 WASHER - nylon 13/64% . IR e e e e e e e e B T 3
.39 129- 77 SNUT - #10 NF SQUare oo e o et et e e e e e e e 3
40 129- 37 7 NUT = IO NFREX v o vt ittt et e e et e e e e e 3
<41 C 23012 LOCKWASHER - {used S/N 9718432 and after} . ... ... ovvren .. 1
42 192- 19 LOCKWASHER - 1/4" {used S/N 9744780 and after)=. . . oo ovvvn oo, 2
43 171- 250 'SCREW- 1/4"- 20 x 3/4" (used S/N 9744750 and after) ... ................... 2
. ) BREAKER CONTACTS 644 and 644BH
i NE}S LEAD - breaker contact {order from lo§§h sy‘pplie"‘r) e 1
) C 23870 ROD - breaker contact push A e e e 1
3 v 34421 SCREW - #10 x 3/8” round head, zincplated -« - - - -+ v e v v iv e oo, 4
4 KO 275182 o T T -1 _
5 v 34857 COVER - breaker CONTACT  » » -« + v o i ot i it et e ettt e e et e a e aeens 1 -
.- B KO 220174 GASKET -cover - .« o i oL, Tttt e e :
7 187- 408 SCREW - #6 x 3/8" self-tapping .- ... ... .. L I T L
8 173- 224 SCREW- #8 x1/4” roundhead NC ««vvvvvevnninnnninnlinnnnann. 1
9 193- 5 LOCKWASHER - #8 internaltooth ... ..ot n . 1
10 C 241386 POINT SET - breaker assembly - -+ .« .o oo iia i e 1
Printed in U.S.A. - January 1878




- .
'

CASE MODEL 644, 646, 644BH AND 6468H COMPACT WHEEL LOADERS |

ELECTRICAL SYSTEM HARDWARE 646 AND 646BH

DESCRIPT!ON

*

NUT back up 3/4" {used prior to S/N B718951) - .- - L Cee Ul
NUT - esutcheon 3/4*" {used prior to §/N 9798851 . « o - v o v v .

NUT - knuried {used S/N 9718951 and after]

............................

BOLT - 1/4” x 3/4" NC, round head, SQUArE NECK - '« - e

NUT - lock 1/4” NC

NUT - speed type “U"" -+« - . ..o .. ..
x 1/2" setf-tapping round-head, Phillips « -« ool
_  HEADLAMP ASSEMBLY

RECEPTACLE - headlamp {order C 22571}

SCREW - #8

BULB - headlamp
GASKET - headlamp
LENS - headlamp

NUT - #10NF hex “=- -« vvon. .
LOCKWASHER - "#10 - - - - -« +v. ...

NUT - 1/4"” NC'hex
NUT - 5/16" NC hex, zmc plated

BOLT - 5/16™ x 3/4" NC round head, square neck

WASHER - nylon 13/64"

............................

HOLDER -

strip switch

STRIPISWITCH

REF. PARTNO,
1 C 14060
2 C 17921
2 C 23330
3. 111-° 108
4 131- 1115
5 121- 629
6 187 1047
C 22571

7 NSS
8 C 14305
9 C 14304
10  C 22573
11 120- 127
12 192. 18
12 129- 101
14 129- 102
15 111 202
16 C 19254 .
17 C 19246
18 C 10258
19 C 18115
20  182- 523
21 129- 77
22 129- 37
23 195- 513
24 c 23012

T NSS

< 2 B 50255
3 10934
4 A 40855 .
5 B 50223
6 B 50273
7 173- 73
8 193- 4
9 NSS
10 NSS
11 A 39888
12 10927
13 NSS
14 B 50203
15 129- 105
16 192- 23
17 " 10023
18 13- 209
19 192. 21
20 129. 103

By S
43182

A

34046

Printed in U.S.A.

" STRIP-SWITCH , PTO

SCREW -
NUT -
NUT -

#10 x 7/8"" binder head .. ...
#10 NF Square
FIONFRhEX « oo,

WASHER - #10

o also see page 85

MQLDING‘ lamp retaining -
- SCREW - molding
LAMP - sealed unit
BULB - red 15 C.P. 12v0|t
WIRE - swm:h
SCREW - wire
WASHER - 1/4"” lock
SWITCH -

SPRING - termiral
BODY
TERMINAL - wire
NUT - 1/2° NC hex
WASHER ; 1/2” lock
WASHER - bearing
BOLT - 3/8" x 1-1/2" hex, zinc plated

LOCKWASHER - 3/8“zincplated & -.. .
< NUT-- 378" NC tiex, zinc plated

BRACKET -'mounting, tail lamp
KIT - switch, includes knob

(see kithelow) ..........
KNOB - switch (see kit below) . . . .. ..
NUT -switch . .......... ... .,

TAIL LAMP (Optional)

LAMP ASSEMBLY flood and tall (Drder p70115) ... .. P A

............................

July 1878




STARTER &
SOLENOQID

ooy
L

'ELECTRICAL SYSTEM - 646 AND 646BH

REF. PART NO. DESGRIPTION .©  REQD
1 C 21655 HARNESS - wire fearly production) .. .......... ... ... .. .. .. . 1
2 C 18283 LAMP ASSEMBLY - oil indicator {incfudes wires and connector) | .- | . . ]
B 50213 BULB - oil indicator, 12 volt fred}. . . . .......... .. ... .. e 1
3 C 18266 CABLE - battery positive {red 27"} .. .. .. .. ... .. P 1
4 c 14566 CABLE - battféry ground (black 12} . .. ... .. ... .. L 1
5 C 18268 WIRE - battery positive to ammeter (white a2, o 1
6 C 22368 WIRE - coil to breaker contacts ... ....................... " 1
7 223- 3 FUSE-30amp .............. e e e e e e 2
8 C 18270 WIRE - ignition to lights (pink 447). . .. ... ... ... . 7" 1
9 C 14537 CDNNECJ’OR cheadlamp ..o L 1
10 c 22571 HEADLAMP - 12volt.. ... ... oo 2
11 C 18197 ° ', BATTERY -12volt ....%.......... . . A e Yoo
12 NSS " SWITCH - ignition {includes key) (see item 20} C21595 . . .. .. . ... . . . 1
" 13 C 17763 KEY - ignition (for C21595 switch prior to 5/N 9718951} . ... .. . i
14 C 18389 GAUGE - ammeter. . . .. e R 1
15 C 18203 WIRE - solenoid to neutral start switch (early production). . .......... |
16 C ., 19055 WIRE - neutral start switch to PTO switch {early production). .. ..., ... L
17 C © 20349 COIL - ignition (see page 21) .. .. ... ..v e, 1
18 c 20592 REGULATOR, RECTIFIER ASSEMBLY . . ... oo 1
19, C 20514 BOX ASSEMBLY - breaker contacts seepage 21). ... ............. 1
20 c 23839 KIT - switch, ignition {includes key} used prior to S/N 8718951 . ...... . 1
20 C 23010 SWITCH - ignition (includes key} used §/N 9718951 and after ... ... . 1
21 A 24509 KEY -ignition (for C23010 switch) . . . . oo v oo s v e e 1
22 cC 23327 WIRE - solenoid to switch (late production) .. .. ..... . ......... .. 1
T 23 C 23327 WIRE - switch to switch {late production). . .. .. 0. ... .0 0on oo 1
24 C 22785 SWITCH - neutral start (late production) . ... ... ... ... 5. ... 2
25 Cc 20668 SWITCH -oilindicator . . ... ... e 1
26 C 22366 WIRE - connector to oil indicator switch .., ., ... ............° . 1
27 C 22391 STATOR ASSEMBLY. . ..ot -1
28 cC 20586 CONNECTOR -socket . ... ... . . ius o 1
29 C 20604 CONNECTOR -plug, regulator, ... ... ... ... . . . ... . ... 1
<o C 24308 SPARKPLUG ., ... .2
3N C 24306 CABLE -spark plug {(17") .. ... ... ... .. e -1
. 32 C 24307 CABLE - spark plug (10"} . . f e e e ettt et 1
33 c 24683 WIRE - ignition to neutral Start switeh . . . ..o oo s I
cC 23744 KIT - satety switch (used to replace strip switches), . ... ..o ornnnn..... '1
A B2079 CLIP-fuseholder ... ... ... ... ... ... ... ... .. . ... . .. 2
214- 1102 CLIP-wire, grille. . . ... ... . . . . i 2
C 19521 © CLIP-wireholder .. .. ... ... ... .. ......... .. ......._ 1
I ‘
‘ . h
Printed in U.S.A. Joly 1978




- , ]
- W &
EI - . . . A CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 93
9_2 . - ’ ' ‘/- L
afl ' ' i} ¢
Tt emae oy o st v vomnors Y / e DECALS (English) - ‘
crom: mieinmast ariacn. | . .nu-._::nuun nulumlnl'lm-.l MAY RESULT ., BEE OFERATORE MANUAL ; . . ) . ,
'r':".'“u'll::linlhInnhn:uh"l.ﬁ e == Sxchas pconntcTED NI/‘-I'C"““ . i REF. P.AHT NO. . o DESCRIPTION - REQ'D
! N Y~ o 1 321. 2935 DECAL -instrument panel %o oo e 1
),, R i ‘ 2 321- 3251 DECAL-(B44) ... ... 2
w - 3 321- 3250 DECAL-{646) ............ ..., .. .. ... ... ... ... 2
BACKHZE CONMEETED - ' 3 321- 3250 DECAL - model {646BH) used prior to §/N 9732040 ....................... 2
Tascron K/" i ) 4 - 321- 3249 DECAL - “Case” tread L. H. (shown) {used prior to — 646, 6468H
< N - - ' S/N 9758352 — 644 S/N 9757934) ... 1
. e =g N 4 321. 3248 DECAL - “Case" tread R.H. (used prior to — 646, 6468H S/N 758352 —
i // ’ 644 S/N 9757934) ............................................ 1
IMPORTANT . ‘b 321- 3256 DECAL ~caution ......... .. ... ... ... . ... .~ 1
BALKHOE DISCONNECTED TRACTOK K . . i
[ Lo0 WOKER O% EACKNOE 6 C' 14539 DECAL - oil, hydraulic reservoir - 1
t',,‘,“.:";',?:é?'f:::‘:unu TO FEMALE coun.:n 7 321 - . 18 DECAL gaso!ine ......................................... 1
@ g:u.-‘:‘é':“g:wtulwnun " TG FEMALE COURLER 8 321- 217] DECAL - oil pressure {646 - 64BBH) R T T S T RIE T 1
K ‘(,,=,‘_.’:J.','2§J‘:.'l:f...':3:":;..m COYPLER AR SHOWN. 9 321 2147 DECAL - ignition switch ... ..o L Lo 1
10 321 2111. DECAL -attachmentdrive ......... ... .. .. .. .. .. . . . . ' -1
Ak 321- 2338 DECAL - travel control ... ........... . JE R
12 321 1788 DECAL - rangeselector  .............. . ... .. . . 1
13 321- 3578 DECAL - important procedure [6448H - 646BH) {early production) ... ... PR 1
& ' T4 321- 3879 DECAL - model Series B (used S/N 9733040 and after), 646BH ., , .. . .. .. . . 2
215 321- 3899 FECAL - waming coupling procedure (646BH, Series Bl .o, 2
16 321- 5040 MEDALLION - *Case’¥used — 646, 646BH S/N 9758352 — "
) . , 644 S/N 9757934 and after} ._........ ... . ... ... . ... 1
’ 17 321- 5108 DECAL - “Case” tread R.H. {used — 646, 646BH S/N 9758352 —
: 644 §/N.9757934 and after) . ... ... . . . ... 1
. 17 321° 5109 ' . DECAL - “Case” tread L.H. {shown) (used 646 B46BH S/N 9758352 —
644 S/N 9767934 and after) .\ _......c... . . . .. . -1
s 18 321- 5115 “DECAL - "Case” tread R.H" .(shown)646BH {used S/N 9758352 and after
onB.H.dipper) ......... 1
18- 321- B116 *DECAL - “Case” tread L.H. 646BH (used S/N 9758352 artd after on
. B.H. dippetr). .. .. R 1
*R.H. and L.H. , on the backhae attachment, are determined by the
. normal posntmn of operation.
' s : lf;-.‘: ; N
DECALS (Bilingual} = L
IMPORTANT . JH & (French and English) o
DO NOT OFERATE BACKHOE CIRCUITE CON- Fpe e E . - -
CURRENT WITH EITHER THE LOADER TRAVEL OR f i % 1 821- 4762 DEGAL-instrumentpanel .................... ... ... . |. PR 1
it oMLY GASOLINE - : :ncl.ﬁfa:?o“c::siwz THIS PROCEDUSIE COULD ER'E B 5 " 321- 4733 DECAL -caution............................ .. ... N 1
- aNLY PRESBURE RESULY IN DAMAGE TO THE BACKHOE HYDHAU- — 6 321 4743 DECAL - oil, hydraulic reservoir .. ... .......... .. P 1
LIC SYSTEM AND/OR HYDRAULIC PUMP, <4 7 ‘ 321. 4728 ) DECA L gastl'l"Ie ....................... '.‘- ............................ 1
: 8 321- 4694 " DECAL - oil pressure B46-646BH). ... L 1
; @ g 321- 4692 DECAL - ignition switch .. ....... ... .. ... ... . ... e 1
. oN @ 10 321- 4729 DECAL - attachment drive ................... ... ... .0 1
- NG sLow 1 321- 4732 DECAL-travelcontrol...........................................: ..... 1
- 12 . 321- 4893 DECAL -shiftrange .. .. ... . ... . . .. .. ... ... 1
] I PTS— 15  321- 4749 DECAL - "Waming” couplmg procedure. .. ..o 1
. - :‘E:E?,E%’.‘?T& aegRavoms PoSITON: ‘ 321- 4787 DECAL- backhoecontrol.................. ... R R P RRRERRRS 1
ATTACHM ENT LONTROL BET PARKING BRAKE i
DISENGAGE ATTACHMENT CLUTCH !
l ® . SHUT OFF ENGINE
4 KEMOVE IGNITION KEY . B
l | WAIT FOR ALL MOVEMENT TO ETOP - -
T FasT ' KAch PEORLE AND PATE A SAFE
@ l @ CISTANCE AWAY FROM MACHINE.
OFF ; .

Printed in U.S.A,

October 1978




. _
| : ;
' REF. PART NO.
1 c 17841
2 'C 13360
3 13 424
4 1922 23
N5 ¢ 2308
. B . C 23946
1 N§S
2 . 111 B30
3¢ 1M b3t
4. 9 8
5 120- 105
)
S R

Printed in U.S.A.

CASE MODEL. 644, 646, 644'BH AND 6468BH COMPACT WHEEL LOADERS

o

T

WEIGHT BOX AND DRAW BAR

DESCRIPTION : REQ’
WEIGHT BOX - {644 and 646) (BH models prior to Series B) ..., 1
DRAWBAR ................. e e e e e e e e, 1
BOLT-1/2"x 1"NChex ................ ... . e 2
LOCKWASHER - 1/2" ... ... ... ... e 2 -
WEIGHT BOX - (846BH SeriesB}. . ........................... 1
BRACKET - mounting (646BH SeriesB) .. ...................... 1
D10 WHEEL WEIGHTS )
WEIGHT - wheel (Order as machinery item)  «................. .. .. . 4
BOLT - 1/2"" x 2-1/2” NC round head, squareneck 2P - ... .. ... ... ... . . . 4
BOLT - 172" x 2-3/4"" NC round head, squareneck ZP  .................... 4
LOCKWASHER - 1/2" .. ... ... oo e B
NUT - 1/2" NC hex S 8
.- 1

January 1978




~—
—
Pra—

96

%%

TO TRACTOR
72, PUMP PRESSURE PORT

TO

. TRACTOR VALVE
INLET PORT

- ILLUSTRATED AS VIEWED FROM
LEFT REAR OF TRACTOR

REF. PART NO.

1 C
.2 218-

3 218-

4 C

5 c

6 c

7 c

8 C

9 13-
10 192-
1 129-
127 113
13 192-
14 c

\

Printed in US.A.

. \
’ {‘-T a I--.: \'
- ' r ! )——- ! T :
. " CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS . 97 .
- £ : ol
-~ . Y -
MODEL LT-16 HYDRAULIC PTO KIT (MODEL 646 AND 646BH} , o
{ALSO FACTORY INSTALLED PTO ON 646P) |
i . - .
, DESCRIPTION ~ ~ * .+ rREQD . !
18281 VALVE - hydraulic, PTO (repairs page 101) (does not include handle. . . ... . . .. | ,

494 FITTING - etbow, 902, ............ IS 2 ’

927 FITTING - swivel, 909, ... . 2 o7
18287  HOSE,valve inlet . ¢. .. ... .. ... .ttt 1, i
18288 | HOSE -valve outlet . .. ... e e e e e e a1
18285 TUBE -PTOvalve to tractorvalve .. ... ... ........... TP e 1
18286  TUBE -pumpto PTO walve .. . .. e e e et 1 .
15389 CLAMP - tUbe SUPPOIt L oo o e et e 1

3 BOLT-1/4" X 3/4"NCheX ...t e 1 :
19 LOCKWASHER - 147 1 o e et e e e e 1

101 NUT-1/4"NChex . oo e e e e, B e 1

206 BOLT - 3/8" x 34" NChex ...t v i e 4 “

21 LOCKWASHER - 3/8" ... 4 . t
22829 TUBE - hydraulic 100D (646P) . . ..\ oot i s i e e 1

| »
‘ ’
L
; st
14 F- N
,, I '
a " ‘F “
Tani i ’ F‘E nl
Nis
- ' -(';,(-
- ) A
",;. VI‘_,:
\ i’
L
) |
) July 1978




. § 3
o8 _ '
- hY = P
~ N ' N
o - , ILLUSTRATED AS VIEWED FROM
~ LEFT REAR OF TRACTOR
\\'\“\ -
e - i
, TO TRACTOR
; o _ PUMP PRESSURE PORT
|
|
- |
|- ~—
|
I
h, |
S P I
ok !
s 1
|
. Ll
| (o) ' |
T | '
- l &l
. - | .
I
i
' .
) TO . .
TRACTOR VALVE .
. INLET PORT . \
‘ eaé@b ~/
® 4—""®
N _ G R
. - 3 —®
-.\_\\\ 1

CASE MODEL 644, 846, 644BH AND 646BH COMPACT WHEEL LLOADERS a9

MODEL LK-17 HYDRAULIC PTO KIT (MODEL 644 AND 644BH)
{ALSO FACTORY INSTALLED PTO ON 644P)

REF. PART NO. DESCRIPTION REQ'D
1 C 18281 "WALVE - hydraulic, PTQ (repairs page 101) {does not inglude handle) . . ., . .. .. 1
2 218 494 FITTING -elbow, 90° . . . o 2
3 21 927 FITTING -swivel, 90° . . . . . 0 2
4 C 18287 HOSE -valveinlet . 1
5 C 18288 HOSE - valve outlet | . e 1
B Cc 18285 TUBE - PTO valv%o tractor valve | . T e 1
7 C 219846 TUBE -PTQvalveTohose . ... .. . . . . .. . . .. .. ... 1
8 C 21978 TUBE-hosetopump .. .. ... ... ... .. . ... i
9 218- 5066 FITTING - pump (includes 218 - 5007 0" rng) ..., 1
JO 218 875 CRITTING ... ... ...l 1
11 214- 254 CLAMP -hose (tube support) ... .. . ... ... . . \ .. 1
12 C 15389 CLAMP - tubesupport ... ... . 1
13 113- 3 BOLT SUATXBMATNChex L 1
14 192 19 LOCKWASHER - 1/4" .. 1
15 125- 101 NUT- /4" NChex . .......... ....... e e e e e e e 1
16 13- 206 BOLT-3/8" x3/4"NChex .~ ............ ... ... . . 4,
17 192- 21 4 OCKWASHER - 3/8" ... ... o, e 4
18 c 22829 TUBE -hydraulicloop (844P) .. . .. ... .. ... . . ... 1
. h
f“
— .
S
L m—
— —
ra \““‘——\‘-‘_ . .
“‘-\‘_‘__‘_\
—t
P
Printed in U.S.A, July 1977




100 - ' ‘ . CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS . 101
, \
: _ - LT-16 AND LK-17 HYDRAULIC PTO VALVE
3%\%,}’ . : (ALSO FACTORY INSTALLED PTO VALVE ON 644P AND 646P)
oo REF. PART NO. . DESCRIPTION REQ'D
) ' C 18281  VALVE-hydraulicPTO - --vnvvrnrnnennnn... e, 1
; 1 C . 11888 BRACKET -handle -+« .« cavveu i S 1
= 2 € 11889 HANDLE - valve oottt e e e e e e 1
-3 36627 PIN -clevis ... e 1
4 132- 5 - PIN -cotter 118" x 12" 1
5 75 410 SCREW o\t ee e e 2
8 92- 4 LOCKWASHER - 174" ....... S e 2
7. 221- 842 PLUG - relief 378" NPT . .ot 1
8 B 39712 WASHER - relief, 090" .. ...t ut et UAR
g AN 9 A 55804 WASHER - relief, .020" ... ... . o UAR
10 T 40189 SPRING -relief .o 1
) 11 211- 1 BALL ~relief 3/8" oo J 1
a‘//@ 12 c - 18417 SEAT -relief « v u ot 1
: - 13 A 27891 - SEAL - *'QO" ring, reliefseat ......... e, S
- = . ! ]
g 14 C 11891 SEAL-“Ucup - vovn.. ol R e 2
'@A@) 15 NSS BODY AND SPOOL ASSEMBLY (order C 18314 valve] ................ 1
. % 16 C 11895 ADAPTER -spool ...... e e 1
= 17 95- 4 WASHER -detent . ... ... ... 1
” - \@ 18 36628 LOCKWASHER ASSEMBLY - 1/4” .. ... ..., 1
- g o 19 75 48 SCREW - 1/4" x 1/2" rd. hd, machine . ............... e 1
o, (0 20 ¢ 11893 BONNET - detent ............. B 1
\D ; 21 169- 108 SCREW - bonnet #8 x 2-1/2" fillisterhead . .. .......uovununne. ... 4
22 C 11801 PIN -detent . . ..ot 1
s 23 " 11892 SPRING -detent . . ... . ... ... .. ... .. e e e 1
o 24 C 11886 . WASHER -detent €80 ™ oo v e et e e e e e e 1
/ ‘ : 25 c 11887 CAP - GOBNT « v v e ot vttt e e et et e e e 1
. ®/ 26 13 206 BOLT -3/8” x 3/4" NC hex ... .. S 4
/’ 27 1922 . 21 LOCKWASHER - 3/8" « vttt e et et e e e e e 4
.f'/
/
’!
/ i
.‘/.1 ;
/ @
' f" }B L 1
[
i ¥ /
" - ““‘—g“‘——‘—_“__‘_ o =a L o e e—————
/ —_—— I
/
7 o
/
,J
_Printed in US.A, 2\ ' July 1976 -




102

REF. PARTNO.
1 C 20117
7 219- 408
3 c 14722
4 C 14724
5 138- 308
6 132- 91
7 195- 541
8 C 14715
9 C 14991
10 13- 118
a1 131- 176
12 B 52118
13 A 30338
14 C 14725
15 C 14717
C 14712
18 ¢ 14703
17 C 14709
18 C 14710
19 . 138 50
20 - C 161287
1 c 20117
2 C 19431
3 C 14978
4 132- 310
5 113 7 417
6. 7 192 23

Printed 111 U,S.A:

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADER o 103
LT 26 THREE POINT HITCH
(FRAME, LIFT RODS AND ARMS)
-e ) i
DESCRIPTION _ . REQ'D .
HITCH PLATE ASSEMBLY .. ... v ... . e 1 P
FITTING -lube ...« . ... .. ..... e e e e e e e e e e e e 2 /,4.
NUT -liftred ..« oo oo oo oo e e [P 1 -
ROD ASSEMBLY - R.H. It o oo o e e R ,1/ )
PIN-roll 1/47 x 3" o T . )
PIN - cotter 3716 x 1" o oo e e e T B
WASHER - plgin 5/8"" .. .. .. ..... . /,/ 4
ARM -Nift oL e e e e e 2
CHAIN -stay 19 1inks -« <« oo v v e e e R % 1 ¥
) 2
2
2
- /- 3 )
ROD-liftL.H, ..o ’./"/ .................... s I 1
LIN -clevis - ... I 1
LINK ASSEMBLY -« e o e . 1
CENTER TUBE-ASSEMBLY - ....... S P 1
BALL END'ASSEMBLY R.H. THREAD - ... ....... R IR 1 .
BALLEND ASSEMBLY L H. THREAD - ..o vov v e b 1
/,/’p”\] -roll 1/8" x 7/8" cee S e e e 2
PIN - clevis 5/8” X 3T e 1
LT 26 THREE POINT HITC%'
(CYLINDER AND DRAWBAR MOUNTING)
HITCH PLATE ASSEMBLY - - -« o, .
PIN - lower cylinder mounting R I AR R 1
PIN - upper cylinder mounting -« .« -« ... .. L -1
PIN - cotter 1/87 x 17" - ... ... L R 3 .
BOLT - 1/2” x 1-1/4" NC hey, zinc plated . . .. .. S 4
LOCKWASHER - 1/2 . v i i e e &g ................... 4
July 1978




104

—_ o e = s}
P WN=OOENOEHBWN - @
n

@]

1 C
2 Cc
3 113-

14872
14568
425

Printed in U.S.A.

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADER 05

MODEL LT26 THREE POINT HITCH
(H_YDRAUL’IC CONNECTIONS AND COMPONENTS)

DESCRIPTION ’ REQ'D

MIPPLE - 187 % 3 i i et e e e e e e e e e
ELBOW - 907 oo e e e e :
HOSE - hydraulicshort ... ... ... . . v e
HOSE - hydrauliclong .. ... . ... .. .. e e e e e e e e e, e,
FITTING - tee ({includes 218-5004 'O ring) {early production} - . . .. .. .. ... .
CYLINDER ASSEMBLY - - - o o i e e e e e e e e e e e e e e S
BODY -cylinder - - o i e e e e
'ROD AND PISTON ASSEMBLY e e e
FOOT -oylinder - oo e e
SEAL -wiper - - .. e h e e e
YO RING e e e e e e e e e e e e e
YO RING v v e e en e e e e e
KIT - seal {Consists of items 10, 11 and 12} .
FITTING - tee, swivel<(late production) .. ..\ ee e cee ettt s eee s

A1 AY = o ol e ) a3 N) b ad e

N

.MODEL F27 HITCH ADAPTER

BRACKET - hitch @0aDIEr  « £« « o+« c oo et e et e e e et e 1
PIN - drawbar T T 1
BOLT - 1/2" x 3" NC hex, 2inc plated - « <« «« < eenmmiruimnenene . 4
A }l—-
f

July 1978




. fF S S S -
. ) ) CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 107
106 ° P . - .
LLY9 HOLDING VALVE
REF. PART NOQ, DESCRIPTION ‘ . REQ'D
1 C 24995 VALVE-helding. ....... ... 1
A 7623 "O"RING-endcaps ......ovuiii i e 2
2 c 25007 TUBE-valvetovalve ... .......oou i 1 -
3 C 25008 TUBE.-valvetovalve ........... ..o . i, 1 -
4 C 24994 TUBE -valvetomotor., ., ..........co oo 1
; 5 218- 5062 CONNECTOR -straight, male .......... ... .......... . ... 3
‘ 6 218 5007 COTRING L 1
7 218 B066 CONNECTOR - straight, male .. ........... ... 0o 2
8 218- 5006 YOMRING L 1
9 - 218 5117 ELBOW -adjustable . ... ...........v.iiiiineiee i, 1
10 218- 5006 "O"RING L. e, 1
1" 218- 5404 CONNECTOR - straight, male .. .............0ounsinnrn ., 1 -
12 218-* 5006 TOTRING L 1
13 218. 5251 . CONNECTOR - straight, male/female swivel ................0........ 1
14 218- 5007 . OTRING L 1
N ' E
r :'.A
]
. &
) 4
.
4
Printed in U.S.A. &7 _ SO , L July 1978
/,‘. " 1




108

——
1

— s

CASE MODEL 644,'646, 644BH AND 646BH COMPACT WHEEL LOADERS - ) 109

LT-20, LK-20 AND: LL-20 FORK LIFT

) REF. PART NO. DESCRIPTION REQ’D
1 C 18637 FRAME ASSEMBLY - fork lift ... ..o 1 -

. 2 cC 18641 . TINE - fork fift .. ... e 2

- 3 113- 606 BOLT - 5/8" x T-H4" NChex. . .. oovvooiiii e, 4

4 192 25 L LOCKWASHER, 518", . . . e e 4

- 5 C 17334 PIN, loader, 3-5/16". . . .. .. U 2

6 C 17336 PIN, loader, 4-3/4" . . . . 1

7 195-7 B4S - WASHER, 3/4" plain ZP . .. o\ v e e 6

8 A 33531 RING, retaining. ... .. ....... SRR PP RN 6

9 C 21963 PIN, cylinder lift . .. .o e e e e e e 1

10 138- 2005 PIN, spirol 1/8" x 1 . . e e 1

o |

LK-20 AND LL-20 FORK LIFT CHECK VALVE HYDRAULIC COMPONENTS

-
I
1 218-
1 218-
2 221-
3 218-
4 218-
4 218-
. 5 218-
b 218-
6 C
5] c
‘ 7 218-
7 218-
8 D
N
.
,
o~ L
'j’
Al
s
. \"'\:\\
. \\-\
LAY
; |ﬂ| I'\
o Il
=) @B
__Ht'r 28|
"u. Jl | |
: n
[_F Ve

Printed in U.S.A,

LK-21T AND LL-21 VALVE KIT

493 FITTING - elbow 90° (LK-200 {LK-21) ... .o 1
1054 FITTING - elbow 90° 3/8"NPT x 9/16" - 18 JIC (LL-20) (LL-21}. .. .. .. 1-
1348 CONNECTOR - reduction 1/4” x 172 NPT, . . ..o 1
910 ADAPTER - swivel 1/4™ x 3/8" NPT (LK-20) (LK-21}. . ..\ o\, 1
997 ADAPTER - swivel 90% (LK-20) (LK-21). .. ..o 1
993 ADAPTER - swivel 90° (LL-20) (LL-21) .. ..o 1
1055 FITTING - elbow 90°% (LK-20) {LK-21} .. oo v e 1
483 . FITTING - elbow 90° 1/4" NPT x 9/16" - 18 JIC {LL-20) (LL-21)........ 1
22744 « HOSE - hydraulic {LK-20) [LK-21). o o 1
25168 HOSE - hydraulic (LL-20) {LL-21) .. ... .. . e 1
845 FITTING - tee 3/4" - 16 (LK-200 (LK-21) ... ... .. ... o 1
5222 FITTING - tee 9/16° - 18 (LL-200 {LL-21). ... ... 1
697562 VALVE -check ... ..o e 1
April 1979




» —
,'/ -
- CASE MODEL 644, 646, 644BH-AND 646BH COMPACT WHEEL LOADERS I
110 _ } - : - R
. . 2 ‘ BACIQHOE MOUNTING COMPONENTS — 644BH AND 646BH
. . Lo ‘ - - (EARLY PRODUCTION)
J ' ' , ' : ' . {Order Cataiog 1275 for D-100 Backhoe Parts Breakdown)
REF. PART NO. : - DESCRIPTION ' . REQ'D,
1 C 22693 ARM -mounting, lower LH. .. ... .o 71
2 C 22690 ARM-mounting,LowerR.H.................................-..'.'.._,9 1
' © 3 C 21831 ARM - mounting,side ......................... e, e -2
‘ 4 C 21832  WEIGHT -counter ;.................... I al 6
5 C 21833 WEIGHT -counter .. ................... L A e 5,2 -
A 6 c 21834 WEIGHT - counter,upper - - . ... .... e e e e 6
7 C 21845 ROD - threaded, 13-1/2" ... ........... e E 4 '
.8 A 30338 PIN-KIK - oo S NP 10
9 c 21901 PIN-3/8" e e e A 6
10 C 21904 PIN-1"  ......... I T e 4
1 13- 131 - NUT-H0ek 3/  NCREX v v ote et e e e e e e e e 8 .
~ 12 195- 546 WASHER -3/4" . i\t e 14
13 195-  5B3—" WASHER - 1" . ...\ e 4 -
14 1i13- a2 BOLT - 1/2" X 2 NC heX -« o it i 4
- 15 131- 1182 NUT -108k, 1/2" NChex -« «eovvvvrr nn.. R i 8
18 C 21828 BRACKET «MOUNEING  « - =« v v vve ettt e e e e e e e 2 - =7
~ 17 C 21921 SPACER -long ..... e e e e e e e e 2
- 18 € 21922 SPACER™SNOM .« o vems s 2
. H ¥
. .
£
- ‘ o o
o
. ;
4
- ~
v L
o - Printed in U.S.A, , - July 1976 7
! ) . 1




: ‘ pd - . @ ,

"CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 113
L]
’ s
- : BACKHOQOE SEAT ASSEMBLY — 6448H AND B46BH
{USED PRIOR TO $/N 9732040) v
: M
[y
REF. PART NO. , . DESCRIPTION REQ'D
1 C 21853 SUPPORT -seatassembly . . ... ..... b e e e 1
2 131 176 NUT - lock B/16” NC hex  « - . ... ... ... S 2,
3 c 21875 PIN - adjust, seat .. ... ... ... .. P e 1
4 Cc 21848 POST ASSEMBLY - seat support ... ....._. R g e 1
5- C 21824 PLATE - ASSEMBLY = 188F - - o v oo e e e e o 1
& 13- 410 T BOLT - /27 X 1-1/27 NCHEX -+ v v ot e o e o e e e 4
7 192 213 LOCKWASHER - 1/2" oo e e e e e i . 4
8 C 24520 N PAD - footrest, LH. oo ro )
8 c 24519 PAD -footrest, RH, .. ... . ... . ... . .. ... ... e 1
A
[ M2 P /
- * .. BN -
- - é. 1"!,‘..h & ’515:’,f‘!"- ‘
* i ; L tiad "
g T g
e X
\\ 1 4 r
o ﬁ_ 1‘
‘ bty t
|
| s 1t
!
2 ,_f Ve f -
(a4 /,«)
, . .
f .
N ’ Printed in U.S.A. . July 1978
R P sy




. e
CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL EDADERS & 115
14 i B
BACKHOE HYDRAULIC COMPONENTS — 644BH
{See Catalog No. 1275 For D-100 Hydraulic Components)
REF. PART NO. DESCRIPTION REQ'D
| i 1 C 18285 | TUBE .valvetohose - ..o oo vnn . .. L 1
' 2 c 21946 TUBE -pump hose to backhoe hose -« v v o oo oo S 1
3 c Y8797 HOSE - pump to tube {includes 218-5006 “ 0" ringl < ..o 1
q C 21978 TUBE TPUMP IO ROSE - - e 1
5 218- 5066 FITTING - hyd. {includes 218-5007 “0O" ring) ... Lo 1
6 218- 675 FITTING - hyd. 37%flare -~ .. ... ... . . 1
7 C 21996 HOSE - loader to backhoe - - ... ... R T AL IE I SR, e 2
“. 8, . C . 15389 CLAMP - tube support - -« ... L e e e e e e 1
o L 9 113- 3 BOLT - 1/8" X 3/ NChex v« v« v oove e 1
- 10 192- 19 LOCKWASHER - 1/4" e e e e e 1
11 128 101 - NUT- 1/4" NC-hex e 1
12 214. 2654 CLAMP - hose 1-1/4" .. ..« oL 1
-, BACKHOE HYDRAULIC COMPONENTS — 646BH
{used prior to S/N 9732040} -
1 C 18285 TUBE - valve 10 hose T T Y 1
2 C 18286 TUBE - pUmp 1O ROSE  + - o o oo e 1
3 Cc 21996 HOSE - loader to backhoe - -« .. oL 2
4 C 16389 CLAMP - tube Suppor‘t L R P T T 1
5 —1 13- 3 BOLT -131/4" x 3/4" NChex - - -« 1
"B 192- 19 LOCKWASHER - 1/47" -« ... o, 1
7 129. 101 NUT - /4" NC hex - 1
B 214- 254 CLAMP - hose 1-1/4" oo o 1
e
s
¢ .
Printed in L.S.A, July 1978




116 . CASE MODEL 644, 646, 644BH AND G46BH COMPACT WHEEL LOADERS 117
BACKHOE SEAT ASSEMBLY - 646BH SERIES B
__(_!JSED S/N 9732040 AND AFTER}

REF, PART NO, DESCRIPTION REQD
1 C 24569 PAD - 00t rest, L.H. «vme o oot e e 1
1 C 24571 PAD -footrest, RM. . ... ittt e e e
2 C 23684 PLATE - mounting, rear . o v v ot i et et e e e e e e e e 1
3 113- 410 BOLT - 1/27" x 1-1/2" hext, oo et e e e e e e e e e e, 4
4 192- 213 LOCKWASHER - 1427 .« e e e 4
5 C 23736 POST ASSEMBLY -S8aL - - -« o v o ot et i e e e e e e i, 1
6 C 23733 TUBE ASSEMBLY - 5UPDOIT, POST » -« v v v v v e e e ee e e e e e e 1
7 C 23737 PIN - plvot - o oo e 1
8 132- 49 PIN - cotter - 178" x 1-1/B" . . o o i e e et e e e, 2
9 195- h45b WASHER - .. .. .......... T T T T U 2

10 C 23738 PLATE -pivot, 58t « « v v vt e e e e o e e e v e I 1

11 C 21875 PIN - adjust- - - - o e e e e e, 1

12 141- 51 PIN -clevis 1/27 x 1-3/8" .. .. . 1 -—

13 C 10898 PIN-safety. ..o el

BACKHOE MOUNTING COMPONENTS 646BH SERIES B

{USED S/N 9732040 AND AFTER) K

’ {Order Catalog A1275 for D-100 Backhoe Parts Breakdown)
1 C 23178 ARM -mounting, lawer RH. . . .. ... . . ... 1
2 C 23181 ARM -mounting, lower L.H. .. ..., ... . .. ... . ... i
3 cC 23182 ARM -mounting,side. . .. ... . L L 2
4 c 23682 WEIGHT -counter . . ... .. . . . o, P 1
5 113- 708 BOLT - 3/8" x 27 hex. .o v e e, 6
6 192- 27 LOCKWASHER - 3/4". | . 6
. 7 C 21901 PIN -3/ T e e e e e e e e e e e 6
8 C 21904 PIN -1 o ., e e e e 4
9 A 30338 PIN -Klick .. 10

10 195- 545 WASHER -3/4", ... ......... e

11 195 553 WASHER - 17, 4

Printed in U.S.A. July 1978




- - —

N

: ‘ d

i

h .
X

REF®
»

SO DO WA

[ s JE N G S Y (T
OO RN E®mE P WD -

21

22.

23
24
25
26
27
28
29
30

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 119

SERIES “B” BACKHOE HYDRAULIC COMPONENTS — 646BH

PART NO. _

ONOZ02 2000000
oy’ %] [97)
. 7] w0

m K
_
@

214-
C
T
A
c
221-

Printed in U.S.A.

18285
18286
22795
15389

3

19-

101
254
18321
5007
616
458
23912
21003
21004
21005
21007
210086

2799
21006

23915
155
23887
445
22795
258
23939
41332
137135

23918 -

1842

Lt

(USED S/N 9732040 AND AFTER)

DESCRIPTION L REQD

FITTING strarght, hydraulic

TUBE - return, tee to tee

......

TUBE - return, on backhoe

“ FITTING - straight, hydraulic

.................................

L L R T R T T T T T T
.................................
................................
................................
.................................
................................
..............................

el R R B X i T T T, - e J Qi i P G G G Gy |, SRy

CLAMP -tube support ... .. ... . ... . "

COUPLER -body. . . oo vt ot ot e e oo

COUPLER -nOSE PIECE o o 0w ee e oo oo e e e e e e

PLUG - protective, coupler body. ... LT e e e -

CAP - protective, coupler nose piece . ., .. ...c. ..o oo .

PLUG -pipe, backhoevalve .. . ... .o i e e,
Ia

July 1978

-,
F|




NUMERICAL INDEX

PART PAGE  BREF. PART PAGE  REF. PART PAGE  REF,
NO, NO. NO. NO. NO. NO. NO. NO, NO.
10923 85 11 A 43182 gg o 11827 77

10923 89 17 A 43356 81 7 31 C 11528 63 34
10927 89 12 A 43356 83 31 c 11528 77
10934 89 3 A 43494 81 2 C 11529 39 2
36627 101 3 A 43495 81 23 C 11529 43 18
36628 , 101 18 A 43499 81 . 37 C 11529 67 12
36686 85 4 A 43499 83 37 c 11545 39 3
40035 29 20 A 44433 81 29 c 11545 43 18
40035 3 28 A 44433 B3 29 C 11645 67 13
49485 37 24 A 50096 57 18 C 11886 il 24
A 7623 107 A 50096 578 18 C 11887 101 25
A 7082 69 5 A 55894 101 " 9 C 11888 101 1
A 7082 71 6 A 59939 51 10 c 11889 101 2
A 10326 37 22 A 62079 01 c 11891 101 14
A 24509 a1 . 21 A 70080 39 5 o 11892 101 23
A 24509 85R 16 A 70202 B85 8 c 11883 101 20
A 25213 85 -2 A 72000 73 13 o 11895 101 16
A 25409 85 26 A 72013 41 8 C 11901 01 22
A 25447 81 20 A 72038 81 7 c 12093 65 25
A 25447 83 20 A 72038 83 7 c 12093 79 ]
A 25461 83 4 A 72039 81 5 c 12127 65 A
A 25546 81 36 A 72039 83 5 c 12127 79 36
A 25546 83 36 A 72040 81 6 c 12224 - 37 2
A 27001 29 23 A 72040 83 5 C 12551 57 25
- A— — 27251 85 17 A 72041 - - - 83 —923- C 12551 57B 25
A 27251 858 25 A 72042 81 10 C 12662 57 26
A 27365 31 39 A 72042 83 10 C 12552 578 76
A 27891 101 13 A 72043 . 81 17 c 12559 87 31
A 28077 5 ] A 72043 83 17 C 12559 578 31
A 30064 53 2 A 72045 81 32 o 12560 57 32
A 30005 59 22 A 72046 83 32 C 12560 578 32
A 30095 61 22 A 72047 81 33 o 12713 57 2
A 30087 69 21 A 72047 a3 33 o 12713 578 2
A 30338 103 13 A 72048 81 11 (o] 12718 57 36
A 30338 111 g A 72048 83 11 c 12718 578 36
A 30338 117 9 A 72104 83 2 c 12723 57 ]
A 31220 51 38 A 137135 119 29 C 12723 57B 9
A 33531 55 14 B 50213 91 c 12725 57 21
A 33531 109 8 B 60223 89 5 c 12725 ‘578 21
A 34046 85 7 B 50255 89 2 c 12824 55 18
A 34046 89 21 8 " 50273 86 8 C 12888 51 1
A 34428 51 40 5] 50293 89 14, C 12932 71 11
A 35690 73 8 B 62118 103 17 C 12965 57 as
A 37247 65 24 B 52144 57 15 c 12965 57B 38
A 37247 71 4L’ B 52144 578 15 C 12975 51 23
A 37247 79 8 B 90366 61 7 C 13108 51 14
A 39888 89 11 c 10316 53 1 [ 13106 58 19
A 40702 81 4 c 103772 25 2 c 13168 53 13
A 40702 83 40 C 103772 33 13 ' C 13196 87 17
A 40736 81 21 ¢! 10657 . 43 14 C 13196 578 17
A 40736 81 22 C 10678 5 23 C 13197 57 13
A 40736 83 21 c 10678 19 8 c 13167 578 13
A 40736 83 22 C 10678 43 3 c 13200 69 8
A 40855 85 3 c 10822 53 6 C 13200 71 16
A 40855 89 4 c' 10836 a7 3 c 13200 M 24
. A 41927 81 13 C 10898 47 29 C 13211 57 8
A 41927 83 13 o 10898 117 13 C 13241 57 5
A 41959 - 81 27 C 11501 51 18 C 13241 578 5
A 42127 81 25 c 11527 63 33 C 13261 57 28

.-

17189 105

NUMERICAL INDEX . 121
PART PAGE  REF. PART PAGE 'REF.~ PART PAGE  REF.-
NO. NO. NO. NO. NO. NO. NO. NO. NO.

' "\

c 13261 578 28 c 14728 49 15 c 17216 49 19
C 13266 57 7 c 14827 75 4 c 17250 79 11
c 13266 578 7 C 14828 75 7 c 17252 51 34
C 13360 95 2 c 14829 75 8 c 17255 51 31
C 13385 57 6 C 14830 75 9 c 17257 51 36
C 13385 578 6 C 14831 75 10 C 17268 79
c 13526 53 16 c 14832 75 11 o 17268 105 13
C 14060 87 1 C 14834 75 " 13 c 17275 85 15
C 14060 “89 1 c 14836 75 15 o 17296 51 ]
C 14168 57 23 C 14837 75 . 5 c 17311 55 1
C 14168 578 23 o 14838 75 16 c 17322 55 2
C 14187 53 15 C 14872 105 1 o 17328 55 5
c 14222 57 38 c 14906 31 44 C 17334 55 10
C 14222 578 39 c 14906 a3 16 C 17334 109 5
C 14223 57 37 c 14946 53 11 C 17335 55 11
C 14223 578 37 C 14954 31 38 C 17336 55 12
c 14245 59 18 c 14976 103 3 c 17336 109 6
o 14245 61 18 c 14991 103 9 o 17337 55 6
o) 14246 67 18 c 15007 39 11 C 17398 51 3
C 14304 87 9 c 15036 73 19 c 17401 51 15
c. 14304 89 9 C 15096 51 26 C 17402 51 18
c 14305 87 8 C 15335 59 1 C 17404 51 17
c 14305 89 8 C 15389~ - 97 g C 17407 51 5
c 14344 81 34 C 15389 99 12 C 17432 71 8~
ol 14344 83 34 C 15389 115 4 C 17433 69 17
c 14399 31 26 C 15389 115 g | ¢ 17433 71 10
C 14506 37 4 C 15389 119 4 C 17435 69 16
C 14534 49 12 o 15410 49 9 C 17435 n 1"
C 14537 85 9 c 15515 45 7 c 17438 69 10
C 14537 858 8 c 15515 45B 6 c 17438 71 18
C 14537 91 g C 15556 45 11 c 17439 69 9
c 14539 93 5 c 15557 45 8 c 17439 71 17
c 14553 85- 6 C 15557 458 10 C 17440 69 6
C 14553 858 17 C 15718 45 3 C 17440 71 14
C 14565 85 3 C 15718 458 3 C 17441 71 15
C 14565 858 4 C 15721 a5 1 C 17443 69 13
C 14566 7] 4 C 15746 458 21 cC 17443 71 21
c 14568 105 2 C 16128 103 20 “C 17444 69 12
c 14599 87 21 C 16239 47 8 C 17444 71 20
c 14644 57 24 C 16295 57 ®27 c 17456 49 16 .
c 14644 57B 24 c 16295 57B 27 c 17457 43 16 -
c 14655 59 26 c 16339 57 22 C 174856 49 2
C 14655 61 26 c 16429 49 7 C 17488 49 1
C 14655 75 C 16516 75 1 C 17491 49 17
c 14690 39 5 C 16616 . 45 19 Y 17536 79 18
c 14690 43 15 c 16616 458 1 c 17541 53 - 7
C 14690 67 17 c 16714 71 2 . C 17546 87 3
o 14692 106 9 C 16744 . 57 3 c 17550 51 a7
C 14703 103 16 C 16786 ., 45 13 c 17551 65 10
C 14709 103 17 C 16786 458 12 c 17551 79 37
c 14710 103 18 c 16796 67 14 c 17553 65 7
C 14712 103 C 16852 85 8 c 17563 - 47 2
C 14715 103 8 C 16945 51 25 C 17566 79 5
C 14717 103 15 C 17066 49 20 C 17569 65 2
c 14722 ..., . 103 . .3 C 17152 49 14 C 17570 51 32
c 14724 103 4 C 17187 85 2 c 17572 51 28
¢ 14725 103 14 c 17188 105 3 c 17579 79 14
c 14728 43 3 C 4 c 17585 79 10




NUMERICAL INDEX

122
PART PAGE  REF. PART "PAGE  REF. PART PAGE  REF.
NO. NO. NO. © NO. NO. NO. NO. NO. NO.
C 175 71 7 c 18190 39 4 C 18391 65 12
c 17532 71 8 C 18190 .43 20 C 18417 101 12
c 17596 71 3. C 18197 85 - 12 c 18486 77 6
C 17598 47 7 c 18197 858 13 c 18572 77 12
C 17622 61 30 C 18197 a1 11 c 18573 77 1
c 17641 05 1 c 18201 47 14 c 18574 77 17
c 17647 47 19 c 18203 o1 15 c 18575 77 4
C 17653- 47 17 C 18216 25 7 C. 18576 77 15
C 17679 43 2 c 18216 25 14 C 18637 109 1
c 17684 51 g c 18217 49 8 C 18641 109 2
c 17703 51 29 C 18235 61 5 c 18733 47 32
¢ “1ma 63 1 C- 18235 73 15 C. 18761 73 9
c 17732 79 28 C 18248 51 12 c 18762 73 10
o] 17763 85 23 C 18249 55 4 c 18764 73 7
c 17763 g1 13 C 18250 25 4 Cc 18768 73 " b
c 17921 87 2 c 18251 79 15 C 18769 73 12
c 17921 89 2 > 18258 73 19 C 18788 87 27
c 17987 55 7 C. 18261 85 20 c 18793 37 2
c. 18012 65 16 C 261 858 31 c 18797 59 9
c 18014 51 22 C 18263 45 23 c 18797 115 3
C 18024 47 2 C 18266. 91 3 C 18845 71 12
c 18026 53 1 C 18267. 85 4 c 18846 ra
C 18029 53 2 C 18268 -01 5 C 18847 69 27
c 18055 47 28 c 18270 91 8 c 18847 71 27
c 18097 29 24 c 18271 37 3 C 18850 , 6¢ 24
C 18097 3 34 c 18275 43 16 C 18850 71 23
C 18098 37 14 c 18277 65 a C 18851 59 37
C 18099 37 30 C 18278 53 10 c 18851 71
c 18105 53 6 < 18281 97 1 c 18852 69 19
C 18113 85B 14 c 18281 " 99 1 C 18853 69 25
C 18115 87 = 35 c 18281 101 - c 18907 45 2
c 18115 89 19 c 18283 91 2 c 18908 45 15
c 18129 35 1 c 18284 61 g | ¢ 18940 45 17
C - 18133 39 1 c 18285 97 6| C 18999 87 30
o 18133 43 17 c 18285 09 6 c 19018 47 10
c 18145 55 15. c 18285 115 1 c 19026 65 21
c 18154 79 19 c 18285 119 i C 19025 79 2
C 18155 79 20 C 18286 " g7 7 c 19037 75
c 18158 63 12 . ¢ 18285 115 2 c 19055 85 21
c 18157 63 22 c 18286- 119 2 C 19055 85 24
c 18158 63 24 C 18287 T 97 4 C 19055 91 16
c 18159 59 1 C 18287 @ ™~ 4 c 19104 79 27
C 18159 61 1 C 18288 97 5 c 19170 5 7
$C 18160 59 12 c 18288 - 99 5 C 19193 53 10
c 18160 61 12 ' 18291 11 21 c 19196 45 22
c 18164 63 11 c 18291 45 24 C 19220 65 19
c 18165 63 23 c 18295 63 16" c 19238 39 10
C - 18166 63 21 c 18300 53 12 c 19246 87 33
C 18168 63 19 c 18304 __. 63 13 c 19246 89 17
C 18169 63 17 c 8305 = 53 17 c 19254 87 38
c 18170 63 -7 c 18306 _ 53 19 c 19254 ga 16
C 18171 83 8 C 18311 37 1 C 19258 65 28
c 18172, 63 29 C 18312 37 3 c 19258 87 34
c 18173 63 30 C 18321 59 10 c 19258 8¢ 18
c 18174 63 20 C 18321 61 10 c 19277 73 2.
c 18175 63 5, C 18321 119 9 c 19278 73 3
c 18178 63 18 C 18389 85 10 c 19279 732 8
o 18179 63 32 c 18389 858 g c 19280 73 11
c 18178 71 i c 18389 - 81 C 19281 73 6

3

14

\
NUMERICAL INDEX N 123
PART . PAGE  REF. PART PAGE REF. PART PAGE  REF.
NO. ( NO. , NO. "NO. NO. NO. NO. NO. NO.
\_/A |

cC 19375 47 14 € 20322 L7 35 c 20494 15 32
C 19376 65 26 C 20323 17 30 c 20495 15 33
c 19377 65 27 C 20325 17 31 c 20498 .15 a4
o 19378 858 7 c T 20327 11 9 c 20499 13 28
c- 19384 79 1 C 20330 17 41 C 20801 13 28
-C 19417 43 6 C 20331 17 21 c 20503 13 30
c . 19438 59 31 c 20332 21 27 c 20504 13 24
c 19438 61 29 c 20343 21 26 c 20805 21 28
¢ 19438 61 33 C 20344 21 19 C 20511 13 6
c 19447. 81 21 C 20349 21 18 C 20512 13 7
C 19469 105 8 C 20349 91 17 C 20513 13 8
c 19473 = 31 43 c 20370 19 -9 c 20514 21 22
c 19475 79 25 c 20371 19 14 c . 20514 91 19
C 19476 105 7 C 20372 19 17 C 20515 21, 31
o 19479 79 26 C 20374 5 17 o 20518 21 32
o] 10480 105 6. C 20374 19 B C. 20517 15 37
~C 19481 -+ 103 2 C - 20375 19 2 C 20520 13 13
¢ 18521 85 c 20376 19 15 C 20521 15 41
c 19521 91 c 20379 11 12 C 20522 15 42
c 19634 35 1 c zgaao i1 13 C 20623 13 15
c 19743 59 8 - o 208381 11 14 c 20524 15 43
C 16743 73 1 C 20382 1 17 c - 20525 15 43
c 19767 43 1 C 20383 11 17 c 20526 15 43
c 19862 43 10 c 20384 1 17 c " 20527 15 43
C 19863 47 22 c 203886 11 17 C 20528 13 . 14
C 19663 47 22 C 20394 T 17 c 20529 15 . 44
C 19867 43 17 C 20400 1 17 T C 20530 15 44
o 19900 65 6 | C 20402 1 16 C 20531 15 44
o 19902 85 15 C 20403 11, 18 C 20532 15 44
- C 20053 43 15 c 20408 .11 18 c - 20533 13 17
C 20059 59 5 C 20409 11 . 18 C 20534 13 16
c 20059 73 16 C 20410 1 1 18 c 20536 13 23
c 20093 43 B8 c 20411 9 17 c 20540 13 25
C 20109 © 25 1 c 20428 9 7 C 20541 13 26
C 20117 103 1 o 20433 - 9 10°° c - 20644 17 3
¢ ‘20219 » 11 23 C 20434 - 9 5 c 20544 17 8
o 20223 11 1 c 20437 9 6 c 20548 21 33
C 20229 11 7 C 20439 7 15 c 20552 17 1
C 20233 " 10 C 20440 9. = 3 c 20553 17 24
C 20247 . 9 12 C 20448 229 4 c~ 20554 17 25
c 20247 . 15 36 C 20455 7 73 15° c 20555 17 19
C 20248 13 27 C .. 20456 . 73 2 C 20557 17 20
C 20267 13 5 o 20457 73 - 3 C 20563 17 23
c 20271 13 9 c 20480 73 4 C 20564 5 19
C 20272 13 10 C 204861 73 5 C 20564 17 26
C 20276 15 40 c 20462 73 6 C 20865 17 40
C 20277 15 40 c- 20470 15 40 C 20568 17 39
c 20293 15 38 C 20471 15 40 C 20568 91 25
c 20294 15 39 C 20476 37 1 C 20569 19 2
c 20307 17 5 C 20477 37 1 c 20570 17 29
c 20308 11 5 C 20480 11 18 c 20572 19 4
C 20309 17 7 C 20481 11 15 C 20573 19 5
C 20310 17 9 c 20482 171 19 c 20574 17 36
c 20312 17 10 C 20484 2 25 c 20577 17 38
C 20314 17 12 c 20489 13 1 c 20580 19 '28
" C 20317 1. 4 c 20480 13 19 C 20591 21 1
c 20318 21 23 c 20491 13 20 G 20592 21 2
c 20320 17 34 C 20492 13 21 c 20592 91 18
C 20321 2 24 C 20493 13 22 c 20593 21 3




NUMERICAL INDEX o 125 ,

PAGE PART PAGE REF
PART PAGE  REF. PART PAGE REF. PART PAGE NO. NO N NO: : ’
NO. NO.  NO. NO. NO.  NO.  NO. NO. _ NO. : 0. NO NO.  NO.  NO. NO.  NO.
- C 22462 : 7 C 23012 89 24 c 23914 61 21
C 20596 21 8 c 21635 43 ! C 22275 9 24 c 22466 7 21 C 23025 85 27 | ¢ 23915 1975 21
c ~20596 91 28 c 21635 45 C 22275 19 25. C 22457 7 10 c 23029 . 858 5° |- ¢C 23918 61" 33
C 20604 21 11 ¢ 21637 67 6 C 22279 9 25 c 22471 5 34 C 23032 37 37 C £ .230918 119 30
C 20604 91 29 C 21638 35 12 C 22296 * 21 29 C 22551 5 C 23033 45 12 C . 23022 67 2
c 20621 19 1 C 21638 67 24 c 22307 53 1T 22571 858 -18 C 23126 37 26 c 23946 95 6
C 20625 19 27 c 21639 25 3 c 22322 13 3 P 2257 % g7 : C 23135 29 18 C 23951 37 1
C 20630 5 16 C 21641 58 16 C 22357 17 ! C 22571 91" "10--| C 23181 117 2 C 23961 73 1
c 20632 5 22 C 21642 59 21 c -22362 17 18 C 27573 87 10 c 23182 17 3 c 23971 25 B
c 20645 9 11 C 21648 67 21 o 22364 17 32 p 99573 ag 10 ¢ 23245 5 10 - p 23982 95 5
C 20647 9 15 C 21649 67 22 C 22366 17 13 C ‘ c 23745 .
22581 5 29 24 458 9 C 24138 87 10
c 20650 9 19 c 21650 67 23 o 22366 91 26 ; c . , .
C 22587 1 mof 3327 85 30 c 24142 31 8
c 20651 9 20 c 21651 37 1 c 22368 21 20 C 22588 11 11 C 23327 858 11 c 24143 31 7
C 20653 9 1 C 21655 91 1 C 22368 an 6 c 22589 11 11 C 23327 g1 29 ct 94192 57
C 206855 15 C 21662 g1 16 C 22369 21 14 C 295090 ° 11 ' 1 C 23327 91 23 C 24102 57B .
c 20690 7 c 21663 47 1 c 22378 21 13 C 22591 11 11 c 23328 85 29 € 24221 85 7
C 20691 7 3 C 21664 47 o C 22380 21 g C 22502 11 11 C 23328 858" 30 c 24228 85 1
c 20693 7 5 C 21665 67 1 C 122381 21 15 c 22595 11 24 C 23330 87 2 C 24290 31 31
c 20694 7 6 C 21667 47 21 c 22387 19 24 c 22603 13 18 C 23330 89 2 C 24301 85 16
c 20700 - 7 12 C 21668 59 17 c 22388 19 16, C 22618 13 4 C 23391 45 18 C 24301 858 24"
c 20705 7 19 C 21814 3 12 .C 22391 21 7 ¢ 22819 13 m c 23391 - 458 20 c 24306 21 16
C 20709 7 25 C 21824 113 5 C 22391 N 27 C 22620 13 21 23392 45 18 C 24308 o1 31
c 20712 7 1 C 21828 111 16 c 22401 19 13 C 22621 15 31 c 23440 43 19 C- 7. 24307 21 17
C 20735 9 14 C 21831 11 3 C. 22404 19 6 c 22622 15 31 c 23448 85 31 ¢’ 7 24307 g1 32
c 20738 9 8 c 21832 1 4 c 22414 19 23 C 22637 57 12 c 23448 858 12 C 24308 21 21
c 20739 3 9 C 21833 111 L o : - c 22637 ‘578 . 12 C 23514 65 3" | ¢ 24308 91 30
C 20740 9 " 2 c 21834 11 5 224”3 a C 22638 57 1 C .« 23624 458 9 C 24334 73 -
c 20754 15 c 21838 49 23 g o 30 5 ko C 22638 578 11 C 23625 458 14 C 24408 41
c 20755 15 c 21845 111 7 ‘ 223 ! g 3t C 22671 45+ 9 c 23627 45B 18" C 24408 43 1
c 21498 5 27 C 21848 13 4 g 22432 . c 22671 458 T 7 C 23630 458 13 C 24445 71 1
c 21505 60 18 C 21853 13 ! 3 5 3 C 22684 35 14 c 23633 25 9 c 24490 31 30
c 21506 69 33 C 21875 113~ 3 C 22424 5. c 22690 1 2 C 23634 61 34 C 24491 31, 32
c 21507 69 29 c 21875 17 11 c 223125 g 3 C 22693 111 1 | ~cC 23677 458 2 C 24519 13 8
C 21508 69 31 c 21901 11 ?/ c 22426 2 c 92699 31 23 | ¢ 23679- 67 » 25 C 24520 113 8
c 21509 69 32 C 21901 17 c 22427 5 13 c 22700 31 31 b ¢ 23682 117 4 C 24569 117 1 "
C 21510 89 28 C 21904 111 10 €, 22428 5 12 c 29737 23 10 . C 23684 117 o 2 C 24571 117 " /
c 21511 69 38 C 21904 117 8 C 22429 9 2 . 29738 33 g c 23733 17 6 c’ 24652 a1 2
c 21521 69 39 C 21912 47 13 C 22430 5 25 C 22738 a1 2 c 23736 117 5 C 24679 51 35
c 21522 69 34 c 21921 111 17 c 22431 5 32 c 22744 109 6 c 23737 117 7 C 24683 91 33
c 21533 a7 13 c 21922 111 18 C 22432 5 31 it 23
C 227 85 28 . 738 17 10 C 24729 35 11
C 21538 47 24 C 21945 85B 10 c 22433 23 3 c 22765 91 24 |..G~ 7 23740 45 6 C 24731 75
o 21543 35 7 C 21946 99 7 c 22435 23 14 c 22765 858 et C 23740 458 8 o 24743 458 16 "
c 21545 47 15 C . 21948 115 2 cC 22436 23 16 C . 228 —57 " 14 c 23743 43 18 C- 24774 458
C 21547 35 5 C 21963 55 8 C 22437 23 13 79829 99" 18 C 23744 85 C 24802 578 22
C 21548 59 19 c 21963 109 9 C 22438 23 19 e .
, C 22842 57 43 23744 91 Cc 24803 57B 4
C 21548 61 10 C 21976 5 28 c 22439 23 17 C c -
4 C 22842 578 43 23819 47 1 24804 578 3
C 21548 67 20 C 21977 25 1 C 22440 23 20 C 22843 57 a2 c 23820 47 1, C 24813 858 6
| C 21550 a7 3 C 21978 99 8 | C 22441 23 21 c 22843 578 43" c 23839 85 25 C 24815 858 2
| C 21553 59 28 -C 21978 115 4 C 22442 23 12 C 2 C 23839 91 20 C 24833 858 1
| 2849 49 16 !
: c 21653 61 28 c 21996 115 3 c 22443 23 8 C 2 C 23858 33 1 C 24834 858 3
2850 49 16
c 21853 67 .1 C 21998 115 7 c 22444 23 9 c 2 C 23860 33 8 c 24843 578
o 524 3 : 2915 65 29
C 21590 43 10 C 22249 51 2 2445 2 5 c 229 C 23860 43 ? C 24846 57B
c 21 c 22260 1M b2 c 22448 23 11 86 65 !
| 596 45 11 : ! c 2445 o2 6 C 23010 85 25 C. 23870 87 2 C 24851 43 8
| C 21611 59 14 C 22261 11 B c 23010 858 15 c 23887, - 119 23 c 24879 35 1
| C 21611 61 14 c 22262 11 26 c 22448 23 18 c 23902 C 24880 838
| s 22458 2 c c 23010 91 20 902 35 7
! C 21615 43 4 c 22263 11 27 : c 23012 87 a1 C 23912 119 13 C 24883 31 40
| c 21616 59 30 c 22264 11 28 c 22459 23 . 7 - |
5 c 21616 61 32 C 22265 13 th c 22460 23 4 :

NUMERICAL {INDEX

REF.

REF.

PART

REF.




126 NUMERICAL INDEX

NUMERICAL INDEX 127
- \ .P’ o -

PART PAGE " REF. PART PAGE  HEF. PART PAGE  REF. PART PAGE  REF. PART PAGE  REF, PART PAGE  REF,

NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. - NO. NO. NO. NO. NO. N, NO. NO.

A

C 24884 27 21 KO 230170 27 16 KO 237489 41 2 T 41332 119 28 41 18 31 13 113: 103 65 17

C 24886 23R 19 KG 230170 31 9 KO 237658 31 5 T 41499 77 16 41- 26 13 2 113 118 103 10

C 24887 43 13 KO 230722 85 19 KO 237658 33 15 T 42253 77 8 81- 510 25 3 113- 122 49 - 11

C 24889 83B 1 KO 230722 858 27 KO 237670 31 -4 T 42254 77 10 61- 510 25 5 113- 129 63 2
C 24889 85R 19 KO 231032 27 5 KO 237672 27 14 \Y 34346 27 26 71- 412 43 ] 113- 185 87 11

C 24890 838 10 KO 231032 33 16 KO 237677 35 4 v 34381 83R 2 74- 610 83 25 - 113- 206 47 18

C 24891 838 1. KO 231281 85 13 KO 237895 39 1 Y 34382 - 838% 9 75- 48 101 19 113 206 53 3

C . 23892 "83B 16 KO 231281 858 22 KO 270158 3N 9 2 v 34383 838 6 75- 410 101 5 113- 206 61 35

C 24994 107 4 KO 235003 29 11 KO 270889 | 3 v 34384 B3B 4 83- 55 73 20 113 206 97 12

C 24995 3 24 KO  235007-S 17 KO 275066 27 27 v 34388 83B 12 92 3 5 8 113 206 99 16

, C 24985 107 1 KO  235007-S 31 10 KO 275067 27 27 v 34387 83B 13 92- 3 21 B 13- - 208 101 26
: C 24999 61 27 KO 235011 27 18 KO 285143 27 4 v 34388 838 15 92. 3 37 21 113- 207 25 4
c 24999 50 27 KO 235025 3 . 16 KO 275144 27 " v 343 838 17 92. 4 5 20 113 207 31 25

c 24999 69 1 KO 235025 33 3 KO 275144 33 12 % 34392 838 3 92- 4 17 42 13- 207 37 5
c 25007 107 - 2 KO 235026 31 17 KO 275182 87 4 v 34404 43 14 92. 4 21 4 113- 207 43 12

C 25008 107 3 KO 235047 27 9 KO 275220 27 3 v 34416 37 31 a2 4 27 2 113- 207 45 20
c 25020 37 22 KO 235048 27 6 KO 275231 41 4 v 34418 37 27 92- 4 31 18 113- 207 47 3

C 25041 53 11 KO 235053 27 g8 KO 275341 33 10 Y 34419 37 28 92. 4 35 2 113 207 59 3
c 25042 17 37 KO 2385054 . 35 9 KO 275341 38 6 v 34421 37 35 92- 4 35 13 13- 207 79 12
C 25043 27 25 KO 2350577 33 14 KD 275341 43 1 v 34421 87 3 92 4 37 13 13- 207 79 22
. C 25054 29 22 KO 235070 31 29 KO 275373 41 2 V- 34427 31 11 92. 4 101 6 113- 207 45B 22
c 25101 73 3 KO 235070 33 5 KO 275690 37 15 v 34427 858 20 92. 5 13 12 113- 209 31 14

D 21003 119 14 KO 235084 37 19 KOA 236919 37 3 v 34433 85 18 92 5 17 17 113 209 61 3
D 21004 119 15 KO 235085 37 18 KOA 237344 29 10 v 34433 858 26 92. 6 5 26 113 209 85 8
D 21005 119 16 KO 235086 37 17 KOA 237401 29 6 v 34435 85 32 92- G- 17 4 113 209 89 18
D 21006 119 KC 235117 27 8 KOA 237402 29 15 v 34435 858 23 9z. 6 23 2 113 px I 37 7
D 21006 119 18 KO 235118 27 7 KOA 237403 29 15 vV 34830 838 7 92- 6 29 12 113- 233 73 14
D 21007 119 17 KO 2351255 37 29 KOA 237404 28 15 v 34857 85 14 g2 & 31 15 13- 257 49 22
T D 22988 « 37 3 KO 235168 27 19 KOA 237405 29 15 v 34857 87 5 92- 7 11 25 113- 410 47 25
. D 29266 B3 7 KO 235207 35 ] KOA 237559 37 32 1% 34885 - 83R 8 g2. 8 95 4 113- 410 113 6
D 29267 53 11 KO 235277 37 23 KOA 237653 37 8 w 5063-S 29 21 a5. 4 101 17 S 113 410 17 3
D 31845 57 4 KO 235353 31 20 KOD 235327 27 22 w 5063-S 59 7 S 2 37 5 113- 412 .47 25
D 39712 101 8 KO 235353 33 4 N 4221 53 9 111- 108 87 16 113- 412 53 20
D 40816 71 5 .KO 235447 41 7 0 2815N 45 16 13- 108 89 3 113- 417 51 6
O - 54909 77 B KO 235448 41 6 0 2816N 45 15 HARDWARE CODE NUMBERS RS 202 87 15 113 417 57 40
D 54915 77 14 KO 235476 37 25 R 2799 119 20 ! in- 202 89 15 113 417 103 5
D 54917 77 15 KO 235406 37 12 R 13338 1 22 111. 204 25 8 113- 417 578 40
D 58188 73 1 KO 235582 27 15 R 16087 83 3 111- 204 25 - 15 113 421 111 14
D 58189 73 14 KO 235631 27 10 R 15090 81 8 - 13- 48 31 19 111 340 43 23 S 113- 4724 49 3
D’ 59376 69 7 KO* 235652 35 . B R 15090 83 8 13- 48 35 3 111. 340 47 23 113- 424 95 3
D 59700 75 12 KO 235748 3 42 R 151086 81 1 13- 410 2] 13 111- 530 85 2 113 425 105 3
D 59949 39 12 KO 235757 31 29 R 15106 83 1 13- 410 17 27 111- 531 a5 3 113- 426 53 20
D 60857 75 13 KO 235757 33 5 R 16147 81 12 13- 410 21 35 113. o1 87 25 113 606 109 3
D 69752 109 8 KC 235811 29 7 R 16147 83 12 13- 410 35 12 T3 3 57 20 113- 708 117 5
D 70115 85 1 KO 235818 K3 35 R 16148 81 16 13- 414 21 12 13-, 3 a7 9 114- 200 59 2
F 7232 578 8 KO 235901 35 11 R 16148 83 16 13- 436 15 35 13 3 89 13 114- 200 61 2
= F 19892 41 13 KO 236285 31 41 R 16161 81 9 13 516 17 28 13- 3 115 \5r 121. 3 19 22
F 22795 119 3 KO 236387 41 1 R 16161 83 0 13- 528 17 15 113- 3 115 9 121 106 49 13
F 22795 119 25 KO 236676 35 15 R 16287 29 19 13- 536 17 186 113- 3 119, T~121- 106 67 7
S 59014 45 14 KO 236763 29 2 R 16287 kY| 27 13- 612 87 28 113- 3 578 20 126- 9 11 B
‘H-, 309047 61 37 KO. 236764 ~. 29 16 R 17820 57 33 13- 620 23 1 113. 5 53 8 126- 12 73 4
HO 43034 37 16 KO 236765 29 16 R 17820 57B a3 13- 632 5 24 113. 17 37 g 126- 13 11 20
KO 200372 41 12 KO 236766 29 16 T 13449 51 42 14- 6812 17 33 113 17 71 28 126- 16 51 27
KO 200380 41 1. KO 238886 31 1 T 24080 77 1, B 104 21 10 113. 101 67 4 1286- 32 51 4
KGO 200383 41 3 KO 237064 31 6 T 24081 77 2 25- 118 19 10 113- 102 43 5 126- " 81 24
KO 200408 4 & KO . 237064 33 A7 =T 24084 77 11 25 1312 53 5 113 102 47 g 126 111 83 24
KO 220174 33 7 KO . 237277 3 49 |- T 27809 53 8 25. 159 77 14 113- 102 87 18 126- 128 57 18
KO 220174 B7 6 KO 237421 3g 9 T 27814 B3 3 28 680 57 34 113- 103 25 10 126- 128 57B 16
KO 230020 27 20 KO 237423 39 2 T 40189 101 10 28 680 57B 34 113 103 43 7 129 17 37 7




128 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF
NO, NO. NO. NO. NO. NG. NO. NO. NO,
129- 18 81 14 131- 5 b 21 164- - 40 45B 4
129- 18 83 14 131- b 73 13 164- B0 45 4
129- 27 87 22 131- 165 47 27 165- 43 21 34
129. 37 35 11 131- 165 65 14 166- 86 57 40
129. 37 37 20 131- 173 £H53 3 166- 86 59 23
129- 37 43 22 131- 176 &5 18 166- 86 - 61 23
129- 37 47 37 131- 176 103 11 166- 86 57B 40
129- 137 65 32 131- 178 113 2 168- 108 ™M 21
129- 37 87 40 131- 301 29 26 169- 74 19 20
129 47 89 22 131- 301 31 37 169- 97 7 1
129- 77 5 10 131- 351 59 25 169- 114 €9 14
129- 77 87 39 131- 351 61 25 169- 114 71 13
129- 77 89 21 131- 351 69 36 169- 131 87 29
129. 101 87 17 131- 629 87 5 171- 247 59 24
129. 101 89 13 131- 629 89 5 17%- 247 B1 24
129- 101 97 1 131- 677 17 2 171- 247 69 35
129- 101 99 15 131- 1102 53 9 171- 250 87 43
129 101 . 15 7 131- 1102 71 29 173- 73 89 7
129- 101 115 11 131- 13 " 51 24 173- a6 31 21
129. 10 119 7 131- 1115 89 4 173 215 39 6
129- 102 25 13 131- 1131 111 11 173- 215 43 21
129 102 65 '8 131- 1181 43 14 173- 215 67 15
-129 102 67 10 131- 1181 49 21 173- 218 21 5
129- 102 87 14 131- 1181 53 4 173- 224 87 B.
129. 102 89 14 131- 1181 79 13 173 237 83 27
129. 103 25 7 131- 1181 79 24 174- 299 5 11
129. 102 31 47 131- -1182 111 18 175- - 436 35 10
1249. 103 37 ‘8 131- 1232 57 35 177- 94 39 7
129- 103 47 6 131- 1318 47 33 178. 860 51 30
129 103 85 10 132- 5 101 4 182- 84 17 6
129. 103 -84 20 132- 46 65 4 182- 6523 87 36
. 120. 105 47 27 132- 49 B3 .4 182- 523 89 20
129. 106 51 33 132- 49 "7 8 182- 525 35 2
124- 105 B3 22 132- 91 103 6 182. 528 35 8
129. 105 85 13 132- 310 43 .9 182. 528 43 20
199. 105 89 15 132.7 310 B3 14 182. 528 47 34
129. 105 95 5 132- . 310 79 7 182 528 65 30
129- 122 65 ) 132- 310 79 17 182- 541 31 33
129- 122 79 3 132- 310 103 4 187- 130 87 32
129. 122 a7 20 132- an 58 17 187- 408 87 7
' 129.. 125 A58 17 132- 320 65 23 187- 485 87 4
129. 127 51 19 132- 320 71 10 © 187 1036 47 20
129. 127 89 11 132- 320 79 32 187- 1036 63 14
124. 143 31 46 132- 321 71 6 187- 1045 47 1"
129. 167 51 a1 132- 361 79 18 187. 1047 87 6
129. 327 51 21 136- 2 19 19 187- 1047 B9 6
120 408 27 1 138 59 103 19 187- 1080 47 16
1249. 409 37 1 138 77 53 18 187. 1093 35 6
129. 409 39 10 138 92 53 5 187-. 1252 67 19
126. 504 a9 7 138 308 103 5 187- 1844 87 26
129. 504 43 C 22 138 319 57 14 192. L 17 81 14
128- 504 67 16 138- 319 « 27B 14 192. 17 83 15
12¢- 505 5 1 138- 2005 b5 g 192- 18 35 7
129 518 25 B:] 138 2005 109 10 192. 18 35 -8
129- 518 25 17 141. 4 b3 13 192 18 37 6
129. 531 68 " 15 141- 51 117 12 ~ 192 18 43 21
129 53t 71 12 151- 210 a7 4 192 18 . 47 35
129. 665 19 1 164- 40 - 45 4 192- 18 656 K

]

NUMERICAL INDEX

3 129
PART PAGE REF. _PART PAGE REF. PART PAGE REF
NO. NC,), NO. NQ. NO, NO. NQ. NO. NG .
192- 18 83 28 193- 70 87 19 - .
192. 18 87 23 193- 76 45 5 | 3113 g gg ;(2)
192- 18 89 12 193. 76 458 5 214- 14 59 8
192- 19 57 19 193- - 99 31 48 214 102 9 18
192- 19 87 42 193- 107 35 8 214- 251 39 9
192- 19 97 10 193- 524 69 26 214- 251 43 4
192- 19 99 14 193- 524 71 26 214- 254 90 11
192- 19 115 6 193- 543 856 8 214- 254 115 8
192- 19 115 10 193- 1000 9 <21 214- 254 115 12’
182- 19 119 6 193- 1000 19 3 214- 254 119 8
192. 19 578 i9 1956- 14 19 7 214- 256 61 17
192- 20 25 12 195- 14 19 18 214. 256 61 20
i92- 20 43 B 195- 103 67 5 214. 258 119 26 "
192. 20 43 6 195 104 47 5 214- 262 - a3 27
192. 20 65 5 195. 510 71 25 214- 1102 91
193. 20 67 8 195. 513 35 4 217- 15- 5 30
192 20 79 4 195. 513 35 10 217 155 119 22
192. 20 81 3 195. 513 47 26 217- -390 61 38
192. 20 87 12 195. 513 87 37 218- 443 63 26
192. vl 25 5 195- 513 89 23 218- 445 119 24
192- 71 37 g 195- 518 37 10 218- 455 63 10
192 21 43 24 195- 518 65 20 218- 458 119 12
192. 21 45 21 195. 518 79 33 218- 493 109 1
192. 21 47 4 195- 520 87 13 218- 494 97 2
192 21 59 4 195- 521 25 1 218 494 a9 2
1932 21 61 4 195 521 43 7 218- 533 63 9
192- 21 a5 g 185. 521 47 30 218- 596 59 15
192. 2 87 29 195. 521 67 9 218- 596 61 15
192- 21 89 19 195- 521 69 23 218- 616 119 1
192. 21 a7 13 195- 521 71 9 218- 675 99 10
192- ) gg 17 195. 521~ 71 22 218- 675 115 B
192. 21 101 77 195- 525 25 6 218- 753 79 34
1g2. 21 458 23 195- 525 43 13 218- 753 79 34
1a2. 21 838 20 195- 525 79 23 218- 845 108 7
192. 23 a7 25 195. 533 55 16 218- 810 108 3
1972- 23 49 5 195. 633 71 5 218- 927 97 3
192 . 23 51 7 196. 536 51 8 218- 927 99 3
192- 23 53 21 195. 541 29 25 218- 8997 109 4
192- 23 57 a1 195. 541 31 36 218- 1055 109 5
192 23 85 12 195. 541 65 13 218- 1754 63 25
192. 23 89 16 195. 541 79 6 218- 1255 63 3
192- 23 95 4 195. 541 103 7 218- 5006 107 8
192. 23 103 6 198. 545 55 13 218- 5006 107 10
192- 23 h7B 41 _195. 545 109 7 218- 5008 107 12
i92. 25 51 20 195- 545 111 12 218- 5007 69 20
192- 25 109 4 195- 545 117 9 218- 5007 107 3]
192 %6 a3 35 195. 545 117 10 218- 5007 107 14
192. 27 117 B 195. 553 111 13, 218 5007 119 10
182- 45 25 6 195- 553 117 11 218- 5008 61 39
182- 45 25 16 195. 2021 49 10 218- 5056 79 21
192 116 a1 35 195. 2029 49 18 218 5056 79 21
1932. 213 113 7 195. 2115 51 39 . 218- 5062 107 5
192. 213 117 4 211- 5 17 9 218- 5065 59 13
.193. 4 8o 8 211. 7 60 11 © 218 5065 61 13
.103. 5 87 9 211. 7 71 19 218. 5066 63 4
193.~ 6 39 8 21. 9 69 30 218. 5066 . 29 9
193- " . 26 31 29 211. 9 71 9 218. 50686 107 7
193 58 43 10 211. 1 101 1 218- ‘B066 118 5
193 56 45 5 PARE 14 11 3 218 5107 61 8




130

NUMERICAL INDEX

1

PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
MO. NO. NO. NO. NO. NO. "NO. NO. NO.
218 5117 107 9 321- 4749 93 15
218 5243 63 15 321 4762 93 1
218 5251 107 13 321. 4787 93

218 5291 79 35 321. 5040 a3 16
218 5291 79 35 321. 5108 93 17
218- 5201 105 5 321. 5109 93 17
218 5351 63 6 321- 5115 93 18
218- 5353 59 29 321- 5118 93 18
218- 5353 61 31 353- 407 85

218- . 5404 107 11

218 5479 105 14

219- 17 47 12

219- 17 51 13

210- 20 55 3

219. 405 103 2

221- 4 57 10 «
221- 4 578 10

221- 14 17 22

221. 841 69 22

221. 841 73 20

221. 842 101 7

221. 843 71 7

221. 849 73 10

221 1138 31 50

221 1139 105 1

221- 1348 109 2

221. 1375 31 45

221- 1375 105 2

221- 1842 119

232 1014 a 16

223. 20 85 5

223- 30 858 28

223. 31 91 7

321- 18 93 7

321- 1733 , 93 12 ’

321- 1834 838

321- 2111 93 10,

321. 2147 93 9

321. 2171 a3 8

an1. 2338 93 1

321- 2035 a3 1

321 3248 93 4

321- 3249 93 4

321- 3250 93 3 .
321- 3250 93 3

321- 3251 93 2

321- 3256 a3 5

- 3576 a3 13

321- 3879 93 14

321- 3899 93 15

321- 4692 83 9

221. 4693 93 12

321- 4694 93 8

321- 4728 93 7 i

321- 4729 03 10

321- 4732 03 1

321- 4732 93 5

321- 4743 a3 6

@




Inc.




Ingersoll Equipment "' ‘ Ingersoll Equipment C~o., Inc.




- Ingersoll Equipment Co., Inc.

Y

- F‘]

¢

et ot e foin anem
S,

[ ST,

- s et
P
1

L
g

Caav o

RIS
¢

i

i

t
.3 '
3

i

H
4

.

i

A

Ll

~ Ingersoll Equipment Co., In

3
-
i
{
i
i
1
j
H
i
H
i
i




- ' -m - - ! ' m : ) N ) ) w l” ) RS SRS
n.-u... “Ili vt e e o - luwyl\.i . ee = - - ; - n -——— - - - D ——m - - @ . - - N - -,
) - P ] ! , - 3
‘ ‘ . | - | ' F ﬂn —
- = b .
i ’ .
Lo , _ : . ,
bl . ) e -
2 . : X p—
oL . T -
¥ N K T ..
. ," . : “- . . [ .
| . ) [ |
i * . . y
€ ” * :
L - o -
- " Ay
- ) .
k, | .. . :
i _ . ¢
m . Q O -
fa ‘ /
_ .1 H-r | m " |
| ‘. a
, ’ LT ! .l
. ‘ o |
- o
. [ * v
_ . ! - s
1 -l . ' -.L s \ - v
" B
| | | -
[ ] .
s et ————— i s i : e i T
m.\. . >
{ e ’ »
[ ]
o O .
. . , , e
L
. ) . [ ]
P o o -
O ﬁ_
' v
L,
- N




